Docstoc

3.6 MW DAIHATSU _12DK32B_ PARTS LIST

Document Sample
3.6 MW DAIHATSU _12DK32B_ PARTS LIST Powered By Docstoc
					                                                                  SPARE PARTS REQUIREMENTS

ENGINE CAP: 3.6MW     BRAND: DAIHATSU                        MODEL NO.: 12DK32B

                                                                                                   SET-Meaning to

                    ITEM
       DRAWING      NO.                             DESCRIPTION                      PART NO.      SET (Y/N)


                           ENGINE FRAME AND OIL PAN
                     1     Oil Pan-12DKB                                            E640190010A
                     2     Special Reamer Bolt 46 x 300                             E640190030Z
                     3     Bolt (1) M39 x 4.0 x 120                                 E640190040Z
                     4     Cover, Cleaning Hole (1)                                 B052270010Z
                     5     Gasket, Cleaning Hole Cover (1)                          B052270051A
                     6     Stopper Liner                                            E640190080Z
                     7     Welding Plate                                            E640190090Z
                     8     Bolt M39 x 4.0 x 315                                     X200039315ZZ
                     9     Bolt M39 x 4.0 x 370                                     X200039370ZZ
                     10    Nut M39 x 4.0                                            X220039000ZZ
                     11    Nut (3) M39 x 4.0                                        X220339000ZZ
                     12    Nut M42 x 4.5                                            X220042000ZZ
                     13    Nut (3) M42 x 4.5                                        X220342000ZZ
                     14    Bolt M12 x 1.75 x 22                                     X200012022ZZ
                     15    JIS Special Flange (3) 60-00                             Z503306000ZZ
                     16    JIS Gasket (3) 60                                        Z501306000ZZ
                     17    Bolt M12 x 1.75 x 30                                     X200012030ZZ
                     18    Wire 2.3 x 800                                           Z321023080ZZ
                     19    Frame-12DKB                                              E640290010A
                     20    Main Metal Cap (rear)-V                                  E640290080Z
                     21    Main Metal Cap-V                                         E640590090Z
                     22    Blank Cover, Engine Frame                                 E640290110Z
                     23    Cover, C.W. Hole                                         E640290120Z
                     24    Bolt, Cylinder Head-V                                    E640290140Z
                     25    Metal Cap Bolt-V1                                        E640290150Z
                     26    Metal Cap Bolt-V2                                        E640290160Z
                     27    Side Bolt-V                                              E640290170Z
                     28    Circular Nut M64 x 4.0                                   E640200170Z
                     29    Stopper Cap                                              E640200180Z
                     30    Cap, Side Bolt                                           E640290200Z
                     31    Special Plug M64 x 2.0                                   E640290210Z
                     32    Cover, Intake Hole                                       E640290230Z
                     33    Cover, Gear Room                                         E640290240Z
                     34    Gasket 65                                                E640290260Z
                     35    Rubber Ring , Head Bolt                                  E320270290Z
                     36    Gsket, Blank Cover                                       E640290310Z
                     37    Gasket, C.W. Hole Cover                                  E640290320Z
                     38    Gasket, Intake Hole Cover                                E640290330Z
                     39    Gasket, Gear Room Cover                                  E640290340Z
                     40    Special Stud M18 x 2.5 x 177                             E320270330Z

                                                       Page 1
41   JIS Special Flange (3) 80-00        Z503308000ZZ
42   JIS Gasket (3) 80                   Z401308000AZ
43   Bolt M12 x 1.75 x 25                X200012025ZZ
44   Stud M12 x 1.75 x 52                X210012052ZZ
45   Bolt M12 x 1.75 x 32                X200012032ZZ
46   Bolt M12 x 1.75 x 25                X200012025ZZ
47   Stud M12 x 1.75 x 40                X210012040ZZ
48   Nut M12 x 1.75                      X220012000ZZ
49   Bolt M12 x 1.75 x 20                X200012020ZZ
50   Bolt M12 x 1.75 x 25                X200012025ZZ
51   Stud M16 x 2.0 x 66                 X210016066ZZ
52   Stud M12 x 1.75 x 40                X210012040ZZ
53   Stud M12 x 1.75 x 40                X210012040ZZ
54   Stud M12 x 1.75 x 50                X210012050ZZ
55   Bolt M12 x 1.75 x 14                X200012014ZZ
56   Toothed Lock Washer M12             Z315012000ZZ
57   O ring P56                          Z560105657ZZ
58   Flange (2) 0 x 126                  Z540200012ZZ
59   Gasket (2) 100 x 126                Z541210126AZ
60   Bolt M16 x 2.0 x 35                 X200016035ZZ
61   Taper Plug (5) 1/4                  Z571502000ZZ
62   Hex. Plug 1/2                       X570004000ZZ
63   Gasket 21                           Z565002100ZZ
64   Special Plug (3) M48 x 2            X572348000DZ
65   Gasket 48                           Z5665048000ZZ
66   Side Cover, Cam Gear                 E640390010Z
67   Side Cover (1), Engine Frame        E640390030Z
68   Side Cover (2), Engine Frame        E640390040Z
69   Side Cover (1), Camshaft            E640390070Z
70   Side Cover (2), Camshaft            E640390080Z
71   Knob, Cover                          E266310150Z
72   O-ring (P458)                        E640390150Z
73   Gasket, Gear Side Cover              E640390170Z
74   Gasket, Cam Side Cover (1)           E640390190Z
75   Gasket, Cam Side Cover (2)          E640390200Z
76   Hexagon Flange Nut M16 x 2.0        E640390230A
77   Bolt M10 x 1.5 x 16                 X200010016ZZ
78   Bolt M12 x 1.75 x 28                X200012028ZZ
79   Nut M12 x 1.75                      X220012000ZZ
80   Bolt M12 x 1.75 x 18                X200012018ZZ
81   Nut M12 x 1.75                      X220012000ZZ
82   Bolt M12 x 1.75 x 18                X200012018ZZ
83   Nut M12 x 1.75                      X220012000ZZ
84   Bolt M8 x 1.25 x 25                 X200008025ZZ
85   Bolt M8 x 1.25 105                  X200008105ZZ
86   Hex. Plug 3/4                       X570006000ZZ
87   Gasket 27                           Z565002700ZZ
88   Main Bearing Shell-V                 E640790010Z
89   Thrust Bearing-V                    E640790050Z

                                Page 2
90    Straight Pin 8 x 20                   Z335008020ZZ
91    Bend (1) Intake Manifold              E322070010Z
92    Bend (2) Intake Manifold              E322070020Z
93    Gasket (1) Intake Manifold Bend       E322070090Z
94    Gasket (2) Intake Manifold Bend       E322070100Z
95    Hex. Socket Bolt M20 x 65             Z212020065ZZ
96    Hex. Socket Bolt M20 x 234            Z212020234ZZ
97    Spring Washer M20                     Z310020000ZZ
98    O ring G170                           Z560217057ZZ


      ENGINE FRAME SAFETY VALVE
99    Engine Frame Safety Valve Assy.       C031590010Z
100   Seat, Safety Valve                    C031510010Z
101   Safety Valve                          C031510030Z
102   Cover, Safety Valve                   C031570060A
103   Safety Valve Shaft                    C031540080Z
104   Retainer, Safety Valve                C031540090Z
105   Spring 5 x 40 x 102                    C031570171Z
106   Bolt M8 x 1.25 x 20                   X20008020ZZ
107   Bolt M8 x 1.25 x 100                  Z200008100ZZ
108   O ring P11                            Z560101124ZZ
109   O ring P140                           Z560114057ZZ
110   O ring G195                           Z560219557ZZ
      GEAR CASE AND IDLE GEAR
111   Cover, Oil Cut Plate (V)-A            E642090031Z
112   Cover, Oil Cut Plate (V)-B            E643090032Z
113   Gasket, Oil Cut Plate Cover-V         E643090100Z
114   HT. Bolt M14 x 2.0 x 300              X205014300ZZ
115   U-Nut M14 x 2.0                       X227014000ZZ
116   Reamer Bolt (1) 14 x 25               X345114025ZZ
117   Nut M12 x 1.75                        X220012000ZZ
118   Toothed Lock Washer M12               Z315012000ZZ
119   Bolt M12 x 1.75 x 45                  X200012045ZZ
120   Nut M12 x 1.75                        X220012000ZZ
121   Toothed Lock Washer M12               Z315012000ZZ
122   Bolt M12 x 1.75 x 35                  X200012035ZZ
123   Toothed Lock Washer M12               Z315012000ZZ
124   Bolt M12 x 1.75 x 45                  X200012045ZZ
125   Toothed Lock Washer M12               Z315012000ZZ
126   Knock Bolt Assy. 10 x 30              X341010030ZZ
127   Taper Plug (5) 1/4                    Z571502000ZZ
128   Idle Gear Bush                        E643590030Z
129   Idle Gear (1)                         E643590050Z
130   Idle Gear (2)                         E643590060Z
131   Idle Gear Shaft                       E643590080Z
132   Supporter (1) , Idle Gear Shaft       E643590100Z
133   Supporter (2) , Idle Gear Shaft       E643590110Z
134   Special Bolt M42 x 2.0 x 225          E643590130Z
135   Special Bolt M22 x 2.0 x 170          E643590140Z

                                   Page 3
136   Special Bolt M22 x 2.0 x 92          E643590150Z
137   Coupling 120 x 165                   E641190280Z
138   Stepped Pin 20 x 4                   Z336020045ZZ
139   Stepped Pin 14 x 3                   Z336014030ZZ
140   O ring G155                          Z560215557ZZ
141   O ring P45                           Z560104535ZZ
142   Wire 1.2 x 500                       Z321012050DZ
143   Wire 1.4 x 300                       Z321014030ZZ
144   Bolt (1) M12 x 1.75 x 14             X200112014ZZ
      AUX MACHINERY GEAR CASE
145   Aux. Machinery Gear Case-V           E643190020Z
146   Blank Flange, Crankshaft             E643190050Z
147   Gasket, Aux. Machinery Gear Case-V   E643190100Z
148   Gasket 122/190                       E643190110Z
149   HT Bolt M12 x 1.75 x 35              X205012035ZZ
150   HT Bolt M12 x 1.75 x 45              X205012045ZZ
151   HT Bolt M12 x 1.75 x 232             X205012232ZZ
152   HT Bolt M12 x 1.75 x 272             X205012272ZZ
153   Stud M12 x 1.75 x 46                 X210012046ZZ
154   Stud M12 x 1.75 x 46                 X210012046ZZ
155   Stud M12 x 1.75 x 46                 X210012046ZZ
156   Toothed Lock Washer M12              Z315012000ZZ
157   Knock Bolt Assy. 10 x 30             X341010030ZZ
158   Bolt M12 x 1.75 x 22                 X200012022ZZ
159   Bolt M12 x 1.75 x 28                 X200012028ZZ
160   JIS Special Flange (2) 80-00         Z503208000ZZ
161   JIS Gasket (2) 80                    Z501208000AZ
      STARTING AIR ROTARY VALVE
162   Rotary Valve Body-6D                 E321370010A
163   Cover, Rotary Valve                  C261300050A
164   Rotary Valve (1)                     E321370090Z
165   Mount, Rotary Valve                  E641390120Z
166   Bush, Rotary Valve                   E321370130Z
167   Coupling, Rotary Valve               E321370180Z
168   Shim, Camshaft (T=0.2)               E641290201Z
169   Shim, Camshaft (T=0.5)               E641290202Z
170   Shim, Camshaft (T=0.1)               E641290203Z
171   Bolt M12 x 1.75 x 35                 X200012035ZZ
172   Bolt M12 x 1.75 x 32                 X200012032ZZ
173   Bolt M12 x 1.75 x 30                 X200012030ZZ
174   O ring P95                           Z560109557ZZ
175   O ring P230                          Z560123084ZZ
176   Gasket 13                            Z565001300ZZ
177   Hex. Plug 1/4                        X570002000ZZ
178   Gasket 85                            Z565008500ZZ
179   Straight Pin 8 x 20                  Z335008020ZZ
      CRANK SHAFT
180   Crank Shaft Gear                     E640690020Z
181   Cramp Band, Crankshaft Gear          E640690040Z

                                 Page 4
182   Knock Pin, Crankshaft Gear                  E320600050Z
183   Bolt, Crankshaft Gear                       E320670060Z
184   Special Castle Nut M27 x 2                  E400600060Z
185   Pin 20 x 35                                 E160680070Z
186   Set Screw M20 x 1.5 22                      E640690100Z
187   Crankshaft-12DK (B)-IH                      E640690120Z
188   Split Pin 5 x 60                            Z320005060ZZ
189   Taper Plug (5) 3/4                          Z571506000ZZ
190   Balance Weight Bolt                         E640890020Z
191   Balance Weight - 1                          E640890050Z
192   Wire 2.3 x 4500                             Z321023450ZZ
      AUX. MACHINE GEAR CUSHION
193   Aux. Machinery Driving Gear                 E643600040Z
194   Seat, Cushion Spring                        E643600080A
195   Special Bolt M27 x 2.0 x 102                E643690100Z
196   Slide Plate, Aux. Gear                      E643690110Z
197   Boss, Aux. Gear                             E643690140Z
198   Cushion Spring 3.5 x 15.5 x 40              E643600201Z
199   Bolt (1) M12 x 1.75 x 20                    X200112020ZZ
200   Wire 2.3 x 1200                             Z321023120ZZ
201   Wire 1.6 x 1200                             Z321016120ZZ
      CYLINDER LINER, PISTON AND CONNECTING ROD
202   Cylinder Liner                              E325070030A
203   Holder, Cylinder Liner                      E325070060B
204   C.W. Connector                              E325070090Z
205   Gasket (ni), Cylinder Liner                 E325070100Z
206   Rubber Ring, Cylinder Liner                 E325050120Z
207   O ring 391 x 7 (silicon)                    E325070150A
208   O ring 37 x 7                               E325070160Z
209   Hex. Socket Bolt M12 x 145                  Z212012145ZZ
210   O ring (7) 373 x 7.0                        Z560737370ZZ
211   Piston (groove plating)                     E325170030A
212   Piston Pin                                  E325170070Z
213   Oil Ring (coil)-CR.9                        E325170120Z
214   Oil Ring (coil)-CR.6                        E325170140Z
215   Compression Ring D3 (CR)                    E325170160Z
216   Compression Ring (Tapper CR)                E325170180A
217   Compression Ring (CR)                       E325100140D
218   Snap Ring, Piston Pin                       E325170230Z
219   Crank Pin Bearing Shell-V                   E645290010Z
220   Piston Pin Bush                             E325270030Z
221   Bolt, Connecting Rod                        E325270060A
222   Circular Nut M48 x 3.0                      E325270070Z
223   Lock Cup Nut M48                            E325270090Z
224   Connecting Rod-V                            E645290110Z
225   Straight Pin 6 x 16                         Z335006016ZZ
226   Set Screw (2) M12 x 1.75 x 14               X251212014ZZ
227   Wire 2.3 x 200                              Z321023020ZZ
228   Holder, Cooling Nozzle                      E325370010B

                                  Page 5
229   L.O. Nozzle                          E325370040Z
230   HT. Bolt M12 x 1.75 x 75             E325370080Z
231   H.T Bolt M12 x 1.75 x 60             E325370090Z
232   Wire 1.8 x 200                       Z321018020ZZ
233   Tongued Washer (2) 22                Z318222000ZZ
      CAMSHAFT
234   Camshaft Gear                        E641190030Z
235   Cam Gear Shaft-A                     E641190040Z
236   Cam Gear Shaft-B                     E641190050Z
237   Cam Shaft Piece-A                    E641190060Z
238   Cam Shaft Piece-B                    E641190070Z
239   Coupling, S.A. Rotary Valve          E641190080Z
240   Distance (1-1), Cam Shaft            E641190091Z
241   Distance (1-2), Cam Shaft            E641190092Z
242   Distance (1-3), Cam Shaft            E641190093Z
243   Distance (1-4), Cam Shaft            E641190094Z
244   Distance (1-5), Cam Shaft            E641190095Z
245   Distance (1-6), Cam Shaft            E641190096Z
246   Distance (2-1), Cam Shaft            E641190161Z
247   Distance (2-2), Cam Shaft            E641190162Z
248   Distance (3-1), Cam Shaft            E641190191Z
249   Distance (3-2), Cam Shaft            E641190192Z
250   Distance (3-3), Cam Shaft            E641190193Z
251   Distance (3-4), Cam Shaft            E641190194Z
252   Special Bolt M18 x 2.0 x 49          E641190250Z
253   Coupling 120 x 165                   E641190280Z
254   Wire 1.4 x 300                       Z321014030ZZ
255   Straight Pin (6) 16 x 25             Z335616025ZZ
256   Case, Cam Bearing                    E641290020Z
257   Cover, Cam Bearing Case              E641290040Z
258   Cam Shaft Beraring (1)               E641290060Z
259   Cam Shaft Beraring (2)               E641290070Z
260   Thrust Metal, Camshaft               E641290090Z
261   Thrust Retainer, Camshaft            E641290110Z
262   Special Stepped Pin 6 x 14.5         E641290130Z
263   Shim, Camshaft Thrust (T=0.1)        E641290151Z
264   Shim, Camshaft Thrust (T=0.5)        E641290152Z
265   Shim, Camshaft Thrust (T=1.0)        E641290153Z
266   Shim, Camshaft (T=0.2)               E641290201Z
267   Shim, Camshaft (T=0.5)               E641290202Z
268   Shim, Camshaft (T=1.0)               E641290203Z
269   Bolt, (1) M12 x 1.75 x 35            X200112035ZZ
270   Bolt M12 x 1.75 x 50                 X200012050ZZ
271   Wire 1.4 x 500                       Z321014050ZZ
272   O ring P225                          Z560122584ZZ
273   O ring P230                          Z560123084ZZ
      CYLINDER HEAD
274   Cylinder Head                        E325670020A
275   Intake Valve Guide                   E325670050A

                                  Page 6
276   Intake Valve Seat (NCX-1)            E325670060Z
277   C.W. Outlet Cock                     E325670070A
278   Cap-3, Cylinder Head Bolt            E325650130Z
279   Cap-1, Cylinder Head Bolt            E325600140Z
280   Stud M27, Rocker Arm Holder          E325670150A
281   Stud M20, Rocker Arm Holder          E325670160Z
282   Stud-1, Exhaust Valve Cage           E325670170Z
283   Stud-2, Exhaust Valve Cage           E325670180Z
284   Circular Nut M42 x 3.0               E325670200Z
285   C.W. Connector                       E325670210Z
286   Special Plug M42 x 2.0               E265610240Z
287   Nozzle Holder Guide                  E325670260Z
288   Stopper, Nozzle Holder Guide         E325670270Z
289   Fulcrum, Nozzle Holder Clamp         E325670280Z
290   Guide, Valve Yoke                    E325670300C
291   Gasket, Cylinder Head                E325670320A
292   O ring G52                           E325670340Z
293   Special Joint Seat PF1 x PF1         E325670370Z
294   Joint Seat 1/4 x 3/8                 E289100070Z
295   Stud M14, Indicator Body             E405600130Z
296   Special Stud M14 x 2.0 x 135         E325670400Z
297   Set Screw M12 x 1.5 x 12             E325670420A
298   Pipe, Indicator                      E325670430Z
299   Supporter, Indicator Valve           E325670450Z
300   Stud M12 x 1.75 x 130                X210012130ZZ
301   Stud M12 x 1.75 x 173                X210012173ZZ
302   Hex. Socket Bolt M12 x 60            Z212012060ZZ
303   Stud M12 x 1.75 x 93                 X210012093ZZ
304   O ring G65                           Z560206531DZ
305   Nut M12 x 1.75                       X220012000ZZ
306   Gasket 42                            Z565004200ZZ
307   Gasket 34                            Z565003400ZZ
308   Gasket 17                            Z565001700ZZ
309   Stud M12 x 1.75 x 63                 X210012063ZZ
310   Bolt M12 x 1.75 x 22                 X200012022ZZ
311   Bolt M14 x 2.0 x 25                  X200014025ZZ
312   Spring Washer M12                    Z310012000ZZ
313   Spring Washer M14                    Z310014000ZZ
314   Special Plug (3) 1                   X57231000DZ
315   Gasket 34                            Z565003400ZZ
316   Taper Plug (5) 1/8                   Z571501000ZZ
317   Taper Plug (5) 3/8                   Z571503000ZZ
318   Intake Valve-S637T                   E325770030Z
319   Retainer Valve Spring Seat           E325770040Z
320   Valve Cotter                         E325770060Z
321   Valve Rotator                        E325770080A
322   Valve Spring 9 x 57 x 168            E325770100Z
323   Valve Spring 12 x 82 x 182.5         E325770110Z
324   Stop Ring, Valve                     E325770140Z

                                  Page 7
325   Seat, Valve Spring                   E325870150C
326   Body                                 E325772010Z
327   Retainer                             E325772020Z
328   Coned Disc Spring                    E325772030Z
329   Coil Spring                          E325752040Z
330   Circlip                              E325752050Z
331   Ball Race                            E325752060Z
332   Roller                               E325752070Z
333   Stopper Coil Spring                  E325752080Z
334   Head Cover (upper)-2                 E326370010Z
335   Head Cover (under)                   E326370040Z
336   Shaft, Head Cover Nut                E326370080Z
337   Stud, Head Cover                     E406300090Z
338   Union Joint (1)                      E326370100Z
339   Union Joint (2)                      E326370110Z
340   Special Nut PF1/2                    E326350130Z
341   Gasket (upper), Head Cover           E326370130Z
342   Gasket (under), Head Cover           E326370140Z
343   Cover Nut, Cylinder Head             E326370170Z
344   Flat Washer (1) 16                   Z300116000Z
345   Stud M12 x 1.75 x 38                 X210012038ZZ
346   Nut M12 x 1.75                       X220012000ZZ
347   Split Pin 6 x 50                     Z320006050ZZ
348   Gasket 21                            Z565002100ZZ
      EXHAUST VALVE
349   Exhaust Valve Cage (Jacket)          E325870020Z
350   Exhaust Valve Cage (Seat, Metco)     E325870050A
351   Distance Piece, Valve Cage Bolt      E325800030A
352   Exhaust Valve Guide                  E325870110Z
353   Exhaust Valve STP                    E325870140Z
354   Seat, Valve Spring                   E325870150C
355   Valve Cotter                         E325770060Z
356   Valve Rotator                        E325770080A
357   Gasket 111/119, Exhaust Valve Cage   E325870220Z
358   Stop Ring, Valve                     E325770140Z
359   Rubber Ring, C.W. Connector          E325800200A
360   O ring, Exhaust Valve Seat           E405800340A
361   Valve Spring 9 x 57 x 168            E325770100Z
362   Valve Spring 12 x 82 x 182.5          E325770110Z
363   Body                                 E325772010Z
364   Retainer                             E325752020Z
365   Coned Disc Spring                    E325772030Z
366   Coil Spring                          E325752040Z
367   Circlip                              E325752050Z
368   Ball Race                            E325752060Z
369   Roller                               E325752070Z
370   Stopper Coil Spring                  E325752080Z
371   Nut M20 x 2.5                        X220020000ZZ
372   Straight Pin 8 x 25                  Z335008025ZZ

                                  Page 8
373   O ring G55                           Z560205531DZ
374   O ring G65                           Z560206531DZ
375   O ring G115                          Z560211531DZ
376   Taper Plug (5) 3/8                   Z571503000ZZ
377   O ring P24                           Z560102435DZ
      STARTING VALVE
378   Starting Valve                       E326070010Z
379   Liner, Starting Valve                E326070040Z
380   Piston, Starting Valve               E326070060Z
381   Plug, Starting Valve                 E326070080A
382   Distance 15A x 25                    E326070100Z
383   Spring 4 x 26 x 78                   E326070120Z
384   Special Flat Washer 21 x 31          E326070140Z
385   Castle Nut (7) x M12 x 1.25          X225712000ZG
386   Flat Washer 12                       Z300012000ZG
387   Split Pin 3 x 30                     Z320003030ZG
388   O ring P42                           Z560104235ZZ
      INDICATOR AND SAFETY VALVE
389   Indicator Valve Assy.                E326979010ZB
390   Distance 15 x 65                     E406900010Z
391   Lock Nut                             C031630040Z
392   Safety Valve                         C031640070Z
393   Spring Retainer                      C031640101Z
394   Spring Seat, Safety Valve            C031640130Z
395   Safety Valve Body-6                  E326970100Z
396   Indicator Valve #4                   C031640290Z
397   Seated Nut #4                        C031640300Z
398   Indicator Connector                  E406900140Z
399   Nut, Indicator Valve                 E406900150A
400   Indicator Valve Body                 E326970170Z
401   Spring 4.0 x 12.5 x 45.6             C031670251Z
402   U-Nut M8 x 1.25                      X227008000ZZ
403   Nut M14 x 2.0                        X220014000ZZ
404   Nut (3) M27                          X222327000ZZ
405   Flat Washer 8                        Z300008000ZZ
406   Gasket 18                            Z665018000ZZ
407   Gasket 24                            Z565002400ZZ
      VALVE OPERATING DEVICE
408   Holder, Rocker Arm Shaft             E325970020Z
409   Rocker Arm, Intake Valve             E325970040Z
410   Rocker Arm, Exhaust Valve            E325970050Z
411   Tee, Intake Valve Yoke               E325970070A
412   Tee, Exhaust Valve Yoke              E325970080A
413   Bush Rocker Arm                      E325970100Z
414   Shaft, Rocker Arm                    E325970130Z
415   Distance, Rocker Arm                 E325970140Z
416   Push Rod Retainer                    E325970160Z
417   Screw, Rocker Arm                    E325970170Z
418   Valve End Cap                        E325970180Z

                                  Page 9
419   Adjusting Screw, Valve Yoke            E325970210A
420   Seat, Valve Yoke                       E405900210Z
421   Seat (2), Valve Yoke                   E325970230Z
422   Clip                                   E325970250Z
423   Adjusting Bolt                         E265970330Z
424   Adjusting Valve                        E325970290Z
425   Nut M27 x 3.0                          X220027000ZZ
426   Nut M20 x 2.5                          X220020000ZZ
427   Nut (3) M24 x 3.0                      X220324000ZZ
428   Nut (8) M20 x 1.5                      X220820000ZZ
429   Set Screw (2) M6 x 1.0 x 6             X251206006ZZ
430   Taper Plug (4) 1/8                     Z571401000ZZ
431   O ring P14                             Z560101424ZZ
432   Nut (3) M8 x 1.25                      X220308000ZZ
433   Set Screw (2) M6 x 1.0 x 8             X251206008ZZ
      INTAKE AND EXHAUST TAPPET
434   Intake & Exhaust Tappet Assy.          E326679010Z
435   Tappet Guide                           E326670010Z
436   Tappet Roller Bush                     E326600040A
437   Push Rod Seat                          E326670070Z
438   Tappet                                 E326600080Z
439   Tappet Roller Pin                      E326600100Z
440   Tappet Roller                          E326600110Z
441   Seat, Tappet Spring                    E326700150Z
442   Tappet Spring 5.5 x 53.5 x 144         E326700251Z
443   Nut M12 x 1.75                         X220012000ZZ
444   Set Screw (1) M6 x 1.0 x 16            X251106016ZZ
445   O ring G95                             Z560209531ZZ
446   Push Rod                               E326870040Z
447   Protective Tube, Push Rod              E326870080Z
448   Holder, Protective Tube                E326870140Z
449   Gasket, Protective Tube                E326870160Z
450   Rubber Cap, Push Rod                   E326870190Z
451   Circlip 39 x 3.2                       E266800140A
452   Bolt M12 x 1.75 x 35                   X200012035ZZ
453   O ring G50                             Z560205031ZZ
      FUEL OIL INJECTION PUMP TAPPET
454   F.O. Pump Tappet Assy.                 E326779010Z
455   Mount, F.O Pump                        E326770010A
456   F.O Roller Tappet Bush                 E326770040Z
457   Seat, F.O. Pump Push Rod               E326770070Z
458   F.O. Tappet                            E326770080Z
459   Push Rod, F.O. Pump                    E326770090Z
460   F.O. Tappet Roller Pin                 E326770100Z
461   F.O. Tappet Roller                      E326770110Z
462   Adjusting Screw, F.O. Tappet           E326770120Z
463   F.O Priming Shaft                      E326770130Z
464   Seat, F.O Tappet Spring                E326770150Z
465   Blank Cover                            E326770180Z

                                   Page 10
466   Gasket, Blank Cover                        E326770190Z
467   Shim 0.1                                   E326770201Z
468   Shim 0.5                                   E326770202Z
469   Shim 1.0                                   E326770203Z
470   Tappet Spring 7 x 62 x 117                 E326770260Z
471   Tappet Spring 5.5 x 45.5 x 120             E326770270Z
472   Shim 0.2                                   E326770291Z
473   Shim 0.3                                   E326770292Z
474   Shim 0.4                                   E326770293Z
475   Bolt M10 x 1.5 x 16                        X200010016ZZ
476   Nut M18 x 2.5                              X220018000ZZ
477   Hex. Set Screw (1) M10 x 18                X250110018ZZ
478   Set Screw (1) M6 x 1.0 x 10                X251106010ZZ
479   O ring G95                                 Z560209531ZZ
      FUEL OIL INJECTION DEVICE
480   Distance, Nozzle Holder Clamp              E326270020Z
481   Clanp, Nozzle Holder                       E326270040Z
482   Cover (1), High Pressure Pipe              E326270060B
483   Cover (2), High Pressure Pipe              E326270070Z
484   Nut, High Pressure Pipe (pump)             E326270090Z
485   Nut, High Pressure Pipe (holder)           E326270100Z
486   Cotter, Injection Pipe                     E406200090Z
487   F.O. Injection Pipe                        E326370200C
488   Stop Ring                                  E406200230Z
489   Flange, F.O. Pipe                          E326270230Z
490   Gasket                                     E326270240Z
491   Gasket, High Pressure Pipe Cover           E326270260Z
492   Bracket, High Pressure Pipe Cover          E326270280C
493   Stop Ring                                  E326270360Z
494   Bolt M12 x 1.75 x 28                       X200012028ZZ
495   Nut M14 x 2.0                              X220014000ZZ
496   Nut M10 x 1.5                              X220010000ZZ
497   O ring P24                                 Z560102435DZ
498   O ring G25                                 Z560202531DZ
499   O ring G30                                 Z560203031DZ
500   O ring G35                                 Z560203531DZ
501   O ring G65                                 Z560206531DZ
502   Gasket 25                                  Z565002520ZZ
503   Flat Washer (1) 10                         Z300110000ZZ
504   Bolt M10 x 1.5 x 65                        X200010065ZZ
505   Bolt M10 x 1.5 x 105                       X200010105ZZ
506   Bolt M10 x 1.5 x 22                        X200010022ZZ
507   Flat Washer (1) 10                         Z300110000ZZ
      FUEL OIL INJECTION PUMP (GENERATOR ENG.)
508   F.O. Injection Pump SV-8                   E326470030D
509   Housing, Pump                              E326472000B
510   Plunger Assy. (CFO)                        E326472050B
511   Deflector                                  E326472100B
512   O ring                                     E326472130A

                                   Page 11
513   Delivery Valve                              E326472150B
514   O ring                                      E326472180A
515   Back-up Ring                                E326472190Z
516   Bolt                                        E326472200Z
517   O ring                                      E326472210Z
518   Back-up Ring                                E326472230Z
519   Spring, Plunger                             E326472250Z
520   Spring Seat                                 E326472260Z
521   Spring Seat                                 E326472270A
522   Guide, Plunger                              E326472300Z
523   Snap Ring                                   E326472310Z
524   Control Rack                                E326472340Z
525   Control Sleeve                              E326472360Z
526   Pointer                                     C266402290Z
527   Shim                                        E266402360Z
528   Bolt                                        E266402380Z
529   Eye Bolt                                    E326472430B
530   Set Screw                                   E326472450Z
531   Gasket                                      E326472460Z
532   Cylinder                                    E326472500Z
533   Gasket                                      E326472510Z
534   Eye                                         E326472520Z
535   Eye Bolt                                    E326472550Z
536   Gasket                                      E326472560Z
      FUEL OIL INJECTION VALVE (COOOLING TYPE)
537   Nozzle Holder (cooling)                     E326270150A
538   Nozzle Holder (cooling assy.) with nozzle   E326270180A
539   Nozzle DLF140UB559N27                       E326270330A
540   Body, Nozzle Holder                         E326272990Z
541   Pin                                         E326273050Z
542   Push Rod                                    E326253030Z
543   Spring Seat                                 E326253050Z
544   Spring Nozzle                               E326253060Z
545   Adjust Screw                                E326273100Z
546   Nut                                         E226950310Z
547   Capnut                                      E326273120Z
548   Spacer                                      E326253100Z
549   Retainer Nut                                E326273190Z
550   Inlet Connector                             E326273200Z
551   Spring Pin                                  E406202050Z
552   Eye                                         E326273250Z
553   Eye Bolt                                    E326273260Z
554   Gasket                                      E326273270Z
555   Adapter                                     E326273280Z
556   Gasket 14-2                                 Z567001402CC
      GOVERNOR GEAR CASE
557   Governor Gear Case                          E643290020Z
558   Gasket, Governor Gear Case                  E523210100A
559   Bush (front), Governor Gear Shaft           C523200060Z

                                Page 12
560   Oiling Cover, Gear Shaft             E523210140Z
561   Bolt M8 x 1.25 x 18                  X200008018ZZ
562   Stud M12 x 1.75 x 45                 X210012045ZZ
563   Stud M12 x 1.75 x 52                 X210012052ZZ
564   Nut M12 x 1.75                       X220012000ZZ
565   O ring G25                           Z560202531ZZ
      GOVERNOR GEAR CUSHION
566   Side Plate 1, Gear Cushion           E523700010A
567   Side Plate 2, Gear Cushion           E523700020Z
568   Bearing, Governor Gear Shaft         E643770040Z
569   Governor Gear Shaft                  E643770050Z
570   Bush (rear), Governor Gear Shaft     C523700060Z
571   Governor Cushion Gear (Z48)          E523710080Z
572   Governor Driving Gear (Z30)          E643770100Z
573   Holder, Cushion Spring               E643770110Z
574   Seat, Cushion Spring                 E643770120Z
575   Cushion Gear Boss                    E643770130Z
576   Tab Washer 50 x 11                   E523700300Z
577   Spring 2.3 x 14.9 x 27               E643700371Z
578   Castle Nut M42 x 2                   E523700200Z
579   Lock Nut M27 x 2.0                   E523710260Z
580   Special Nut M27 x 2.0                E280100170A
581   Washer, Cushion Gear                 E523700210A
582   Bolt M10 x 1.5 x 25                  X200010025ZZ
583   Bolt (1) M10 x 1.5 x 22              X200110022ZZ
584   Wire 1.0 x 160                       Z321010016ZZ
585   Key 7 x 25                           Z400007025ZZ
586   Key 15 x 31                          Z400015028ZZ
587   Split Pin 8 x 80                     Z320008080ZZ
      OIL PUMP GEAR CASE
588   Oil Pump Gear Case                   E643890020Z
589   Holder, Tacometer Flex-FCD           E170700070A
590   Blank Cover, Speed SW. Port          E283400040Z
591   Blank Cover, Oil Pump Port           E323400040Z
592   Gasket, Pump Gear Case               E643890100Z
593   Gasket, Speed Switch                 C263400070A
594   Gasket, Oil Pump                     E323400100Z
595   Gasket, Pump Body                    C002270020A
596   Bolt M8 x 1.25 x 22                  X200008022ZZ
597   Bolt M12 x 1.75 x 30                 X200012030ZZ
598   Bolt (1) M12 x 1.75 x 30             X200012030ZZ
599   Bolt M12 x 1.75 x 130                X200012130ZZ
600   Nut M12 x 1.75                       X220012000ZZ
601   Toothed Lock Washer M12              Z315012000ZZ
602   Wire 1.6 x 300                       Z321016030ZZ
603   Knock Bolt Assy. 10 x 30             X341010030ZZ
604   Bolt M10 x 1.5 x 18                  X200010018ZZ
605   Bolt M12 x 1.75 x 20                 X200012020ZZ
      OIL PUMP GEAR CUSHION

                                 Page 13
606   Oil Pump Driving Gear (Z54)           E644370020Z
607   Side Plate, Oil Pump Gear             E644390070Z
608   Holder, Cushion Spring                E644390090Z
609   Seat, Cushion Spring                  E323600110A
610   Driving Shaft, Oil Pump               E644390150Z
611   Special Bolt M14 x 1.5 x 58           E644390170Z
612   Tachometer Coupring                   E644390190Z
613   Cushion Spring 2.6 x 15.5 x 41        E644300251Z
614   Wire 2.0 x 1000                       Z321020100ZZ
      FUEL CONTROL DEVICE (COMMON ROD)
615   Control Rod Bearing (1)               E321670020Z
616   Control Rod Bearing (2)               E401600160Z
617   Control Rod 12DK-A                    E641690060Z
618   Control Rod 12DK-B                    E641690070Z
619   Wave Washer WW-8                      E321670150Z
620   Holder, Return Spring                 E321650160Z
621   Pin, Rack Link                        E321670170Z
622   Stopper, Control Rod                  E321650180Z
623   Stopper, Control Rod                  E641600190Z
624   Pin, Rack Lever                       E321650200Z
625   Rack Lever                            E321670220Z
626   Rack Lever Clutch                     E321670230Z
627   Rack Link                             E321670240Z
628   Return Spring, Rack Lever             E281600190Z
629   Spherical Plain Bearing 25            E401600290Z
630   Snap Ring (hole) 42                   E401600320Z
631   Special Bolt M8 x 1.25 x 45           E321670330Z
632   Bolt M12 x 1.75 x 45                  X200012045ZZ
633   Bolt M12 x 1.75 x 22                  X200012022ZZ
634   Nut (3) M8 x 1.25                     X220308000ZZ
635   Castle Nut (1) M8 x 1.25              X225108000ZZ
636   Hex. Set Screw (1) M8 x 16            X250108016ZZ
637   Flat Washer 8                         Z300008000ZZ
638   Split Pin 2 x 20                      Z320002020ZZ
639   Split Pin 2 x 21                      Z320002020ZZ
640   Straight Pin 8 x 35                   Z335008035ZZ
641   Snap Ring (hole) 47                   Z412004700ZZ
642   Bearing (4) 6005ZZ                    Z451460050ZZ
      FUEL CONTROL DEVICE (UG40)
643   Governor Mount (UG40)                 E644590030Z
644   Governor Gear (Z45)                   E644570060Z
645   Governor Driving Shaft-UG40           E644570100Z
646   Distance 9 x 42                       E644570140Z
647   Gov. Driving Coupling (UG40)          E644570170Z
648   Gov. Gasket (UG40)                    E644590180Z
649   Shim, Governor Mount (T=0.2)           E524510191Z
650   Shim, Governor Mount (T=0.5)          E524510192Z
651   Shim, Governor Mount (T=1.0)          E524510193Z
652   HT Bolt M12 x 1.75 x 90               X205012090ZZ

                                  Page 14
653   Flat Washer 12                        Z300012000ZZ
654   Nut M12 x 1.75                        X220012000ZZ
655   Castle Nut (1) M24 x 3.0              X225124000ZZ
656   Flat Washer (1) 24                    Z300124000ZZ
657   Split Pin 5 x 60                      Z320005060ZZ
658   Taper Pin 6 x 25                      Z330006025ZZ
659   Taper Pin 10 x 45                     Z330010045ZZ
660   Key 7 x 22                            Z400007022ZZ
661   Bearing (1) 6206                      Z451162060ZZ
662   Driving Shaft, Control Rod            E644690020Z
663   Bearing, Driving Rod (1)              E644690050Z
664   Bearing, Driving Rod (2)-B            E644690060Z
665   Bearing, Driving Rod (2)-A            E644690070Z
666   Bracket, Bearing Driving Rod          E644670080Z
667   Pin, Universal Joint                  E324670100Z
668   Locknut M14x20(L)                     E644600120Z
669   Connecting Bar-105                    E644670140Z
670   Governor Lever-UG40                   E644690170Z
671   Spring Holder, Clutch Lever           E644670200Z
672   Holder Clutch Lever                   E644670220Z
673   Guide, Clutch Lever Spring            E644600170Z
674   Clutch Lever-UG40                     E644690240Z
675   Control Rod Lever                     E644690260Z
676   Contol Rod Driving Lever              E644690280Z
677   Universal Joint M14 ( R )             E644600411Z
678   Universal Joint M14(L)                E644600412Z
679   Torsion Spring, Clutch Lever          E644600530Z
680   Spherical Plain Bearing 25            E401600290Z
681   Snap Ring (hole)42                    E401600320Z
682   Holder, Return Spring                 E321650160Z
683   Stopper, Control Rod                  E321650180Z
684   Bolt M12 x 1.75 x 22                  X200012022ZZ
685   Knock Bolt Assy. 6 x 20               X341006020ZZ
686   Bearing (4) 6005ZZ                    Z451460050ZZ
687   Snap Ring (hole) 47                   Z412004700ZZ
688   Bolt M12 x 1.75 x 18                  X200012018ZZ
689   Bolt M12 x 1.75 x 25                  X200012025ZZ
690   Bolt M10 x 1.5 x 32                   X200010032ZZ
691   Toothed Lock Washer M10               Z315010000ZZ
692   Hex. Set Screw (1) M10 x 22           X250110022ZZ
693   Bolt M12 x 1.75 x 50                  X200012050ZZ
694   Toothed Lock Washer M12               Z315012000ZZ
695   Taper Pin 5 x 60                      Z330005060ZZ
696   Bolt M12 x 1.75 x 38                  X200012038ZZ
697   Toothed Lock Washer M12               Z315012000ZZ
698   Taper Pin 5 x 40                      Z330005040ZZ
699   Castle Nut (1) M12 x 1.75             X225112000ZZ
700   Split Pin 3 x 25                      Z320003025ZZ
701   Nut (3) M14 x 2.0                     X220314000ZZ

                                  Page 15
702   Hex. Set Screw (1) M8 x 16            X250108016ZZ
703   Link, Stop Lever                      E327570050Z
704   Control Handle                        E407500070Z
705   Holder Lever Shaft-V                  E647570100Z
706   Cover, Lever Shaft Holder             E407500110Z
707   Stop Lever                            E407500120Z
708   Distance, Rod End                     E404600070Z
709   Spring Holder                         E264610340Z
710   Name Plate (1), Governor Lever        A506470331Z
711   Name Plate (2), Governor Lever        A506470332Z
712   Name Plate (3), Governor Lever        A506470333Z
713   Control Rod Lever                     E327570240A
714   Rod End (M14)                         E407500250Z
715   Lever Grip (12)                       E407500260Z
716   Spring 1.2 x 13 x 37                  E264610320Z
717   Bolt M12 x 1.75 x 38                  X200012038ZZ
718   Bolt M12 x 1.75 x 25                  X200012025ZZ
719   Nut (3) M12 x 1.75                    X220312000ZZ
720   + Pan Machine Screw M4 x 0.7 x 6      X245204006ZZ
721   Flat Washer 10                        Z300010000ZZ
722   Flat Washer 14                        Z300014000ZZ
723   Toothed Lock Washer M12               Z315012000ZZ
724   Taper Pin 5 x 40                      Z330005040ZZ
725   Split Pin 1.6 x 15                    Z320001615ZZ
726   Split Pin 3 x 25                      Z320003025ZZ
727   Split Pin 4 x 25                      Z320004025ZZ
728   Rivet 2 x 5                           Z352020500ZZ
729   Link Pin (1) 6 x 35                   Z425106035ZZ
730   Link Pin (1) 10 x 40                  Z425110040ZZ
731   Link Pin (1) 14 x 85                  Z425114085ZZ
732   Lever, Load Pointer                   E333250160Z
733   Load Pointer                          E333270060Z
734   Load Scale Plate                      E333270100Z
735   Bolt, Rack Stopper                    C272000040A
736   Bracket, Rack Stopper                 E653290090A
737   Lever, F.O. Control Piston            E656370030Z
738   Bolt M6 x 1.0 x 10                    X200006010Z
739   Bolt M8 x 1.25 x 38                   X200008038ZZ
740   Bolt M12 x 1.75 x 16                  X200012016ZZ
741   Hex. Set Screw (1) M6 x 10            X250106010ZZ
742   + Pan Machine Screw M3 x 0.5 x 5      X245203005ZZ
743   Toothed Lock Washer M6                Z315006000ZZ
744   Toothed Lock Washer M8                Z315008000ZZ
745   Toothed Lock Washer M6                Z315006000ZZ
746   Nut M8 x 1.25                         X220008000ZZ
747   Bolt M12 x 1.75 x 38                  X200012038ZZ
748   Toothed Lock Washer M12               Z315012000ZZ
749   Taper Pin 5 x 40                      Z330005040ZZ
      EXHAUST MANIFOLD (12DK-32B) -VTR

                                  Page 16
750   Exhaust Manifold Distance-V                    E642170020A
751   T/C Inlet Pipe, A-1                            E642190050Z
752   T/C Inlet Pipe, A-2                            E642190060Z
753   T/C Inlet Pipe, B-1                            E642190070Z
754   T/C Inlet Pipe, B-2                            E642190080Z
755   Exhaust Manifold-12DK                          E642190110Z
756   Bellows 150A x 133                             E322170130Z
757   Gasket (1), Exhaust Manifold                   E322170200Z
758   Gasket (2), Exhaust Manifold                   E322170210Z
759   Gasket-304, T/C Inlet                          E322170220Z
760   HT Bolt M12 x 1.75 x 32                        X205012032ZZ
761   Toothed Lock Washer M12                        Z315012000ZZ
762   HT Bolt M14 x 2.0 x 40                         X205014040ZZ
763   Toothed Lock Washer M14                        Z315014000ZZ
764   Nut (3) M14 x 2.0                              X220314000Z
765   HT Bolt M14 x 2.0 x 60                         X205014060ZZ
766   Nut M14 x 2.0                                 X220014000DZ
767   Hex. Socket Bolt M20 x 65                      Z212020065ZZ
768   Spring Washer M20                              Z310020000ZZ
769   Gasket 13                                      Z565001300ZZ
770   Gasket 21                                      Z565002100ZZ
771   Gasket 27                                      Z565002700DZ
772   Hex. Plug 1/4                                 X570002000DZ
773   Hex. Plug 1/2                                 X570004000DZ
774   Hex. Plug 3/4                                 X570006000DZ
775   Gasket 27                                      Z565002700ZZ
776   Hex.Plug 3/4                                  X570006000DZ
      TURBOCHARGER AND INTERCOOLER FITTING (12DK - 32B)
777   Special Bolt M24 x 3.0 x 150                   E402300010Z
778   Distance Piece 25 x 85                         E402300020Z
779   Cover, Governor                                E642390050Z
780   Bracket-A, VTR. Turbo-charger                  E642390070Z
781   Bracket-B, VTR. Turbo-charger                  E642390080Z
782   Stay (1), T/C Bracket                          E642390100Z
783   Stay (2), T/C Bracket                          E642390110Z
784   Duct VTR304-18B, Ex. Gas Outlet                E322370130Z
785   Gasket VTR304, Ex. Gas Outlet                  E322370190Z
786   JacK Bolt M20 x 2.5 x 100                      X213020100ZZ
787   Nut M20 x 2.5                                 X220020000ZZ
788   HT Bolt M20 x 2.5 x 105                        X205020105ZZ
789   Spring Washer M20                              Z310020000ZZ
790   Bolt M16 x 2.0 x 30                            X200016030ZZ
791   Spring Washer M16                              Z310016000ZZ
792   Flat Washer 16                                 Z300016000ZZ
793   Bolt M12 x 1.75 x 18                           X200012018ZZ
794   Spring Washer M12                              Z310012000ZZ
795   Gasket 21                                      Z565002100ZZ
796   Gasket 27                                      Z565002700ZZ
797   Hex. Plug 1/2                                  X570004000JZ

                                Page 17
798   Hex. Plug 3/4                         X570006000JZ
799   JIS Gasket (3) 460                    Z501346000HZ
800   Intercooler Bracket-DK195             E642690020Z
801   Supporter-A, I/C Bracket              E642690050A
802   Supporter-B, I/C Bracket              E642690060A
803   Air Inlet Duct-DK195                  E642690090Z
804   Supporter, Air Inlet Duct             E643690110Z
805   O-ring (P435)                         E642690130Z
806   Drain Separator-DK195                 E642690150Z
807   Seal Washer M12                       E262600380Z
808   Shim (1)                              E262600391Z
809   Shim (2)                              E262600392Z
810   Shim (3)                              E262600393Z
811   Special Bolt M24 x 3.0 x 150          E402300010Z
812   Distance Piece 25 x 85                E402300020Z
813   Gasket, Intercooler DK195             E642670250Z
814   Bolt M12 x 1. 75 x 32                 X200012032Z
815   Bolt M12 x 1.75 x 35                  X200012035ZZ
816   Bolt M12 x 1.75 x 40                  X200012040ZZ
817   Bolt M12 x 1.75 x 50                  X200012050ZZ
818   Bolt M12 x 1.75 x 38                  X200012038DZ
819   Bolt M16 x 2.0 x 40                   X200016040ZZ
820   Bolt M22 x 2.5 x 55                   X200022055ZZ
821   HT Bolt M24 x 3.0 x 60                X205024060ZZ
822   Nut M12 x 1.75                        X220012000ZZ
823   Flat Washer 12                        Z300012000ZZ
824   Flat Washer 12                        Z300012000ZZ
825   Spring Washer 16                      Z310016000ZZ
826   Hex. Plug 1/2                         X570004000ZZ
827   Hex. Plug 3/4                         X570006000ZZ
828   Gasket 21                             Z565002100ZZ
829   Gasket 27                             Z565002700ZZ
830   Packing Holder 400A                   E642770010Z
831   Packing Retainer 400A                 E642770020Z
832   Carbon Cotton Packing 3/8 x 1400      E642770030Z
833   Air Outlet Pipe (A-1)                 E642790050Z
834   Air Outlet Pipe (B-1)                 E642790060Z
835   Air Outlet Pipe (A-2)                 E642790080Z
836   Air Outlet Pipe (B-2)                 E642790090Z
837   Inlet Pipe, Intake Air Pipe           E642790110Z
838   Intake Air Pipe-12DK                  E642790120Z
839   Gasket 390/480                        E322000120Z
840   Gasket 200/280                        E322770080A
841   Gasket 310/390                        E322000110Z
842   Stud M12 x 1.75 x 60                  X210012060ZZ
843   Nut M12 x 1.75                        X220012000ZZ
844   Nut (3) M12 x 1.75                    X220312000ZZ
845   Bolt M12 x 1.75 x 45                  X200012045ZZ
846   Nut M12 x 1.75                        X220012000ZZ

                                  Page 18
847   Bolt M12 x 1.75 x 45                          X200012045ZZ
848   Nut M12 x 1.75                                X220012000ZZ
849   Bolt M12 x 1.75 x 45                          X200012045ZZ
850   Nut M12 x 1.75                                X220012000ZZ
851   Bolt M12 x 1.75 x 45                          X200012045ZZ
852   Nut M12 x 1.75                                X220012000ZZ
853   Bolt M12 x 1.75 x 45                          X200012045ZZ
854   Nut M12 x 1.75                                X220012000ZZ
855   Bolt M12 x 1.75 x 45                          X200012045ZZ
856   Nut M12 x 1.75                                X220012000ZZ
857   Bolt M12 x 1.75 x 45                          X200012045ZZ
858   Nut M12 x 1.75                                X220012000ZZ
859   Hex. Plug 1/2                                 X570004000ZZ
860   Gasket 21                                     Z5605002100ZZ
861   Hex. Plug 1/4                                 X570002000ZZ
862   Gasket 13                                     Z565001300ZZ
      STARTING AIR VALVE AND STARTING AIR CONTROL VALVE (AUTO)
863   Auto Starting Air Valve Assy.                  C040390050A
864   S.A Valve Body                                 C040310010Z
865   Cover, S.A Valve Body                          C040310030Z
866   Valve Shaft Bush                               C040320080Z
867   Valve Shaft                                    C040340140A
868   Retainer, Valve Spring                         C040340180Z
869   Piston                                         C040340190Z
870   Joint Seat (1-1/4 x 1/2)                       C040340200Z
871   Union Screw 35                                 C040340220Z
872   Valve                                          C040370290Z
873   Gasket, Cover                                  C040370300Z
874   Spring 3.5 x 26 x 57                           C040370341A
875   Spring 1.4 x 32.4 x 36                         C040370342A
876   Conical Spring                                 C040370360Z
877   Check Valve, Pilot Air                         C040370410Z
878   Check Valve                                    C040340210Z
879   Bolt M12 x 1.75 x 35                          X200012035ZZ
880   Castle Nut (1) M8 x 35 x 2.5                  X225108000ZG
881   Flat Washer M8 x 35 x 2.5                      C040300260Z
882   O ring P42                                     Z560104235ZZ
883   O ring P58                                     Z560105857ZZ
884   Gasket 21                                     Z565002100ZZ
885   Gasket 42                                     Z565004200ZZ
886   Hex. Plug 1/2                                 Z567004000ZZ
887   Taper Plug (5) 1/8                             X571501000ZZ
888   Split Pin 2 x 20                              X320002020ZG
889   Auto Control Valve Assy                        C040290120D
890   Shim                                           C040200570Z
891   Wave Washer 53                                 C040200580Z
892   Filter                                         C040270410Z
893   Control Valve Body # 2                         C040210020Z
894   Coil Case                                      C040210060Z

                                 Page 19
895   Cover, Coil Case                     C040210070Z
896   Terminal Case                        C040210080Z
897   Valve Seat                           C040240130Z
898   Distance, Valve Seat                 C040240140Z
899   Retainer, Control Body               C040240200Z
900   Cap                                  C040240250Z
901   Fising Core                          C040240260A
902   Moving Core                          C040240270A
903   Push-Button                          C040240290Z
904   Push Rod                             C040240300Z
905   Cover, Terminal Case                 C040270380Z
906   Gasket, Terminal Case Cover          C030270390Z
907   Valve                                C040370430A
908   Coil (DC) 100                        C040270451B
909   Cover, Push-Button                   C040270460Z
910   Terminal Base (2P)                   A001070112Z
911   Spring 2.3 x 9.8 x 13.5              C040270501A
912   Spring 1.0 x 10 x 23                 C040270502A
913   Spring 1.2 x 12.2 x 20               C040270504A
914   Gasket, Control Valve Body           C040270370Z
915   Bolt M8 x 1.25 x 16                  X200008016ZZ
916   Bolt M10 x 1.5 x 22                  X200010022ZZ
917   + Machine Screw (1) M4 x 0.7 x 8     X245104008ZZ
918   + Machine Screw (1) M4 x 0.7 x 16    X245104016ZZ
919   + Machine Screw (1) M6 x 1.0 x 16    X245106016ZZ
920   Flat Washer (1) 4                    Z300204000ZZ
921   Spring Washer M4                     Z310004000ZZ
922   O ring 15.6 x 2.3                    Z560001623ZZ
923   Gasket 25                            Z565002500ZZ
924   Gasket 14                            Z665014000ZZ
925   Gasket 10                            Z565001000ZZ
926   Hex. Plug (1) 1/8                    Z570101000ZZ
927   Bolt M12 x 1.75 x 25                 X200012025ZZ
      FUEL OIL FILTER - GAUZE WIRE 200ME
928   Filter S-32US-RT-200ME               C060100411A
929   Element                              C060102520Z
930   Strainer Body                        C060101040Z
931   Cock Assy                            C060101120A
932   Cock Body Cover                      C060101310Z
933   Cock Handle                          C060101420Z
934   Set Screw                            C060101500Z
935   Cock, Cover                          C060101540Z
936   Stud (cock cover)                    C060101560Z
937   Nut (cock cover)                     C060101580Z
938   Nock Pin                             C060101600Z
939   Chain                                C060103020Z
940   Split Pin                            C060203410Z
941   Gasket (cock body)                   C060101760Z
942   Strainer Cover                       C060101830Z

                                Page 20
943   Stud (strainer cover)                   C060101850Z
944   Nut (strainer cover)                    C060101860Z
945   Bolt (cock body)                        C060101900Z
946   Element Seat Ring                       C060101930Z
947   Element Cover                           C060101970Z
948   Locking Plate                           C060102010Z
949   Magnet                                  C060102050Z
950   Element Tie Bolt                        C060102090Z
951   Nut M10                                 C060203290Z
952   Washer                                  C060102140Z
953   Spring Handle                           C060202860Z
954   Bolt, Spring Handle                     C060203150Z
955   Air Vent Plug                           C060203340Z
956   Ball                                    C060203390Z
957   Drain Plug                              C060203360Z
958   Gasket, Drain Plug                      C060203710Z
959   Gasket, Element                         C060203540Z
960   O ring P44                              Z560104435DZ
961   O ring G110                             Z560211031DZ
      FUEL OIL RELIEF VALVE
                                          2
962   Oil Relief Valve Assy.-H (2.5kg/m )     C034009080Z
                                          2
963   Oil Relief Valve Assy.-K (5.5kg/m )     C034009110Z
964   Cap, Valve Spring                       C034000010Z
965   Cap 1/2, Adjust Screw                   C034000020Z
966   Spring Seat                             C034000030Z
967   Relief Valve                            C034040010Z
968   Relief Valve Body                       C034040020Z
969   Special Banjo 26 x M33                  C034040040Z
970   Spring 2.0 x 12.5 x 71                  C034040040Z
971   Spring 2.3 x 12.5 x 73                  C034000151Z
972   Nut (3) M8 x 1.25                       X220308000ZZ
973   Set Screw (1) M8 x 1.25 x 50            X251108050ZZ
974   Gasket 34                               Z565003400CC
975   Gasket 21                               Z565002100CC
      LUBRICATING OIL PUMP (12DK - 32B)
976   L.O Pump Assy. -V1400R                  C037290030Z
977   L.O Pump Assy. -V1400L                  C037290040Z
978   Pump Bearing Case 390/460               C037200010Z
979   L.O. Pump Body V1400                    C037200040Z
980   Cover, L.O. Pump Body V1830             C037200050Z
981   L.O. Pump Driving Gear V1400            C037200110Z
982   L.O. Pump Driven Gear V1401             C037200120Z
983   Distance Piece                          C036540120Z
984   Distance 90 x 44.5                      C037200140Z
985   Needle Bearing NA5914                   C036570230Z
986   Stop Ring BR100                         C036570260Z
987   Special Nut M20 x 2.0                   E185950200Z
988   Oil Seal SB689513                       C037200230Z
989   Safety Valve                            C037200250Z

                                Page 21
990    Cap, Safety Valve Spring              C037200270Z
991    Gasket, Cap                           C037200290Z
992    Safety Valve Spring                   C037200310Z
993    Stud M20 x 2.0 x 226                  C037200330Z
994    Stud M20 x 2.0 x 401                  C037200340Z
995    Castle Nut M45 x 2.0                  C037200350Z
996    Bolt M12 x 1.75 x 35                  X200012035ZZ
997    Flat Washer 45                        Z300045000ZZ
998    Split Pin 6 x 80                      Z320006080ZZ
999    Straight Pin 10 x 25                  Z335010025ZZ
1000   Knock Bolt Assy 10 x 30               X341010030ZZ
1001   Key 18 x 40                           Z400018040ZZ
1002   Snap Ring (Hole) 95                   Z412009500ZZ
1003   Tape Plug (4) 1/8                     Z571401000ZZ
1004   L.O. Pump Gear (Z74)                  E650570030Z
1005   Gasket, L.O. Pump Body                E650570070Z
1006   Nut M12 x 1.75                        X220012000ZZ
       LUBRICATING OIL RELIEF VALVE
1007   L.O. Relief Valve Assy- 2             C037700982Z
1008   Relief Valve Body                     C037710010Z
1009   Valve (bearing)                       C037740040Z
1010   Valve (piston)                        C037740050Z
1011   Retainer, Valve Spring                C037740080Z
1012   Valve Spring Case                     C037740100Z
1013   Cap                                   C037540080Z
1014   Spring 12 x 59.5 x 308                C037700180A
1015   Spring 11 x 60 x 235                  C037700162Z
1016   Gasket                                C037770210Z
1017   Hex. Socket Screw M12 x 1.25 x 70     C037700240Z
1018   Hex. Socket Screw M12 x 1.25 x 80     C037700250Z
1019   Bolt M16 x 2.0 x 65                   X200016065ZZ
1020   Nut (8) M12 x 1.25                    X200812000ZZ
1021   Gasket 27                             Z565002700ZZ
       LUBRICATING OIL FILTER (BEARING)
1022   Filter 100-PA/R-W30LE                 C060900010Z
1023   Element Assy-30MIC                    C060901800Z
1024   Strainer Body                         C060901000Z
1025   Packing                               C060901010Z
1026   Blank Cover                           C060901020Z
1027   Bolt                                  C060901030Z
1028   Spring Washer                         C060901040Z
1029   Bolt                                  C060901060Z
1030   Spring Washer                         C060901070Z
1031   Changeover Cock                       C060901080Z
1032   O ring                                C060901090Z
1033   Packing                               C060901100Z
1034   Cover, Gland                          C060901120Z
1035   Stud                                  C060901130Z
1036   Nut                                   C060901140Z

                                   Page 22
1037   Notch Bar                                 C060901150Z
1038   Coil Spring                               C060901160Z
1039   Plug                                      C060901180Z
1040   Taking Off Handle                         C060901190Z
1041   Handle                                    C060901200Z
1042   Washer                                    C060901210Z
1043   Lock Nut                                  C060901220Z
1044   Shaft                                     C060901240Z
1045   Holder                                    C060901250Z
1046   Packing                                   C060901260Z
1047   Casing                                    C060901270Z
1048   Stud                                      C060901280Z
1049   Washer                                    C060901300Z
1050   Nut                                       C060901310Z
1051   Coil Spring                               C060901320Z
1052   Top Cover                                 C060901330Z
1053   Packing                                   C060901340Z
1054   Tightening Nut                            C060901360Z
1055   Packing                                   C060901370Z
1056   Valve Seat                                C060901380Z
1057   Connector                                 C060901390Z
1058   Sleeve Nut                                C060901400Z
1059   Packing                                   C060901410Z
1060   Air Plug                                  C060901420Z
1061   Air Pipe                                  C060901430Z
1062   Packing                                   C060901510Z
1063   Drain Pipe                                C060901530Z
1064   Bolt                                      C060901540Z
1065   Drain Valve                               C060901550Z
1066   Packing                                   C060901560Z
1067   Flange                                    C060901570Z
1068   Bolt                                      C060901590Z
1069   Nut                                       C060901600Z
1070   Packing                                   C060901610Z
1071   Connector                                 C060901620Z
1072   Bolt                                      C060901630Z
1073   Packing                                   C060901650Z
1074   Flange                                    C060901660Z
1075   Bolt                                      C060901670Z
1076   Nut                                       C060901680Z
1077   Name Plate                                C060901690Z
1078   Eye Bolt                                  C060901720Z
1079   Packing                                   C060901730Z
1080   Blank Plug                                C060901740Z
       LUBRICATING OIL FILTER (PISTON COOLING)
1081   Filter 125-100US-T-200ME                  E654770010Z
1082   Element (outer)                           E654772010Z
1083   Element (inner)                           E654772020Z
1084   Strainer Body

                             Page 23
1085   Cock Assy.
1086   Grand, O ring
1087   Cover, Cock Body
1088   Cock Handle
1089   Box Nut, Lifting Screw
1090   Screw Bush
1091   Lifting Screw
1092   Lifting Handle
1093   Set Screw
1094   Set Screw
1095   Strainer Cover
1096   Tie Plate, Cover
1097   Cover Tie Bolt
1098   Element Seat Ring
1099   Element Upper Cover
1100   Element Bottom Cover
1101   Locking Plate
1102   Element Tie Bolt
1103   Spring Handle
1104   Bolt, Tie Plate
1105   Bolt, Spring Handle
1106   Stud, Cock Body
1107   Stud, Cock Body Cover
1108   Stud, O ring Grand
1109   Nut M12
1110   Nut M16
1111   Nut M20
1112   Air Vent Plug
1113   Drain Plug
1114   Ball
1115   Gasket, Cock Body
1116   Gasket, Element-outer
1117   Gasket, Element-inner
1118   Gasket, Cock Body Cover
1119   Gasket, Drain Plug
1120   O ring, Strainer Cover
1121   O ring, Cock
       ROCKER ARM LUBRICATING OIL PUMP
1122   Oil Pump Assy. V10R                  C033590010Z
1123   Oil Pump Assy. V10L                  C033590020Z
1124   Pump Body V10                        C033510010Z
1125   Cover, Pump Body                     C033110040A
1126   Relief Valve                         C033140070A
1127   Cap, Safety Valve Spring             C033140080Z
1128   Pump Driving Gear Shaft V10          C033340110A
1129   Pump Driven Gear Shaft V10           C033340120A
1130   Pump Bush (2) - 1B                   C033170130Z
1131   Pump Bush (1)                        C033170140Z
1132   Spring 1.6 x 8.5 x 39.4              C033179800Z

                                  Page 24
1133   Bolt M10 x 1.5 x 32                   X200010032ZZ
1134   Nut (3) M12 x 1.75                    X220312000ZZ
1135   Claw Washer (1) 13 x 28               Z319113028ZZ
1136   Straight Pin 4 x 16                   Z335004016ZZ
1137   Key 5 x 20                            Z400005020ZZ
1138   Snap Ring (hole) 40                   Z412004000ZZ
1139   Bearing (1) 6203                      Z451162030ZZ
1140   Oil Seal TB17328                      Z461173208TB
1141   Gasket 17                             Z565001700BZ
1142   Taper Plug (1) 3/8                    Z571103000ZZ
1143   Oil Pump Gear (Z22)                   E651270040Z
1144   Gasket, Speed Switch                  C263400070A
1145   Nut M10 x 1.5                         X220010000ZZ
       ROCKER ARM LUBRICATING OIL FILTER
1146   Filter 145013-200ME                   C061000120Z
1147   Cover Assy.                           Y509000003Z
1148   Element Assy.                         Y509000011Z
1149   Bolt                                  Y509000040Z
1150   Spring Washer                         Y509000049Z
1151   Washer                                Y509000045Z
1152   Gasket, Case                          Y509000035Z
1153   Case Assy.                            Y509000021Z
1154   Case Retainer                         Y509000028Z
1155   Bolt                                  Y509000054Z
1156   Special Washer                        Y509000067Z
1157   Washer                                Y509000061Z
1158   Lock Nut                              Y509000088Z
1159   Valve                                 Y509000084Z
1160   Caution Plate                         Y509000092Z
       ROCKER ARM LUBRICATING OIL TANK
1161   Suction Strainer                      C032870080A
1162   Float                                 C032870090Z
1163   Side Cover                            C032870100Z
1164   Gasket, Side Cover                    C032870110A
1165   Caution Label, R.A. LO Tank           A506470130A
1166   Side Cover (2)                        C032870190Z
1167   Gsket, Side Cover (2)                 C032870200A
1168   Butterfly Nut M6                      C032870310Z
1169   Oil Tank (8), Rocker Arm              C032870330Z
1170   Scale Plate (8)                       C032870380Z
1171   Gasket, Scale Plate (8)               C032870430Z
1172   Retainer (8), Sponge Rubber           C032870490Z
1173   Sponge Rubber (8)                     C032870540Z
1174   Seal Washer W8                        C032870600Z
1175   Bolt M6 x 1.0 x 14                    X200006014ZZ
1176   Bolt M10 x 1.5 x 25                   X200010025ZZ
1177   Bolt M6 x 1.0 x 14                    X200006014ZZ
1178   Bolt M8 x 1.25 x 12                   X200008012ZZ
1179   + Round Machine Screw M6 x 1.0 x 12   X245106012ZZ

                                  Page 25
1180   Flat Washer 6                       Z300006000ZZ
1181   Flange (1) 0 x 62                   Z540100062ZZ
1182   Gasket (1) 35 x 62                  Z541103562AZ
1183   Gasket 27                           Z565002700ZZ
1184   Hex. Plug 3/4                       X570006000ZZ
       ROCKER ARM LUBRICATING OIL RELIEF
1185   Oil Relief Valve Assy-J             C034009100Z
1186   Cap Valve Spring                    C034000010Z
1187   Cap 1/2, Adjust Screw               C034000020Z
1188   Spring Seat                         C034000030Z
1189   Relief Valve                        C034040010Z
1190   Relief Valve Body                   C034040020Z
1191   Special Banjo 28 x M33              C034000100Z
1192   Spring 2.3 x 12.5 x 73              C034000151Z
1193   Nut (3) M8 x 1.25                   X220308000ZZ
1194   Set Screw (1) M8 x 1.25 x 50        X251108050DZ
1195   Gasket 34                           Z565003400CC
1196   Gasket 21                           Z565002100CC
       NOZZLE COOLING OIL PUMP
1197   Oil Pump V43R Assy.                 C034390010C
1198   Oil Pump V43L Assy.                 C034390020C
1199   Oil Pump Body                        C03410010B
1200   Cover, Oil Pump Body                C034310040A
1201   Bush (1), Oil Pump                  C034320080Z
1202   Oil Pump Bush (2)                   C033220020Z
1203   Oil Pump Gear Shaft                 C034330120Z
1204   Oil Pump Gear                       C034330130Z
1205   Stopper Guide                       C034340180Z
1206   Stopper                             C034340190Z
1207   Safety Valve                        C034340200Z
1208   Cap Safety Valve                    C034340210Z
1209   Cut Ring 28/38 x 3                  C034370240Z
1210   Spring 2.5 x 17 x 43.6              C033279800Z
1211   Stud M12 x 1.75 x 46                X210012046ZZ
1212   Nut M12 x 1.75                      X220012000ZZ
1213   Nut M12 x 1.75                      X220012000ZZ
1214   Nut (3) M8 x 1.25                   X220308000ZZ
1215   Straight Pin 8 x 20                 Z335008020ZZ
1216   Oil Seal TB28408                    Z461284008TB
1217   Snap Ring (hole) 52                 Z412005200ZZ
1218   Bearing (1) 6205                    Z451162050ZZ
1219   Oil Seal SB28458                    Z461284508SB
1220   O ring P7                           Z560100719ZZ
1221   Gasket 17                           Z565001700BZ
1222   Gasket 21                           Z565002100BZ
1223   Gasket 30                           Z565003000BZ
1224   Gasket 21                           Z565002100BZ
1225   Hex. Plug 3/8                       X570003000ZZ
1226   Hex. Plug 1/2                       X570004000ZZ

                                 Page 26
1227   Taper Plug (4) 1/8                   Z571401000ZZ
1228   Ball 1/2                             Z445004000ZZ
1229   Oil Pump Gear (Z24)                  E650770020Z
1230   Nut M12 x 1.75                       X220012000ZZ
1231   Nut M18 x 2.5                        X220018000ZZ
1232   Toothed Lock Washer M18              Z315018000ZZ
1233   Key 7 x 22                           Z400007022ZZ
       NOZZLE COOLING OIL FILTER
1234   Filter 145013-200ME                  C061000120Z
1235   Cover Assy.                          Y509000003Z
1236   Element Assy.                        Y509000011Z
1237   Bolt                                 Y509000040Z
1238   Spring Washer                        Y509000049Z
1239   Washer                               Y509000045Z
1240   Gasket, Case                         Y509000035Z
1241   Case Assy.                           Y509000021Z
1242   Case Retainer                        Y509000028Z
1243   Bolt                                 Y509000054Z
1244   Spring Washer                        Y509000067Z
1245   Washer                               Y509000061Z
1246   Lock Nut                             Y509000088Z
1247   Valve                                Y509000084Z
1248   Caution Plate                        Y509000092Z
       NOZZLE COOLING OIL RELIEF VALVE -1
1249   Oil Relief Valve Assy-J              C034009100Z
1250   Cap Valve Spring                     C034000010Z
1251   Cap 1/2, Adjust Screw                C034000020Z
1252   Spring Seat                          C034000030Z
1253   Relief Valve                         C034040010Z
1254   Relief Valve Body                    C034040020Z
1255   Special Banjo 28 x M33               C034000100Z
1256   Spring 2.3 x 12.5 x 73               C034000151Z
1257   Nut (3) M8 x 1.25                    X220308000ZZ
1258   Set Screw (1) M8 x 1.25 x 50         X251108050ZZ
1259   Gasket 34                            Z565003400CC
1260   Gasket 21                            Z565002100CC
       NOZZLE COOLING OIL RELIEF VALVE -2
1261   Oil Relief Valve Assy-3               C03390030B
1262   Relief Valve Body                    C033940010Z
1263   Relief Valve                         C033140070A
1264   Special Welding Seat 1/2 x 22        C033940030Z
1265   Cap, Safety Valve Spring             C033140080Z
1266   Spring 1.2 x 9 x 38                  C033970151Z
1267   Banjo 22 x 1/2                       Z545122040ZZ
1268   Gasket 17                            Z565001700BZ
1269   Gasket 21                            Z565002100BZ
       GAUGE BOARD
1270   Bolt (M6 x 50) Gauge Board           C047040030Z
1271   Cock Connector                       E273000030Z

                                  Page 27
1272   Gauge Board (10pcs)                    E653090070Z
1273   Cushion Rubber (1)                     C047070240Z
1274   Special Spring, Gauge Board            C047070250Z
1275   Hose 3/8 x 3/8 x 340                   Y190303340Z
1276   Hose 3/8 x 3/8 x 470                   Y190303470Z
1277   Cock Holder (10pcs)                    E653090250Z
1278   Bracket, Gauge Board (9pcs)            E333070260B
1279   Bolt M6 x 1.0 x 10                     X200006010ZZ
1280   Bolt M6 x 1.0 x 16                     X200006016ZZ
1281   Bolt M6 x 1.0 x 16                     X200006016ZZ
1282   Bolt M12 x 1.75 x 28                   X200012028ZZ
1283   Nut M6 x 1.0                           X220006000ZZ
1284   Nut M6 x 1.0                           X220006000ZZ
1285   Nut M6 x 1.0                           X220006000ZZ
1286   Special Nut (3) 3/8                    X230303000ZZ
1287   Flat Washer 6                          Z300006000ZZ
1288   Split Pin 1.6 x 15                     Z320001615ZZ
1289   Gasket 6                               Z665006000ZZ
1290   Bolt M12 x 1.75 x 22                   X200012022ZZ
1291   Nut M12 x 1.75                         X220012000ZZ
1292   Gauge DU 1/4 x 60 x 3                  Y134020030Z
1293   Gauge DU 1/4 x 60 x 4                  Y034020040Z
1294   Gauge DU 1/4 x 60 x 4 (5)              Y134020045Z
1295   Gauge DU 1/4 x 60 x 6                  Y134020060Z
1296   Gauge DU 1/4 x 60 x 6 (17)             Y034120067Z
1297   Gauge DU 1/4 x 60 x 10                 Y134020100Z
1298   Gauge DU 1/4 x 60 x 10 (213)           Y134220103Z
1299   P.G Connector, 1/4 x 3/8               M153000060Z
1300   Dampner 3/8 x 3/8                      Y142030300Z
1301   Press. Gauge Cock 8 x 3/8              Y041080300Z
1302   Name Plate, Valve Seat Cooling Water   A506471233Z
1303   Name Plate, Lube Oil                    A506471112Z
1304   Name Plate, Fuel Oil                    A506471113Z
1305   Name Plate, Boost Air                   A506471114Z
1306   Name Plate, Nozzle Cooling Oil          A506471115Z
1307   Name Plate, Rocker Arm L.O              A506471116Z
1308   Name Plate, Piston Cooling Oil          A506471117Z
1309   Name Plate, Jacket C.W                  A506471231Z
1310   Name Plate, F.W Cooler                 A506471232Z
1311   + Pan Machine Screw M4 x 0.7 x 8       X245204008ZZ
1312   Rivet 2 x 5                            Z352020500ZZ
1313   Gasket 6                               Z565006000ZZ
1314   Tachometer 70(2) 2:1 R1000             C061500851Z
1315   Flex. Cable L=2000                     C061501937Z
1316   Name Plate, Tachometer                  A506471321Z
1317   Nut M4 x 0.7                           X220004000ZZ
1318   + Pan Machine Screw M4 x 0.7 x 14      X245204014ZZ
1319   Rivet 2 x 5                            Z352020500ZZ
       COOLING WATER PUMP (HIGH HEAD TYPE)

                                  Page 28
1320   C.W. Pump Assy. FC95R7              C038590250Z
1321   C.W. Pump Assy. FC95L7              C038590260Z
1322   Holder-FC, Mechanical Seal          C038510051Z
1323   Bearing Case #5                     C038510070Z
1324   Pump Body-FC                        C038510081Z
1325   Cover-FC, Pump Body                  C035810111Z
1326   Bearing Stopper (pump side)         C038110120Z
1327   Bearing Stopper (gear side)         C038310120A
1328   Inpeller-R245                       C038520200Z
1329   Inpeller-L245                       C038520210Z
1330   Mount Ring                          C038520190Z
1331   Cut Ring-R                          C038120220Z
1332   Cut Ring-L                          C038120230Z
1333   Pump Shaft-R                        C038340250A
1334   Pump Shaft-L                        C038340260B
1335   Nut-R, Impeller                     C038140290Z
1336   Nut-L, Impeller                     C038140300Z
1337   Joint, Drain Pipe                   C038140320Z
1338   Retainer, Drain Pipe                C038140330Z
1339   Special Nut M24 x 2.0-R             C038340340Z
1340   Special Nut M24 x 2.0-L             C038340350Z
1341   Gasket, Pump Body                   C038570420Z
1342   Special Joint Seat 1/2 x 1/4        C038800580Z
1343   Mechanical Seal EA100305-21         C038470350Z
1344   Mechanical Seal EA100306-22         C038470360Z
1345   Speacial Claw Washer 19 x 38        C038170390Z
1346   Speacial Claw Washer 24             C038370420Z
1347   Gasket Bearing Stopper (gear)       C038370460Z
1348   Gasket Bearing Stopper (pump)       C038170460Z
1349   Bolt M10 x 1.5 x 20                 X200010020DZ
1350   Bolt M10 x 1.5 x 22                 X200010022ZZ
1351   Stud M10 x 1.5 x 40                 X210010040DZ
1352   Stud M10 x 1.5 x 43                 X210010043DZ
1353   Nut M10 x 1.5                       X220010000JZ
1354   Tongued Washer (2) 10               Z318210000ZG
1355   Straight Pin (6) 3 x 8              Z335603008JZ
1356   Key 75 x 25                         Z400007025DZ
1357   Bearing (1) 6208                    Z451162080ZZ
1358   Bearing (1) 6207                    Z451152070ZZ
1359   Oil Seal TC355511                   Z461355511TC
1360   Gasket 17                           X565001700ZZ
1361   Gasket 21                           X565002100ZZ
1362   Gasket 27                           X565002700ZZ
1363   Hex. Plug 3/8                       X570003000JZ
1364   Hex. Plug 1/2                       X570004000ZZ
1365   Hex. Plug 3/4                       X570006000ZZ
1366   Taper Plug (5) 1/8                  Z571501000JZ
1367   Drain Cock (2) 3/8                  Z580203000ZZ
1368   Banjo 6 x 14                        Z545106020ZZ

                                 Page 29
1369   Banjo Plug 1/4                               X545202000ZZ
1370   Gasket 13                                    Z565001300ZZ
1371   C.W. Pump Gear (Z37)                         E650190020Z
1372   Gasket 205/70                                E283300120A
       OIL PRESS. JACK (HEAD) AND OIL PRESS. PUMP
1373   Jack Cylinder Head Assy.                     E659590420Z
1374   Jack Handle                                  E339500140A
1375   Jack Cylinder Head                           E339570370Z
1376   Jack Piston-Head                             E339570380Z
1377   Jack Stand-Head                              E339570390Z
1378   Jack Handle Guide-Head                       E339500160Z
1379   Back Up Ring T2 P48                          E339550180Z
1380   Back Up Ring T1 P80                          E339570440Z
1381   Hex. Set Screw (1) M10 x 18                  X250110018ZZ
1382   Ball 1/4                                     Z445002000ZZ
1383   O ring P48                                   Z560104835ZZ
1384   O ring P80                                   Z560108057ZZ
1385   Oil Press. Pump                              E339600040A
1386   High Press. Hose-2000                        E339600060B
1387   High Press. Hose-500                         E339600070A
1388   Socket Coupling                              E339600090Z
1389   Plug Coupling                                E339600100Z
1390   Terminal (6T)                                E339600190Z
1391   Terminal Support (6T)                        E339600200Z
1392   Hex. Set Screw (1) M8 x 14                   X250108014ZZ
       OIL PRESS. JACK (ROD) AND OIL PRESS. PUMP
1393   Jack Cylinder-Rod Assy.                      E659590410Z
1394   Jack Cylinder-Rod                            E339570020Z
1395   Jack Piston-Rod                              E339570030Z
1396   Jack Stand-Rod                               E339570040Z
1397   Jack Handle Guide-Rod                        E339570050Z
1398   Jack Handle                                  E339500140A
1399   Back-up Ring, O ring T2 G65                  E339570080Z
1400   Back-up Ring, O ring T2 G125                 E669570090Z
1401   Hex. Set Screw (1) M10 X 18                  X250110018ZZ
1402   Ball 1/4                                     Z445002000ZZ
1403   O ring G65                                   Z560206531ZZ
1404   O ring G125                                  Z560212531ZZ
1405   Oil Press. Pump                              E339600040A
1406   High Press. Hose-2000                        E339600060B
1407   High Press. Hose-500                         E339600070A
1408   Socket Coupling                              E339600090Z
1409   Plug Coupling                                E339600100Z
1410   Terminal (2T)                                E339600170Z
       OIL PRESS. JACK (CAP) AND OIL PRESS. PUMP
1411   Jack Cylinder-V Cap Assy.                    E659590430Z
1412   Back-up Ring, O ring T2 G125                 E339570090Z
1413   Jack Cylinder Cap                            E339570140Z
1414   Jack Piston-Cap                              E339570150Z

                                  Page 30
1415   Jack Stand -V Cap                                 E339570240Z
1416   Jack Ring-V Cap                                   E339570250Z
1417   Jack Handle Guide-Rod                             E339570050Z
1418   Jack Handle                                       E419500140Z
1419   Back-up Ring, O ring T2 G70                       E339570210Z
1420   Jack Handle Guide-V Cap                           E339570260Z
1421   Hex. Set Screw (1) M10 x 18                       X250110018ZZ
1422   Ball 1/4                                          Z445002000ZZ
1423   O ring G70                                        Z560207031ZZ
1424   O ring G125                                       Z560212531ZZ
1425   Oil Press. Pump                                   E339600040A
1426   High Press. Hose-2000                             E339600060B
1427   High Press. Hose-500                              E339600070A
1428   Socket Coupling                                   E339600090Z
1429   Plug Coupling                                     E339600100Z
1430   Terminal (2T)                                     E339600170Z
       OIL PRESS. JACK (SIDE BOLT) AND OIL PRESS. PUMP
1431   Jack Cylinder-V Cap Assy.                         E659590430Z
1432   Back-Up Ring, O ring T2 G125                      E339570090Z
1433   Jack Cylinder Cap                                 E339570140Z
1434   Jack Piston Cap                                   E339570150Z
1435   Jack Handle                                       E419500140Z
1436   Back-up Ring, O ring T2 G70                       E339570210Z
1437   Jack Stand-V Cap                                  E339570240Z
1438   Jack Ring-V Cap                                   E339570250Z
1439   Handle Guide-V Cap                                E339570260Z
1440   Hex. Set Screw (1) M10 x 18                       X250110018ZZ
1441   Ball 1/4                                          Z445002000ZZ
1442   O ring G70                                        Z560207031ZZ
1443   O ring G125                                       Z560212531ZZ
1444   Oil Press. Pump                                   E339600040A
1445   High Press. Hose-2000                             E339600060B
1446   High Press. Hose-500                              E339600070A
1447   Socket Coupling                                   E339600090Z
1448   Plug Coupling                                     E339600100Z
1449   Terminal (2T)                                     E339600170Z
       OIL PRESS. RAM
1450   Oil Press. Ram Assy.                              E659404040Z
1451   Ram Cylinder                                      E659400020Z
1452   Ram Piston-1                                      E659400030Z
1453   Ram Piston-2                                      E659400040Z
1454   Cover, Oil Press. Ram                             E659400060Z
1455   Stopper, Ram Piston                               E659400090Z
1456   Puller (1), Main Metal Cap                        E659400100Z
1457   Puller (2), Main Metal Cap                        E659400110Z
1458   Puller (4), Main Metal Cap                        E659400130Z
1459   Hex. Socket Bolt M12 x 28                         E659400140Z
1460   Retainer (upper), Spring                          E659400180Z
1461   Retainer (under), Spring                          E659400190Z

                                  Page 31
1462   Backing-up ring T2 P25                      E659400230Z
1463   Backing-up ring T2 P39                      E659400240Z
1464   Backing-up ring T2 P67                      E659400250Z
1465   Backing-up ring T2 P75                      E659400260Z
1466   Supporter-12DKB, Oil Press. Jack            E659400380Z
1467   Supporter Spring 6 x 55 x 70                E659400400Z
1468   Distance                                    E659400410Z
1469   Supporter (1), Metal Cap                    E659400430Z
1470   Supporter (2), Metal Cap                    E659400440Z
1471   Nut M16 x 2.0                               X220016000ZZ
1472   Castle Nut (2) M16 x 20                     X225216000ZZ
1473   Set Screw (2) M6 x 1.0 x 6                  X251206006ZZ
1474   Flat Washer 16                              Z300016000ZZ
1475   Split Pin 4 x 30                            Z320004030ZZ
1476   Bearing 51109                               Z457151109ZZ
1477   O ring P25                                  Z560102524ZZ
1478   O ring P39                                  Z560103935ZZ
1479   O ring P67                                  Z560106757ZZ
1480   O ring P 75                                 Z560107557ZZ
1481   Oil Press. Pump                             E339600030Z
1482   High Press. Hose-2000                       E339600060B
1483   Socket Coupling                             E339600090Z
1484   Plug Coupling                               E339600100Z
       STARTING AIR PIPING
2579   Valve Assy, Control Starting Air               C0402
2580   Valve Assy, Main Starting Air                  C0403
2581   Valve Assy, Rotary Starting                    E64139
2582   Joint, Relay                                E328500080Z
2583   Cover                                       E648500070Z
2584   Seat, Joint, 1/4" x 3/8"                    E289100070Z
2585   Pipe, Starting Air, for S.A. Valve Inlet    E648590140Z
2586   Pipe, Starting Air, for S.A. Valve Outlet   E648590160Z
2587   Pipe, Starting Air, for Main Pipe Inlet     E648590170Z
2588   Pipe, Main, Starting Air, 12DK-B            E648590200Z
2589   Pipe, Starting Air, for Cyl. Head Inlet     E648590220Z
2590   Pipe, Starting Air, for R.V. Inlet          E648590240Z
2591   Pipe, Starting Air, for R.V. Outlet 1       E648590260Z
2592   Pipe, Starting Air, for R.V. Outlet 2       E648590270Z
2593   Pipe, Starting Air, for R.V. Outlet 3       E648590280Z
2594   Pipe, Starting Air, for R.V. Outlet 4       E648590290Z
2595   Pipe, Starting Air, for R.V. Outlet 5       E648590300Z
2596   Pipe, Starting Air, for R.V. Outlet 6       E648590310Z
2597   Pipe, Starting Air, for Pilot 1             E648590330Z
2598   Pipe, Starting Air, for Pilot 2             E648590340Z
2599   Pipe, Starting Air, for Pilot 3             E648590350Z
2600 Pipe, Starting Air, for Pilot 4               E648590360Z
2601   Pipe, Starting Air, for Pilot 5             E648590370Z
2602   Pipe, Starting Air, for Pilot 6             E648590380Z
2603   Pipe, Starting Air, for Relay 1             E648590410Z

                                    Page 32
2604   Pipe, Starting Air, for Relay 2               E648590420Z
2605   Pipe, Starting Air, for Relay 3               E648590430Z
2606   Pipe, Starting Air, for Relay 4               E648590440Z
2607   Pipe, Starting Air, for Relay 5               E648590450Z
2608 Pipe, Starting Air, for Relay 6                 E648590460Z
       FUEL OIL PIPING (CIRCULATION TYPE)
2609   Filter Assy, Fuel Oil, 32US-200ME              C060100411A
2610   Pump Assy, Injection, Fuel Oil                    E32647
2611   Pipe Assy, Injection Fuel Oil                     E32627
2612   Valve Assy, Relief                                C0340
2613   Accumulator, MA9-300-70/Z2                    E408600050A
2614   Block, 25A x 54 x 80mm                        E648690050Z
2615   Pipe, Fuel Oil, for Filter Inlet              E648690180Z
2616   Pipe, Fuel Oil, for Filter Outlet             E648690190Z
2617   Pipe A, Fuel Oil, for Main Inlet               E648690210Z
2618   Pipe B-1, Fuel Oil, for Main Inlet            E648690230A
2619   Pipe B-2, Fuel Oil, for Main Inlet            E648690240A
2620   Pipe B-3, Fuel Oil, for Main Inlet            E648690250Z
2621   Pipe, Fuel Oil, for Pump Inlet                E648690340Z
2622   Pipe, Fuel Oil, for Pump Outlet               E648690350A
2623   Pipe, Main, for F.O Inlet 12DK-A              E648690400Z
2624   Pipe, Main, for F.O Inlet 12DK-B              E648690410Z
2625   Pipe, Main, for F.O Outlet 12DK-A             E648690420Z
2626   Pipe, Main, for F.O Outlet 12DK-B             E648690430Z
2627   Pipe, Fuel Oil, for Relief Valve Outlet       E648690490Z
2628   Pipe, Fuel Oil, for Relief Valve Outlet 2     E648690500Z
2629   Pipe, Fuel Oil, for Relief Valve Outlet 3      E648690510Z
2630   Pipe, Fuel Oil, for Relief Valve Outlet 4     E648690520Z
       LUBRICATING OIL PIPING (12DK-32B)-VTR
2631   Pump Assy, Lubricating Oil                        C0372
2632   Valve, Thermostat                             PN not available
2633   Valve Assy, Oil Relief                            C0377
2634   Filter, Lubricating Oil, Metal                PN not available
2635   Filter, Lubricating Oil, Piston               PN not available
2636   Pump Assy, Cooling Water                          C0385
2637   Governor, Hydraulic, Type UG40
2638   Valve Assy, Rotary, for Starting Air              E64139
2639   Pump, Priming, Lubricating Oil                PN not available
2640   Plug, Banjo, Special, 1/4"                    C268700040B
2641   Washer, Seal, 14" x 30mm                       C268700140Z
2642   Washer, Seal, 27 x 44.5mm                     E328700330Z
2643   Plug, Banjo, Special, 3/4" x 1/4"             E328700090Z
2644   Nozzle, for L.O. Piping                       E408700100Z
2645   Plug, Banjo, Special, 1/8"                     C039670110A
2646   Pipe, Lubricating Oil, for Pump Inlet         E648790300A
2647   Pipe, Lubricating Oil, for Pump Outlet         E648790310Z
2648   Pipe, Lubricating Oil, for Metal Inlet (1)    E648790320A
2649   Pipe, Lubricating Oil, for Metal Inlet (2)    E648790330A
2650   Pipe, Lubricating Oil, for Piston Inlet (1)   E648790350A

                                    Page 33
2651   Pipe, Lubricating Oil, for Piston Inlet (2)         E648790360A
2652   Pipe, Lubricating Oil, for Piston Inlet (3)         E648790370A
2653   Pipe A, Main Lubricating Oil, Metal                 E648790380Z
2654   Pipe B, Main Lubricating Oil, Metal                 E648790390Z
2655   Pipe A, Main Lubricating Oil, Piston                E648790410Z
2656   Pipe B, Main Lubricating Oil, Piston                E648790420Z
2657   Pipe, Main, for L.O Tappet 12DK-A                   E648790440Z
2658   Pipe, Main, for L.O Tappet 12DK-B                   E648790450Z
2659   Pipe, Lubricating Oil, for Piston Nozzle            E648790470Z
2660   Pipe, Lubricating Oil, for Tappet Inlet A           E648790490Z
2661   Pipe, Lubricating Oil, for Tappet Inlet B           E648790500Z
2662   Pipe, Lubricating Oil, for Gear Oil (1)             E648790520Z
2663   Pipe, Lubricating Oil, for Gear Oil (2)             E648790530Z
2664   Pipe, Lubricating Oil, for Gear Oil (3)             E648790540Z
2665   Pipe, Lubricating Oil, for Gear Oil (4)             E648790550Z
2666   Pipe, Lubricating Oil, for Idle Gear Shaft A        E648790570Z
2667   Pipe, Lubricating Oil, for Idle Gear Shaft B        E648790580Z
2668   Pipe, Lubricating Oil, for Aux.Machinery Case (1)   E648790600Z
2669   Pipe, Lubricating Oil, for Aux.Machinery Case (2)   E648790610Z
2670   Pipe, Lubricating Oil, for Rotary Valve             E648790620Z
2671   Pipe, Lubricating Oil, for Governor Gear Case       E648790640Z
2672   Pipe, Lubricating Oil, for Governor Mount UG40      E648790650Z
2673   Pipe, Lubricating Oil, for Pump A                   E648790670Z
2674   Pipe, Lubricating Oil, for CW Pump B                E648790680Z
       ROCKER ARM LUBRICATING OIL PIPING
2675   Pump Assy, Oil                                         C0335
2676   Filter Assy                                            C0610
2677   Valve Assy, Oil Relief                                C0340
2678   Tank Assy, Oil                                         C0328
2679   Plug, Banjo, Special                                E648900050Z
2680 Block, for LO Outlet Pipe (1)                         A245012110Z
2681   Banjo, Special                                      E269500090Z
2682   Plug, Banjo, 8mm x 1/4"                             E188960070Z
2683   Nut, Cap, 8 x 1.25mm                                E228900090Z
2684   Screw, Adjust, 8 x 1.25mm                           E228900100Z
2685   Pipe, Lubricating Oil, for Tank Outlet 1            E648990140A
2686   Pipe, Lubricating Oil, for Tank Outlet 2            E648990150A
2687   Pipe, Lubricating Oil, for Tank Outlet 3            E648990160Z
2688   Pipe, Lubricating Oil, for Pump Inlet 1             E648990180A
2689   Pipe, Lubricating Oil, for Pump Inlet 2             E648990190Z
2690   Pipe, Lubricating Oil, for Pump Inlet 3             E648990200Z
2691   Pipe, Lubricating Oil, for Pump Outlet              E648990210Z
2692   Pipe, Lubricating Oil, for Filter Inlet             E648990220Z
2693   Pipe, Lubricating Oil, for Filter Outlet A          E648990250Z
2694   Pipe, Lubricating Oil, for Filter Outlet B-1        E648990260Z
2695   Pipe, Lubricating Oil, for Filter Outlet B-2        E648990270A
2696   Pipe, Lubricating Oil, for Filter Outlet B-3        E648990280Z
2697   Pipe, Main, for LO Inlet 12DK-A                     E648990300Z
2698   Pipe, Main, for LO Inlet 12DK-B                     E648990310Z

                                   Page 34
2699   Pipe, Lubricating Oil, for Head Inlet             E648990370A
2700   Pipe, Lubricating Oil, for Cyl. Head Outlet       E648990380Z
2701   Pipe, Main, Return                                E648990410Z
2702   Pipe, Lubricating Oil, for Relief Valve Out A-1   E648990490Z
2703   Pipe, Lubricating Oil, for Relief Valve Out A-2   E648990500Z
2704   Pipe, Lubricating Oil, for Relief Valve Out A-3   E648990510Z
2705   Pipe, Lubricating Oil, for Relief Valve Out A-4   E648990520Z
2706   Pipe, Lubricating Oil, for Relief Valve Out B     E648990530Z
2707   Pipe A-1, Return, LO                              E648990550A
2708   Pipe A-2, Return, LO                              E648990560Z
2709   Pipe A-3, Return, LO                              E648990570Z
2710   Pipe B, Return, LO                                E648990580A
       COOLING WATER PIPING (12DK-32B)-VTR
2711   Block, for CW Outlet                              E649090050Z
2712   Valve, Globe, Flanged, 5KBC25                     Y011110254Z
2713   Valve, Globe, Flanged, 5KBC15                     Y011110154Z
2714   Pipe, Cooling Water, for Pump Inlet               E649090140Z
2715   Pipe, Cooling Water, for Main Inlet A             E649090170Z
2716   Pipe, Cooling Water, for Main Inlet B             E649090180Z
2717   Pipe, Main, for CW Outlet 12DK-A                  E649090300Z
2718   Pipe, Main, for CW Outlet 12DK-B                  E649090310Z
2719   Pipe, for CW Outlet T/C-A-12D                     E649090330Z
2720   Pipe, for CW Outlet T/C-B-12D                     E649090340Z
2721   Pipe, Connector, for CW Outlet                    E649090380Z
2722   Pipe, Connector, for CW Outlet                    E649090390Z
2723   Pipe A, Cooling Water, for T/C Air Blow           E649090410Z
2724   Pipe B, Cooling Water, for T/C Air Blow           E649090420Z
2725   Pipe 1, Cooling Water, for JCW Air Blow           E649090430Z
2726   Pipe 2, Cooling Water, for JCW Air Blow           E649090440Z
2727   Pipe, Cooling Water, for T/C Inlet A-1            E649090460Z
2728   Pipe, Cooling Water, for T/C Inlet A-2            E649090470Z
2729   Pipe, Cooling Water, for T/C Inlet B-1            E649090490Z
2730   Pipe, Cooling Water, for T/C Inlet B-2            E649090500Z
2731   Pipe, Cooling Water, for T/C Outlet A-1           E649090520Z
2732   Pipe, Cooling Water, for T/C Outlet A-2           E649090530Z
2733   Pipe, Cooling Water, for T/C Outlet A-3           E649090540Z
2734   Pipe, Cooling Water, for T/C Outlet B-1           E649090560Z
2735   Pipe, Cooling Water, for T/C Outlet B-2           E649090570Z
2736   Pipe, Cooling Water, for T/C Outlet B-3           E649090580Z
2737   Pipe, Cooling Water, for DK195 Inlet              E649090630Z
2738   Pipe, Cooling Water, for DK195 Outlet             E649090640Z
2739   Pipe, Cooling Water, for Frame Drain              E649090670Z
2740   Pipe, Cooling Water, for I/C Air Drain            E649090690Z
2741   Pipe, Cooling Water, for I/C CW Drain             E649090700Z
2742   Pipe, Cooling Water, for Separator Drain          E649090730Z
2743   Pipe, Cooling Water, for Separator Drain          E649090740Z
       VALVE SEAT COOLING WATER PIPING
2744   Pipe, Main, for CW Outlet (VS) 12-A               E649190070Z
2745   Pipe, Main, for CW Outlet (VS) 12-B               E649190080Z

                                 Page 35
2746   Pipe, Outlet, CW, for Cyl. Head                 E649190120Z
2747   Pipe A, Cooling Water, for Air Blow             E649190160Z
2748   Pipe B, Cooling Water, for Air Blow             E649190170Z
2749   Pipe A, Cooling Water, for Pump Inlet           E649190200Z
2750   Pipe B, Cooling Water, for Pump Inlet           E649190210Z
       FUEL OIL PIPING-CFO (LEAK OIL)
2751   Cover Assy, Front Supporter, 12DK-A               E64729
2752   Cover Assy, Rear Supporter, 12DK-A                E64729
2753   Cover Assy, Rear Supporter, 12DK-B                E64729
2754   Cover Assy, Rear Supporter, 12DK-B                E64729
2755   Mount Assy, for Fuel Oil Pump                     E32677
2756   Cover Assy, for High Pressure Pipe                E32627
2757   Tank Assy, Leakage Oil                             C0137
2758   Pipe, Fuel Oil, for Nozzle Leak (1)             E649490120Z
2759   Pipe, Fuel Oil, for Nozzle Leak (2-A)           E649490130Z
2760   Pipe, Fuel Oil, for Nozzle Leak (2-B)           E649490140Z
2761   Pipe, Leak, Fuel Oil, for Nozzle 12DK-A         E649490150Z
2762   Pipe, Leak, Fuel Oil, for Nozzle 12DK-B         E649490160Z
2763   Pipe, Fuel Oil, for Injection Pipe Leak (1)     E649490180Z
2764   Pipe, Fuel Oil, for Injection Pipe Leak (2)     E649490190Z
2765   Pipe, Fuel Oil, for Injection 12DK-A            E649490200Z
2766   Pipe, Fuel Oil, for Injection 12DK-B            E649490210Z
2767   Pipe, Fuel Oil, for Injection Pipe Leak (3-A)   E649490220Z
2768   Pipe, Fuel Oil, for Injection Pipe Leak (3-B)   E649490230Z
2769   Pipe, Main, Fuel Oil Leak, for 12DKA, FOP       E649490250Z
2770   Pipe, Main, Fuel Oil Leak, for 12DKB, FOP       E649490260Z
2771   Pipe, Fuel Oil, for Pump Leak (1)               E649490270Z
2772   Pipe, Fuel Oil, for Pump Leak (2)               E649490280Z
2773   Pipe A, Gathering, for Fuel Oil Tank            E649490300A
2774   Pipe B, Gathering, for Fuel Oil Tank            E649490310Z
2775   Pipe, Drain, for Frame AF                       E649490320A
2776   Pipe, Drain, for Frame AR                       E649490330A
2777   Pipe, Drain, for Frame BF                       E649490340A
2778   Pipe, Drain, for Frame BR                       E649490350A
2779   Pipe, Drain, for Nozzle A                       E649490370A
2780   Pipe, Drain, for Nozzle B                       E649490380A
2781   Pipe, Drain, for Pump Mount A                   E649490400A
2782   Pipe, Drain, for Pump Mount B                   E649490410A
2783   Pipe, Drain, for Cover (AF)                     E649490430Z
2784   Pipe, Drain, for Cover (AR)                     E649490440Z
2785   Pipe, Drain, for Cover (BF)                     E649490460Z
2786   Pipe, Drain, for Cover (BR)                     E649490470Z
       FUEL OIL INJECTION PUMP PIPING
2787   Pump Assy, Injection Fuel Oil                     E32647
2788   Valve Assy, Check, 1/4"                            C0493
2789   Cover Assy, Front Supporter, 12DK-A               E64729
2790   Cover Assy, Front Supporter, 12DK-B               E64729
2791   Pipe Assy, Gathering, for Fuel Oil Tank           E64949
2792   Tank Assy, Leakage Oil                             C0137

                                   Page 36
2793   Pipe Assy, Main, for LO Tappet, 12DK-A           E64879
2794   Pipe Assy, Main, for LO Tappet, 12DK-B           E64879
2795   Valve, Check, PT 1/4                           E208700020Z
2796   Seat, Joint, PT 1/4 x PF 1/4                   E209200030Z
2797   Seat, Joint, PT 1/4 x PF 1/5                   E248700270Z
2798   Plug, Banjo, 8mm x 1/4"                        E188960070Z
2799   Nut, Cap, 8 x 1.25mm                           E228900090Z
2800 Screw, Adjust, 8 x 1.25 mm                       E228900100Z
2801   Pipe, Lubricating Oil, for Check Valve In-A    E649290160Z
2802 Pipe, Lubricating Oil, for Check Valve In-B      E649290170Z
2803   Pipe, Main, Lubricating Oil, for FO Pump       E649290200Z
2804   Pipe, Main, for LO Outlet 12DKA, FOP           E649290220Z
2805   Pipe, Main, for LO Outlet 12DKB, FOP           E649290230Z
2806   Pipe, Main, Starting Air, 12DK, FO Cut         E649290250Z
2807   Pipe, Lubricating Oil, for Pump Inlet          E649290270Z
2808 Pipe, Lubricating Oil, for Pump Oulet            E649290290Z
2809   Pipe, Lubricating Oil, for Main Pipe Oulet A   E649290300Z
2810   Pipe, Lubricating Oil, for Main Pipe Oulet B   E649290310Z
2811   Pipe, Lubricating Oil, for Leakage (A)         E649290330Z
2812   Pipe, Lubricating Oil, for Leakage (B)         E649290340Z
2813   Pipe, Starting Air, for Main Pipe Inlet A      E649290360Z
2814   Pipe, Starting Air, for Main Pipe Inlet B      E649290370Z
2815   Pipe, Starting Air, for FO Cut Piston          E649290380Z
       NOZZLE COOLING OIL PIPING
2816   Holder Assy, Fuel Oil Nozzle                     E32627
2817   Valve Assy, Oil Relief                           C0340
2818   Joint Assy, Union                                E32637
2819   Joint Assy, Union                                E32637
2820 Valve Assy, Oil Relief                              C0339
2821   Filter Assy                                       C0610
2822   Pump Assy, Oil                                    C0343
2823   Valve Assy, Thermostat                           S10410
2824   Block Assy, Cooling Pipe                         E64959
2825   Block, 20A x 70                                  E64959
2826   Pipe, Cooling, for Pump Inlet                  E649590110Z
2827   Pipe, Cooling, for Pump Outlet                 E649590120Z
2828   Pipe, Inlet, for Cooling Oil, 12DK-A           E649590130Z
2829   Pipe, Inlet, for Cooling Oil, 12DK-B           E649590140Z
2830 Pipe, Cooling, for Filter Outlet A               E649590180Z
2831   Pipe, Cooling, for Filter Outlet B1            E649590190Z
2832   Pipe, Cooling, for Filter Outlet B2            E649590200A
2833   Pipe, Cooling, for Filter Outlet B3            E649590210Z
2834   Pipe, Cooling, for Relief Out                  E649590230Z
2835   Pipe, Branch, Cooling Oil, for Inlet           E649590250Z
2836   Pipe, Branch, Cooling Oil, for Inlet           E329570240Z
2837   Pipe, Branch, Cooling Oil, for Outlet          E649590270Z
2838   Pipe, Branch, Cooling Oil, for Outlet          E329570270Z
2839   Pipe, Branch, Cooling Oil, for 12DK-A          E649590300Z
2840 Pipe, Branch, Cooling Oil, for 12DK-B            E649590310Z

                                  Page 37
               2841   Pipe, Cooling, for TV Inlet A                       E649590330Z
               2842   Pipe, Cooling, for TV Inlet B1                      E649590340Z
               2843   Pipe, Cooling, for TV Inlet B2                      E649590350A
               2844   Pipe, Cooling, for TV Inlet B3                      E649590360Z
               2845   Pipe, Cooling, for TV Outlet                        E649590380Z
               2846   Pipe, Cooling, for TV By-Pass                       E649590390Z
               2847   Pipe, Drain, for Pump                               E649590410Z
                      OIL MIST PIPING
               2848   Pipe, Lubricating Oil, for Oil Mist (1)             E649390020Z
               2849   Pipe, Lubricating Oil, for Oil Mist (2)             E649390030Z
               2850   Pipe, Lubricating Oil, for Oil Mist (3)             E649390040Z
               2851   Pipe, Lubricating Oil, for Oil Mist (4)             E649390050Z
               2852   Pipe, Lubricating Oil, for Oil Mist (5)             E649390060Z
               2853   Pipe, Lubricating Oil, for Oil Mist (6)             E649390070Z
               2854   Pipe, Main, Lubricating Oil, for Oil Mist 12DK      E649390100Z
               2855   Pipe FA, Mist                                       E649390120Z
               2856   Pipe FB, Mist                                       E649390130Z
                      ARRANGEMENT OF THERMOMETER
               2857   Thermometer, 100 C x 1/2 P                          Y231004000Z
               2858   Thermometer, 100 C x 1/2 P                          Y231004000Z
               2859   Thermometer, 100 C x 1/2 P                          Y231004000Z
               2860 Thermometer, 100 C x 3/8 P                            Y231003140Z
               2861   Thermometer, 200 C x 3/8 P-40                       Y232003130ZZ
               2862   Gasket                                              Z565002100ZZ
               2863   Gasket                                              Z565001700CC
               2864   Thermometer, 500 C x 1/2 x 246                      Y215004240Z
               2865   Thermometer, 600 C x 1/2 x 162                      Y216004160Z
               2866   Thermometer, 500 C x 1/2 x 162                      Y215004160Z
               2867   Gasket                                              Z565002100ZZ
                      FLEXIBLE COUPLING ASSEMBLY                           G86180-986
                      OIL MIST DETECTOR ASSEMBLY                            MD-3M
                      ELECTRIC THERMOMETER; MEIYO
                       Source: 24V; Input: Pt 100ohms;
                       Range: 0-600C; Measuring points: 18
                       T/C with alarm; Color: 2.5G7/2
                      RESISTANCE BULB
                       Type: PTR-SD; L= 150; PF 3/4; D=23/17 dia
                        G=20a
                      RESISTANCE BULB
                       Type: PTR-2SD; L= 150; PF 3/4; D=23/17 dia
                        G=20a
TURBOCHARGER          BRAND: IHI                                       MODEL NO: VTR 304


                      TURBOCHARGER
               1485   Rotor Complete                                         20000
               1486   Bladed Shaft                                           21000
               1487   Broached Shaft                                         21001
               1488   Sealing Strip                                          21002
               1489   Sealing Strip                                          21003

                                                 Page 38
1490   Caulking Wire                        21004
1491   Locking Plate                        21005
1492   Damping Wire                         21007
1493   Damping Wire                         21008
1494   Partition Wall Complete              23000
1495   Cover Plate                          23001
1496   Hex. Headed Screw                    23002
1497   Locking Plate                        23003
1498   Hex. Headed Screw                    23004
1499   Locking Plate                        23005
1500   Distance Segment                     23007
1501   Guide Bush                           23008
1502   Flange of Partition Wall Compl.      23030
1503   Flange of Partition Wall Machined    23031
1504   Caulking Wire                        23032
1505   Gasket Ring                          23033
1506   Shaft Protection Sleeve              23050
1507   Half of Shaft Protection Sleeve      23051
1508   Hex. Headed Screw                    23052
1509   Locking Plate                        23053
1510   Cap Nut                              23054
1511   Compressor Impeller                  25000
1512   Inducer                              26000
1513   Turbine Blade                        29000
1514   Bearing CE, Complete                 32100
1515   Ball Bearing with 4 contact points   32101
1516   Inner Bearing Bush                   32102
1517   Outer Bearing Bush                   32103
1518   Damping Springs Radial               32104
1519   Damping Springs Axial                32105
1520   Bearing Flange                       32106
1521   Locking Flange                       32107
1522   Spacer                               32108
1523   Counter-Sunk Screw                   32109
1524   Locking Washer                       32110
1525   Oil Baffle Plate                     32111
1526   Hex. Headed Screw                    32112
1527   Locking Plate                        32114
1528   Ring Nut                             32151
1529   Gasket                               32154
1530   Cap Nut                              32157
1531   Slinger                              32180
1532   Hex. Headed Screw                    32181
1533   Locking Washer                       32182
1534   Nipple                               32185
1535   Nozzle                               32190
1536   Piston Ring                          32191
1537   Safety Ring                          32192
1538   Bearing TE, Complete                 34100

                                 Page 39
1539   Roller Bearing                     34101
1540   Inner Bush Bearing                 34102
1541   Outer Bush Bearing                 34103
1542   Spacer                             34104
1543   Damping Springs Radial             34105
1544   Bearing Flange                     34106
1545   Locking Flange                     34107
1546   Counter-Sunk Screw                 34108
1547   Locking Plate                      34113
1548   Ring Nut                           34151
1549   Gasket                             34154
1550   Cap Nut                            34157
1551   Slinger                            34180
1552   Hex. Headed Screw                  34181
1553   Locking Washer                     34182
1554   Nipple                             34185
1555   Nozzle                             34190
1556   Piston Ring                        34191
1557   Safety Ring                        34192
1558   Bearing Space Cover CE, Compl.     46000
1559   Bearing Space Cover CE, Machined   46001
1560   Screw Plug                         46002
1561   Gasket                             46003
1562   Marked Gauge Glass                 46004
1563   Screen                             46006
1564   Gasket                             46007
1565   Thread Bush                        46008
1566   Screw Plug                         46009
1567   Gasket                             46010
1568   Plate for Control Measure K        46011
1569   Machine Screw                      46012
1570   Screw Plug                         46013
1571   Gasket                             46014
1572   Plate for Oil Level                46015
1573   Round-Headed Helicoidal Rivet      46016
1574   Hex. Headed Screw                  46017
1575   Locking Washer                     46018
1576   Bearing Space Cover TE, Complete   48000
1577   Bearing Space Cover TE, Machined   48001
1578   Screw Plug                         48002
1579   Gasket                             48003
1580   Marked Gauge Glass                 48004
1581   Screen                             48006
1582   Gasket                             48007
1583   Thread Bush                        48008
1584   Screw Plug                         48009
1585   Gasket                             48010
1586   Screw Plug                         48011
1587   Gasket                             48012

                                Page 40
1588   Plate for Oil Level                                        48013
1589   Round-Headed Helicoidal Rivet                              48014
1590   Hex. Headed Screw                                          48015
1591   Locking Washer                                             48016
1592   Gas Inlet Casing Assembled, with Core Hole Covers          50000
1593   Gas Inlet Casing Assembled, without Core Hole Covers       51000
1594   Gas Inlet Casing, Machined                                 51001
1595   Blind Flange                                               51002
1596   Gasket                                                     51003
1597   Hex. Headed Screw                                          51004
1598   Locking Washer                                             51005
1599   Flange                                                     51006
1600   Bonnet of Air Duct                                         51007
1601   Hex. Headed Screw                                          51008
1602   Locking Washer                                             51009
1603   Hex. Headed Screw                                          51010
1604   Hex. Headed Screw                                          51011
1605   Locking Washer                                             51013
1606   Sealing Bush                                               51014
1607   Hex. Headed Screw                                          51015
1608   Locking Plate                                              51016
1609   Locking Plate                                              51018
1610   Hex. Headed Screw                                          51019
1611   Locking Washer                                             51020
1612   Securing Pin                                               51021
1613   Guide Bolt                                                 51022
1614   Key                                                        51023
1615   Socket Screw                                               51024
1616   Socket Screw                                               51025
1617   Locking Washer                                             51026
1618   Partition Fin                                              51031
1619   Socket Screw                                               51032
1620   Tension Washer                                             51033
1621   Hex. Headed Screw                                          51034
1622   Set of Core Hole Covers Complete with gaskets              52000
1623   Core Hole Cover for Cooling Water Inlet without gasket     52100
1624   Core Hole Cover, Machined                                  52101
1625   Gasket                                                     52102
1626   Flange                                                     52103
1627   Hex. Headed Screw                                          52104
1628   Baffle Plate                                               52105
1629   Hex. Headed Screw                                          52106
1630   Locking Plate                                              52107
1631   Core Hole Cover for Cooling Water Outlet, without gasket   52400
1632   Core Hole Cover, Machined                                  52401
1633   Gasket                                                     52402
1634   Flange                                                     52403
1635   Hex. Headed Screw                                          52404
1636   Core Hole Cover, Blind                                     52600

                                Page 41
1637   Core Hole Cover, Lateral                                   52700
1638   Gasket                                                     52801
1639   Gasket                                                     52802
1640   Nozzle Insert                                              56001
1641   Ring Segment                                               56007
1642   Cover Ring                                                 57000
1643   Gas Outlet Casing Assembled, with core hole covers         60000
1644   Gas Outlet Casing Assembled, without core hole covers      61000
1645   Gas Outlet Casing, Machined                                61001
1646   Cover for Sealing Air Duct                                 61002
1647   Gasket                                                     61003
1648   Hex. Headed Screw                                          61004
1649   Locking Washer                                             61005
1650   Hex. Headed Screw                                          61006
1651   Locking Washer                                             61007
1652   Hex. Headed Screw                                          61008
1653   Hex. Headed Screw                                          61009
1654   Locking Washer                                             61010
1655   Blind Flange                                               61011
1656   Gasket                                                     61012
1657   Hex. Headed Screw                                          61013
1658   Locking Washer                                             61014
1659   Securing Pin                                               61015
1660   Screw Plug                                                 61017
1661   Gasket                                                     61018
1662   Set of Core Hole Covers Complete, with gaskets             62000
1663   Core Hole Cover Machined                                   62101
1664   Gasket                                                     62102
1665   Flange                                                     62103
1666   Hex. Headed Screw                                          62104
1667   Baffle Plate                                               62105
1668   Hex. Headed Screw                                          62016
1669   Locking Plate                                              62107
1670   Core Hole Cover for Cooling Water Outlet, without gasket   62400
1671   Core Hole Cover, Machined                                  62104
1672   Gasket                                                     62402
1673   Flange                                                     62403
1674   Hex. Headed Screw                                          62404
1675   Core Hole Cover Blind, without gasket                      62600
1676   Gasket                                                     62801
1677   Foot                                                       68000
1678   Air Outlet Casing, Assembled                               74000
1679   Air Outlet Casing, Machined                                74001
1680   Hex. Headed Screw                                          74002
1681   Locking Washer                                             74003
1682   Hex. Headed Screw                                          74004
1683   Locking Washer                                             74005
1684   Hex. Headed Screw                                          74006
1685   Locking Washer                                             74007

                                  Page 42
1686   Screw Plug                                            74008
1687   Gasket                                                74009
1688   Air Inlet Casing, Assembled                           76000
1689   Air Inlet Casing, Machined                            76001
1690   Sealing Bush                                          76002
1691   Blind Flange                                          76003
1692   Gasket                                                76004
1693   Hex. Headed Screw                                     76005
1694   Locking Washer                                        76006
1695   Nozzle                                                76007
1696   Gasket                                                76008
1697   Hex. Headed Screw                                     76009
1698   Locking Washer                                        76010
1699   Flange                                                76012
1700   Gasket                                                76013
1701   Hex. Headed Screw                                     76014
1702   Locking Washer                                        76015
1703   Blind Flange                                          76016
1704   Gasket                                                76017
1705   Hex. Headed Screw                                     76018
1706   Locking Washer                                        76019
1707   Guide Bolt                                            76020
1708   Socket Screw                                          76021
1709   Locking Washer                                        76022
1710   Gasket                                                76026
1711   Blind Flange                                          76027
1712   Locking Washer                                        76028
1713   Hex. Headed Screw                                     76029
1714   Gasket                                                76030
1715   Blind Flange                                          76031
1716   Locking Washer                                        76032
1717   Hex. Headed Screw                                     76033
1718   Screw Plug                                            76034
1719   Gasket                                                76035
1720   Wall Insert Complete                                  77000
1721   Wall Insert Machined                                  77001
1722   Socket Screw                                          77002
1723   Locking Washer                                        77003
1724   Diffuser Complete                                     79000
1725   Diffuser Machined                                     79001
1726   Hex. Headed Screw                                     79002
1727   Locking Washer                                        79003
1728   Silencer-Air Filter with U-tube manometer             81000
1729   U-Tube Manometer Complete                             81050
1730   Silencer                                              81100
1731   Hex. Headed Screw                                     81115
1732   Locking Washer                                        81116
1733   Air Filter Half Complete                              81250
1734   Air Suction Branch, Complete                          82000
1735   Air Suction Branch, Machined                          82001
1736   Hex. Headed Screw                                     82002
1737   Locking Washer                                        82003
       TURBOCHARGER ( TOOLS)
1738   Box with 1 set of tools complete and locking device   90000


                                 Page 43
           1739   Dito, without locking device        90001
           1740   Box                                 90010
           1741   Fixing Tool                         90030
           1742   Hex. Headed Screw                   90031
           1743   Box Spanner                         90050
           1744   Extractor                           90070
           1745   Centering Tube                      90140
           1746   Guide Piece                         90160
           1747   Guide Plate                         90170
           1748   Hex. Headed Screw                   90172
           1749   Axial Lock                          90180
           1750   Holder                              90190
           1751   Guide Tube                          90200
           1752   Extension Tube                      90210
           1753   Pin                                 90220
           1754   Eye Nut                             90230
           1755   Tommy Bar                           90260
           1756   Socket Screw Hex. Wrench            90270
           1757   Guide Bolt                          90320
           1758   Thread Rod Complete                 90330
           1759   Thread Rod                          90331
           1760   Hex. Nut                            90332
           1761   Washer                              90333
           1762   Sling Rope                          90350
           1763   Puller Screw                        90900
                  TURBOCHARGER ( BLANKING DEVICE)
           1764   Blanking Device Complete            91000
           1765   Blanking Cover CE                   91001
           1766   Blanking Cover TE                   91002
           1767   Tie Bolt                            91003
           1768   Tie Bolt                            91004
           1769   Inner Blanking Cover                91005
           1770   Distance Sleeve                     91006
           1771   Disc Spring                         91007
           1772   Disc Spring                         91008
           1773   Circlip                             91009
           1774   Hex. Nut                            91010
           1775   Screw                               91011
           1776   Distance Sleeve                     91012
           1777   Circlip                             91013
           1778   Hex. Nut                            91014
           1779   Locking Device                      93000
                  TURBOCHARGER ( LOCKING DEVICE)
           1780   Socket Screw                        93021
           1781   Pull Ring                           93060
           1782   Draw Bolt                           93061
           1783   Slide T-Bar                         93101
           1784   Extension Bar                       93102
           1785   Hexagonal Piece                     93103
           1786   Hexagonal Piece                     93104

GOVERNOR          BRAND: WOODWARD UG-40             MODEL NO.:

                  UG40 CONTROLET PARTS
           1787   Ballhead Bracket                    03039-1

                                  Page 44
1788   Screw, 312-24 x .750                   03039-2
1789   Shakeproof Washer, 312                 03039-3
1790   Spring                                03039-4
1791   Accumulator Cylinder                   03039-5
1792   Accumulator Piston                    03039-6
1793   Dashpot Spring                         03039-7
1794   Large Dashpot Link                    03039-8
1795   Large Compensation Piston             03039-9
1796   Pin                                   03039-10
1797   Shakeproof Washer                     03039-11
1798   Screw, 375-24 x 1.500                 03039-12
1799   Plug, 125-27                          03039-13
1800   Retaining Ring                        03039-14
1801   Washer                                03039-15
1802   Retaining Sleeve                      03039-16
1803   Roll Pin, 125 dia x .750              03039-17
1804   Cotter Pin , .062 dia x .625 long     03039-18
1805   Ballhead Gear Driver                  03039-19
1806   Spring Drive Lamination               03039-20
1807   Pump Driven Gear                      03039-21
1808   Check Valve                           03039-22
1809   Seal Strip                            03039-23
1810   Pilot Valve Bushing                   03039-24
1811   Pilot Valve Spring Seat               03039-25
1812   Pilot Valve Spring                    03039-26
1813   Nut                                   03039-27
1814   Hex. Nut, .250-28                     03039-28
1815   Piston Collar                         03039-29
1816   Compensating Spring                   03039-30
1817   Spring Seat                           03039-31
1818   Small Compensation Piston             03039-32
1819   Power Piston                          03039-33
1820   Pin                                   03039-34
1821   Controlet                             03039-35
1822   Washer                                03039-36
1823   Torsion Spring                        03039-37
1824   Cotter Pin, .031 dia x .375 long      03039-38
1825   Dashpot Cover                         03039-39
1826   Lever                                 03039-40
1827   Pin                                   03039-41
1828   Ph. Rd. Hd. Screw, 10-32 x .500       03039-42
1829   Shakeproof Washer                     03039-43
1830   Pilot Valve Plunger                   03039-44
1831   Cotter Pin, .062 dia x 1.250 long     03039-45
1832   Pin                                   03039-46
1833   Floating Lever                        03039-47
1834   Power Link                            03039-48
1835   Pin                                   03039-49
1836   Cotter Pin, .062 dia x 1.250 long     03039-50
1837   Drive Gear                            03039-51
1838   Hex. Hd. Cap Screw, .312-24 x 4.000   03039-52
1839   Hex. Hd. Cap Screw, .375-24 x 1.500   03039-53
       UG40 BALLHEAD
1840   Speed Droop Lever                     03039-71
1841   Cotter Pin, .062 x .500 long          03039-72

                               Page 45
1842   Pin                                 03039-73
1843   Speeder Screw Pin                   03039-74
1844   Speeder Screw                       03039-75
1845   Speeder Gear                        03039-76
1846   Speeder Spring                      03039-77
1847   Lock Nut, .250 -28                  03039-78
1848   Thrust Bearing                      03039-79
1849   Speeder Rod Spring                  03039-80
1850   Ballhead Cover                      03039-81
1851   Flyweight Pin                       03039-82
1852   Spring Driven Oil Damped Ballhead   03039-83
1853   Needle Bearing                      03039-84
1854   Flyweight                           03039-85
1855   Roll Pin                            03039-86
1856   Ballbearing                         03039-87
1857   Torsion Spring                      03039-88
1858   Ballhead Assy.                      03039-89
1859   Speeder Rod                         03039-90
       UG40 BASE PARTS
1860   Base                                03039-101
1861   Dowel Pin                           03039-102
1862   Check Valve                         03039-103
1863   Plug, .125-27                       03039-104
1864   Plug, .250-18                       03039-105
1865   Compensating Screw                  03039-106
1866   Washer, .328 x .531 x .031          03039-107
1867   Plug, .312-24                       03039-108
1868   Washer, .376-.381 x .625 x .031     03039-109
1869   Screw, .375-24 x .875               03039-110
1870   Gasket                              03039-111
1871   Oil Seal Retainer                   03039-112
1872   Oil Seal                            03039-113
1873   Ball Bearing                        03039-114
1874   Bearing Retainer                    03039-115
1875   Screw, .250-28 x .625               03039-116
1876   Drive Shaft                         03039-117
1877   Key, 3/16 sq x 1.250L               03039-118
1878   Drive Shaft Adapter                 03039-119
1879   Retaining Ring                      03039-120
1880   Cotter Pin                          03039-121
1881   Nut                                 03039-122
1882   Spacer                              03039-123
1883   Key, 3/16 sq x 1.250L               03039-124
1884   Drive Shaft                         03039-125
1885   Lock Wire                           03039-126
       UG40 FRONT PANEL PARTS
1886   Retaining Ring                      03039-151
1887   Friction Drive Cover                03039-152
1888   Spring                              03039-153
1889   Elastic HFX Nut, .250-28            03039-154
1890   Friction Drive Spring               03039-155
1891   Friction Drive Case                 03039-156
1892   Drive Plate                         03039-157
1893   Needle Bearing                      03039-158
1894   Roll Pin, .094 dia x .500L          03039-159

                              Page 46
1895   Speed Droop Cam                     03039-160
1896   Spring                              03039-161
1897   Pin                                 03039-162
1898   Load Limit Cam                      03039-163
1899   Oilite Bushing                      03039-164
1900   Gear                                03039-165
1901   Rack Assy.                          03039-166
1902   O ring, .239 ID x .070              03039-167
1903   Roll Pin, .062 D x .500L            03039-168
1904   Gear                                03039-169
1905   Speed Setting Adjustment Shaft      03039-170
1906   Strap Assy.                         03039-171
1907   Pin                                 03039-172
1908   Roll Pin, .062 D x .625L            03039-173
1909   Soc. Hd. Screw, 8-32 x .312         03039-174
1910   Knob                                03039-175
1911   Spring                              03039-176
1912   Washer, .365 O.D                    03039-177
1913   Knob                                03039-178
1914   Load Indicator Pointer              03039-179
1915   Indicator Pointer                   03039-180
1916   Ph. Pan Hd. Screw, 8-32 x .375      03039-181
1917   Dial Plate                          03039-182
1918   Shaft                               03039-183
1919   Oil Seal                            03039-184
1920   Speed Droop Collar                  03039-185
1921   Oil Seal                            03039-186
1922   Pin                                 03039-187
1923   Pin                                 03039-188
1924   Reduction Gear                      03039-189
1925   Indicator Shaft                     03039-190
1926   Gear                                03039-191
1927   Pin                                 03039-192
1928   Overspeed Test Catch               03039-192-A
1929   Overspeed Test Catch Pin           03039-192-B
1930   Spring Clip                         03039-193
1931   Ph. Hd. Screw, 10-32 x .625         03039-194
1932   Lock Washer, No. 10                 03039-195
1933   Roll Pin, .188 D x .500L            03039-196
1934   Panel                               03039-197
1935   Screw                               03039-198
1936   Speed Droop Adjusting Lever         03039-199
1937   Nut                                 03039-200
1938   Screw                               03039-201
1939   Speed Droop Spring                  03039-202
1940   Washer, .328 x .562 x .032 thick    03039-203
1941   Cotter Pin, .062 D x .625 L         03039-204
1942   Fulcrum                             03039-205
1943   Ph. Pan Hd. Screw, 8-32 x .375      03039-206
1944   Shakeproof Washer                   03039-207
1945   Guide                               03039-208
1946   Washer                              03039-209
1947   Lever                               03039-210
1948   Screw                               03039-211
1949   Plate                               03039-212

                                Page 47
     UG40 CASE PARTS
1950 Case                                   03039-226
1951 Roller Bearing                         03039-227
1952 Oil Seal                               03039-228
1953 Terminal Shaft                         03039-229
1954 Cotter Pin, .094 D x 1.25 L            03039-230
1955 Pipe Plug                              03039-231
1956 Elastic Nut, .312-24                   03039-232
1957 Washer, .328 x .562 x .064 thick       03039-233
1958 Compression Pointer                    03039-234
1959 Washer, .453 x .750 x .032 thick       03039-235
1960 Drive Screw                            03039-236
1961 Compensation Plate                     03039-237
1962 Pin, .187 OD x .750                    03039-238
1963 O ring, .301 ID x .070                 03039-239
1964 Compensation Lever                     03039-240
1965 Fulcrum                                03039-241
1966 Elbow                                  03039-242
1967 Oil Gauge                              03039-243
1968 Slide Block                            03039-244
1969 Compensation Link                      03039-245
1970 Pin                                    03039-246
1971 Cotter Pin, .062 D x .875 L            03039-247
1972 Compensating Lever                     03039-248
1973 Taper Pin, No. 5 x 2.000               03039-249
1974 Spacer                                 03039-250
1975 Pin                                    03039-251
1976 Power Lever                            03039-252
1977 Lock Washer, .375 ID                   03039-253
1978 Sock. Hd. Cap Screw, .375-24 x 1.250   03039-254
1979 Pin                                    03039-255
1980 Cotter Pin                             03039-256
1981 Droop Link                             03039-257
     UG40 DIAL COVER PARTS
1982 Motor Assy                             03039-276
1983 Motor Seal Spring                      03039-277
1984 Bracket                                03039-278
1985 Fil. Hd. Screw , 8-32 x .438           03039-279
1986 Shakeproof Washer, 8                   03039-280
1987 Ph. Fl. Hd. Screw, 10-32 x .375        03039-281
1988 Lock Washer, .250                      03039-282
1989 Hex. Hd. Cap Screw, .250-28 x 1.000    03039-283
1990 Cover                                  03039-284
1991 Oil Cup                                03039-285
1992 Cover Gasket                           03039-286
1993 Basket (Base)                          03039-287
1994 Panel Gasket                           03039-288
1995 Oil Cup                                03039-289
1996 Cover                                  03039-290
1997 Locktite Adhesive TL242                03039-291
     UG40 LEVER CASE PARTS
1998 Oil Cap                                03039-301
1999 Low Speed Stop Screw                   03039-302
2000 Nut, Hex., .312 x 18                   03039-303
2001 Hex. Head Screw                        03039-304

                              Page 48
2002   Hi-collar Lock Washer                   03039-305
2003   Cover                                  03039-306
2004   Gasket, Cover to Case                   03039-307
2005   Gear Segment, Speed Set                03039-308
2006   Compensating Lever Stop Pin            03039-309
2007   High Speed Stop Screw                   03039-310
2008   Lock Nut                                03039-311
2009   Washer                                  03039-312
2010   Bushing                                03039-312A
2011   Control Shaft Bushing                   03039-313
2012   Oil Seal                                03039-314
2013   Roller Bearing                          03039-315
2014   Oil Seal                                03039-316
2015   Cotter Pin, 3/32 x 1 inch               03039-317
2016   Control Shaft                           03039-318
2017   Terminal Shaft                          03039-319
2018   Cotter Pin, 3/32 x 1-1/4 inch           03039-320
2019   Compensating Pointer Indicator Plate    03039-321
2020   Drive Screw                             03039-322
2021   Oil Sight Gauge                         03039-323
2022   Oil Gauge Fitting                      03039-323A
2023   Compensating Lever                      03039-324
2024   O ring                                  03039-325
2025   Compensating Adjusting lever            03039-326
2026   Compensating Adjusting Fulcrum          03039-327
2027   Compensating Adjusting Link             03039-328
2028   Slide Block                             03039-329
2029   Taper Pin, Number 5                     03039-330
2030   Cotter Pin, .062 x .812                 03039-331
2031   Compensating Lever Link Pin             03039-332
2032   Pipe Plug, .125 NPTF                    03039-333
2033   Flat Washer                             03039-334
2034   Compensating Adjusting Pointer          03039-335
2035   Flat Washer                             03039-336
2036   Elastic Stop Nut, .312-24               03039-337
2037   Case                                    03039-338
2038   Spacer Link                             03039-339
2039   Compensating Link                      03039-340
2040   Lock Wire                               03039-341
2041   Power Lever                             03039-342
2042   Hex Headed Bolt                         03039-343
2043   Lock Washer                            03039-343A
2044   Shutdown Rod                            03039-344
2045   Bushing                                 03039-345
2046   Speeder Plug                            03039-346
2047   Cotter Pin, .062 x .812                 03039-347
2048   Drilled Pin, .249 x .312                03039-348
2049   Shutdown Nut, 8-32                      03039-349
2050   Speed Droop Cam                         03039-350
2051   Speed Droop Lever                       03039-351
2052   Flat Washer                             03039-352
2053   Shakeproof Washer, No. 10               03039-353
2054   Hex Head Screw, 10-32 x .375            03039-354
2055   Cotter Pin                              03039-355
2056   Speed Droop Link Pin                    03039-356

                               Page 49
                     2057   Speed Droop Link                      03039-357
                     2058   Link Pin                              03039-358
                     2059   Cotter Pin                            03039-359
                     2060   Flat Washer                           03039-360
                     2061   Lock Nut                              03039-361
                     2062   Cotter Pin                            03039-362
                     2063   Retaining Ring                        03039-363
                     2064   Nut, 8-32                             03039-364
                     2065   Speeder Plug                          03039-365
                     2066   Speeder Spring                        03039-366
                     2067   Pilot Valve                           03039-367
                     2068   Cotter Pin                            03039-368
                     2069   Shutdown Rod                          03039-369
                     2070   Speeder Rod                           03039-370
                     2071   Spacer                                03039-371
                     2072   Low Speed Stop                        03039-372
                     2073   High Speed Stop                       03039-373
                     2074   Set Screw, .250-28 x 1.500            03039-374
                     2075   Nut, .250-28, Hex                     03039-375
                     2076   Speeder Adjusting Gear Segment        03039-376
                     2077   Gasket, Case to Base                  03039-377
                     2078   Stud, .375-24                         03039-378
                     2079   Philips Binding Head Screw            03039-379
                     2080   Pipe Plug                             03039-380
                     2081   Name Plate                            03039-381
                     2082   Shaft Scale (left, right)             03039-382
                     2083   Round Head 6-32 Screw                 03039-383
                     2084   Terminal Shaft Indicator Disk         03039-384
                     2085   Speed Adj. Indicator Disk             03039-385
                     2086   Set Screw (10-32)                     03039-386

HEAVY OIL PURIFIER          BRAND: MITSUBISHI                MODEL NO.: SJ40T (SELFJECTOR)

                            FRAME AND COVER ASSY.
                     2087   Inlet Pipe                            374149103
                     2088   Upper Hood                            248598001
                     2089   Lower Hood                             137241001
                     2090   Impeller (2)                          254219001
                     2091   Impeller (1)                          248599001
                     2092   Frame Cover                           257492001
                     2093   Socket Cap Screw                      F3008016G
                     2094   Socket Set Screw                      E400520G4
                     2095   O ring                                  A10046A
                     2096   Socket Cap Screw                      F3008016G
                     2097   O ring                                  A10026A
                     2098   O ring                                  A10048A
                     2099   Lock Ring                             374154001
                     2100   Socket Set Screw                      E400828G5
                     2101   Clamp Nut                             374183001
                     2102   O ring                                409631001
                     2103   O ring                                409630001
                     2104   Orifice                               414216003
                     2105   Gasket                                L05004015
                     2106   Connecting Pipe (1)                   373478102
                     2107   Gasket                                L06004215

                                                   Page 50
2108   Union Nut                   409815001
2109   O ring Retainer             409814001
2110   O ring                        A10048A
2111   Connecting Tube (1)          368711106
2112   Gasket                       L06105115
2113   Connecting Pipe (2)         374124102
2114   O ring                        A10048A
2115   Gasket                      L06004215
2116   Connecting Tube (3)         257834106
2117   Gasket                      L05804815
2118   Gasket                      L06105015
2119   Operating Water Tube        368863103
2120   Water Connecting Tube       367972106
2121   Sealing Water Tube          414804102
2122   Connecting Flange           410633102
2123   Stud Bolt                   F5008020C
2124   Wing Nut                    G5008C111
2125   Peeping Cover               368592001
2126   Victaulic Joint               G0150A
2127   O ring                       A20080A
2128   O ring Retainer             409814001
2129   Union Nut                   409815001
2130   Plug                        414797001
2131   Gasket                      L02901410
2132   Plug                         N00010C1
2133   Sludge Cover                021722001
2134   Frame                        02257001
2135   Oil Gauge                   416972001
2136   Thermometer                  M3015015
2137   Pressure Gauge              M2006004
2138   Flowmeter                   414380001
2139   O ring                      409667001
2140   Rubber Plate                420834001
2141   Gear Cover                  248600001
2142   Gasket                      409628001
2143   Plug                        484330001
2144   Drain Plug                  491909001
2145   Gasket                      L03202208
2146   Socket Cap Screw            F3010025G
2147   Drain Pipe                  409668001
2148   O ring                      409666001
2149   Lock Handle                 367852001
2150   Hook                        408225001
2151   Lock Bolt                   409670001
2152   Spring Pin                  B4008045B
2153   Bracket                     248602001
2154   Water Tube Flange           248601001
2155   Socket Cap Screw            F3010020G
2156   Gasket                      409627001
2157   Gasket                      410602001
2158   Sludge Outlet                149215001
       H.O. PURIFIER BOWL ASSY.
2159   Distributor                 149032001
2160   Bowl Hood                   022498001
2161   Top Disc                    247995001

                         Page 51
2162 Disc (1)                                     249251102
2163 Bowl Nut                                     136973001
2164 Bowl Body                                   026554001
2165 Main Seal Ring                               408115001
2166 Main Cylinder (1)                            136971001
2167 Main Cylinder (2)                            143611001
2168 Pilot Valve                                 420959001
2169 Gravity Disc                         PN not encoded(unable to find accessory list)
2170 Disc Nut                                     257412001
2171 O ring                                        A60087B
2172 O ring                                        A10135B
2173 O ring                                        A80430B
2174 O ring                                      408196001
2175 Key                                          414027001
2176 Light Liquid Chamber                        257409001
2177 Heavy Liquid Chamber                         257410102
2178 Disc (2)                                     249253102
2179 Disc (3)                                     249254102
2180 Cap Nut                                     408109001
2181 Pin                                          408113001
2182 Pin                                          408112001
2183 Pin                                         414039001
2184 Knock Pin                                    408111001
2185 O ring                                       408116001
2186 O ring                                      414029001
2187 Packing                                     414028001
2188 Valve Nut                                   420956001
2189 Valve Guide                                 386083001
2190 O ring                                        A42019F
2191 O ring                                        A41012F
2192 O ring                                        A42019F
2193 Valve Sheet                                 420958001
2194 O ring                                        A42013F
2195 Drain Nozzle (total)                        407736003
2196 Drain Nozzle (partial)                      407736005
2197 Gasket                                      L01200805
2198 O ring                                        A80226B
     H.O. PURIFIER VERTICAL SHAFT ASSY.
2199 Vertical Shaft (60Hz)                       157548001
2200 Ball Bearing (1)                              I16212J1
2201 Upper Spring                                411984001
2202 Bearing Housing (1)                         248360001
2203 Bearing Housing (2)                         266908001
2204 Ball Bearing (2)                              I32307J1
2205 Ball Bearing (3)                              I27307J1
2206 Lower Spring                                409646001
2207 Locknut                                       J2012C0
2208 Lock Washer                                   J3012C0
2209 O ring                                        A20210A
2210 O ring                                        A20185A
2211 Bearing Cover (1)                           248361001
2212 Bearing Cap                                 409448000
2213 O ring                                        A10053A
2214 Bearing Sleeve                               368171001
2215 Bearing Case (1)                            368170001

                       Page 52
2216   Key                                               C106025A2
2217   Spring Case                                       409447001
2218   Spring Retainer (1)                               409661001
2219   Flat Spring                                       368526001
2220   O ring                                              A10145A
2221   Spacer                                     PN not encoded(unable to locate accessory list
2222   Retainer                                           421650001
2223   Bearing Case (2)                                   368169001
2224   Key                                               C106025A2
2225   Bearing Case (3)                                  368168001
2226   Pin                                               B3006016A
2227   Spring Seat                                        449557001
2228   Steel Ball                                          J1020J0
2229   Bearing Cover (2)                                 409446001
2230   Collar                                            409445001
2231   Operating Water Disc                               248144001
2232   Socket Cap Screw                                  F3008015B
2233   Operating Water Nozzle                             367881001
2234   Socket Cap Screw                                  F3006020B
2235   Packing                                           408249001
2236   Operating Water Chamber                           367880001
2237   Bolt                                              F1004006B
2238   Tongued Washer                                      H5004B2
2239   Chamber Cover                                      367879001
2240   Socket Set Screw                                  E400608G6
2241   O ring                                            408247001
2242   O ring                                            408248001
       H.O. PURIFIER HORIZONTAL SHAFT AND BRAKE ASSY.
2243   Horizontal Shaft                                  257438001
2244   Bearing Housing (3)                                149041001
2245   Spiral Gear (60Hz)                                248566001
2246   Bearing Housing (4)                               248562001
2247   Friction Pulley                                   248423001
2248   Friction Block                                    385080105
2249   Friction Boss                                      257678001
2250   Ball Baring (1)                                     I16309J1
2251   Locknut                                             J2011C0
2252   Lock Washer                                         J3011C0
2253   Locknut                                             J2009C0
2254   Lock Washer                                         J3009C0
2255   Key                                               C116045A2
2256   Key                                                C116056A1
2257   Tongued Washer                                      H5016C2
2258   Socket Set Screw                                  E400628A6
2259   Oil Seal                                          K1709513A
2260   O ring                                              A20290A
2261   O ring                                              A20165A
2262   Gear Boss                                          257453001
2263   Bolt                                              F1010045C
2264   Spring Washer                                       H1010D1
2265   Collar                                            409597001
2266   Bearing Retainer                                  409594001
2267   Pin                                               B3006016A
2268   Pulley Washer                                     409596001
2269   Socket Set Screw                                  E401214A7

                           Page 53
2270 Brake Boss                                             248603001
2271 Brake Rod                                              368512001
2272 Set Screw (2)                                           E100512I1
2273 Spring Pin                                             B4005016D
2274 Brake Lining                                           387307102
2275 Brake Handle                                           343982002
2276 Brake Spring                                           409413001
2277 Brake Pin                                              423382001
2278 Split Pin                                              B1003012C
2279 Brake Washer                                           403811001
2280 Nut                                                    G1010C110
     H.O. PURIFIER GEAR PUMP ASSY.
2281 Pump Housing                                           143129001
2282 Safety Joint                                           408257001
2283 O ring                                                  A20110A
2284 Oil Seal                                               K2305011F
2285 Retaining Ring ( C )                                    D1050F1
2286 Valve Case                                             248604001
2287 Drive Gear                                             370501001
2288 Driven Gear                                            370502001
2289 Bush (1)                                               410952001
2290 Bush (2)                                               410952001
2291 Socket Cap Screw                                       F3010025G
2292 Socket Cap Screw                                       F3010025G
2293 O ring                                                  A10032A
2294 Valve Stem                                             409635001
2295 Adjusting Screw                                        409636001
2296 Nut                                                    G1010C120
2297 Nipple                                                 409637001
2298 Valve Spring                                           368519001
2299 Cap Nut                                                409638001
2300 O ring                                                  A10032A
2301 Connecting Tube (2)                                    368986106
2302 Gasket                                                 L04403515
2303 Gasket                                                 L05504815
     Gear Pump Assy
      Model: GP30; Serial no.: A-0536
             1800 rpm; Head: 24M; Capacity: 4,400 ltrs/hr
     H.O. PURIFIER WATER FLOW RELAY
2304 Body                                                   0FDC40604
2305 Body Cover                                             0FDC40605
2306 Sight Glass Retainer                                   0FDC40606
2307 Adjusting Spindle                                      0FDC40607
2308 Terminal Box                                           0FDC40608
2309 Sight Glass                                            0FDC40602
2310 Rubber Packing                                         0FDC40603
2311 O ring                                                 0FDC40609
2312 Rubber Packing                                         0FDC40610
2313 Float                                                  0FDC40611
2314 Guide Bar (A)                                          0FDC40612
2315 Guide Bar (B)                                          0FDC40613
2316 Micro Switch                                           0FDC40601
2317 Adjusting Cock                                         0FDC40614
2318 Connecting Pipe                                        0FDC40801
     Water Flow Relay                                        OFDC408

                              Page 54
                                  H.O. PURIFIER SLUDGE DISCHARGE SWITCH
                           2319   Damper Casing                                                      368977102
                           2320   Oil Seal                                                           K2102507A
                           2321   Damper Cover                                                       368978001
                           2322   Cable Gland                                                        368978003
                           2323   Shaft                                                               410714001
                           2324   Sliding Bearing                                                    410714008
                           2325   Sliding Bearing                                                    410714009
                           2326   Spring                                                             419904002
                           2327   Lever                                                              419968001
                           2328   Cam                                                                419969001
                           2329   Micro Switch                                                         V01001
                           2330   Terminal                                                           410716006
                           2331   Lever                                                               410721102
                           2332   Socket Cap Screw                                                   F3008020G
                                  INDUCTION MOTOR
                                  Brand: TAIYO
                                         460VAC, 60HZ,4P, 15KW, 3 phase
                                        Frame No.: 160L; TYPE: TIF
                                        Totally Enclosed Fan Cooled; Flange Type Induction Motor;

                                  HEATER
                                        70 KW; uses rod as heating element
                                  CONTROL PANEL
                                  Circuit Breaker, 50A, 460V;Mitsubishi                                NF60-CS
                                  Circuit Breaker, 100A, 460V; Mitsubishi                             NF100-CS
                                  Electromagnetic Contactor, 460V,70kw;Fuji                             SC-1N
                                  Electromagnetic Contactor,460V, 15kw;Fuji                             SC-2N
                                  Timing Relay; Tateishi                                                H3BA
                                  Auxilliary Relay; Fuji                                                HH54P
                                  Push Button Switch; (Black) Maruyasu                                XP-2510B
                                  Push Button Switch; (Red) Maruyasu                                  XP-2502R
                                  Signal Lamp;(White) Maruyasu                                       Type:PL-100
                                                                                                   E-12 T13 18V 2W
                                  Signal Lamp;(Red) Maruyasu                                         Type:PL-100
                                                                                                   E-12 T13 18V 2W
                                  Fuse Cellolite; Utsonomiya                                         NC 2 and NC 1
                                  Ammeter, with red pointer;Mitsubishi                                Type: YS-8
                                  Transformer; Yamanaka Denko                                   60VA 220V, 1.5K-2.2KW
                                                                                                  100VA 460V, 11KW
                                  Change over switch; Maruyasu                                      Type: XS-2510B

LUBRICATING OIL PURIFIER          BRAND: MITSUBISHI                                            MODEL NO: SJ30T (SELFJECTOR)

                                  L.O. PURIFIER FRAME AND COVER ASSY.
                           2333   Inlet Pipe                                                         374148103
                           2334   Upper Hood                                                         248709001
                           2335   Lower Hood                                                         248030001
                           2336   Impeller (2)                                                       318164001
                           2337   Impeller (1)                                                       318163001
                           2338   Frame Cover                                                        257491001
                           2339   Socket Cap Screw                                                   F3008016G
                           2340   Socket Set Screw                                                   E400520G4
                           2341   O ring                                                              A10036A
                           2342   Socket Cap Screw                                                   F3008016G

                                                           Page 55
2343   O ring                              A10020A
2344   O ring                              A10036A
2345   Lock Ring                         374153001
2346   Socket Set Screw                  E400828G5
2347   Clamp Nut                         374158001
2348   O ring                            403786001
2349   O ring                            403787001
2350   Orifice                           414216003
2351   Gasket                            L05004015
2352   Connecting Pipe (1)                373477102
2353   Gasket                            L06004215
2354   Union Nut                         409275001
2355   O ring Retainer                   409276001
2356   O ring                              A10048A
2357   Connecting Tube (1)                368711106
2358   Gasket                             L06105115
2359   Connecting Pipe (2)                374123102
2360   O ring                              A10032A
2361   Gasket                            L04403215
2362   Connecting Tube (3)               374134106
2363   Gasket                            L04803515
2364   Gasket                            L06105015
2365   Operating Water Tube              368566103
2366   Water Connecting Tube             367972106
2367   Sealing Water Tube                414803102
2368   Connecting Flange                 409738102
2369   Stud Bolt                         F5008020C
2370   Wing Nut                          G5008C111
2371   Peeping Cover                     368592001
2372   Victaulic Joint                     G0100A
2373   O ring                             A20080A
2374   O ring Retainer                   409814001
2375   Union Nut                         409815001
2376   Plug                              414796001
2377   Gasket                            L02201210
2378   Plug                                N0010C1
2379   Sludge Cover                      137069001
2380   Frame                             021699001
2381   Oil Gauge                         416972001
2382   Thermometer                        M3015015
2383   Pressure Gauge                    M2006004
2384   Flow Meter                        414380001
2385   O ring                            409415001
2386   Rubber Plate                      420695001
2387   Gear Cover                        248131001
2388   Gasket                            403806001
2389   Plug                              484330001
2390   Drain Plug                        491909001
2391   Gasket                            L03202208
2392   Socket Cap Screw                  F3010025G
2393   Drain Pipe                        408229001
2394   O ring                            409414001
2395   Lock Handle                       367852001
2396   Hook                              408225001
2397   Lock Bolt                         409412001

                               Page 56
2398 Spring Pin                                   B4008045B
2399 Bracket                                      248602001
2400 Water Tube Flange                            248134001
2401 Socket Cap Screw                             F3008020G
2402 Gasket                                       408228001
2403 Gasket                                       409735001
2404 Sludge Outlet                                 149214001
     L.O.PURIFIER BOWL ASSY.
2405 Distributor                                    149035001
2406 Bowl Hood                                      149011001
2407 Top Disc                                      248044001
2408 Disc (1)                                       249252102
2409 Bowl Nut                                      248045001
2410 Bowl Body                                      026553001
2411 Main Seal Ring                                 408166001
2412 Main Cylinder (1)                              136995001
2413 Main Cylinder (2)                              143610001
2414 Pilot Valve                                   420925001
2415 Gravity Disc                         not sure of what PN to encode
2416 Disc Nut                                       257375001
2417 O ring                                          A60083B
2418 O ring                                         413763001
2419 O ring                                          A80347B
2420 O ring                                          A10075B
2421 Key                                            413757001
2422 Light Liquid Chamber                           257377001
2423 Heavy Liquid Chamber                           257378102
2424 Disc (2)                                      369036102
2425 Disc (3)                                       369037102
2426 Cap Nut                                       408168001
2427 Pin                                            408161001
2428 Pin                                           403697001
2429 Pin                                           403728001
2430 Knock Pin                                      408167001
2431 O ring                                         408165001
2432 O ring                                         413761001
2433 Packing                                        413759001
2434 Valve Nut                                     420928001
2435 Valve Guide                                   386033001
2436 O ring                                          A42019F
2437 O ring                                          A41011F
2438 O ring                                          A42019F
2439 Valve Sheet                                   420926001
2440 O ring                                          A42013F
2441 Drain Nozzle (Total)                          407736003
2442 Drain Nozzle (Partial)                        407736005
2443 Gasket                                        L01200805
2444 O ring                                          A80222B
     L.O. PURIFIER VERTICAL SHAFT ASSY.
2445 Vertical Shaft (60 Hz)                       266749001
2446 Ball Bearing (1)                              I16210J1
2447 Upper Spring                                 411983001
2448 Bearing Housing (1)                          248223001
2449 Bearing Housing (2)                          266907001
2450 Ball Bearing (2)                              I32306J1

                       Page 57
2451   Ball Bearing (3)                                     I27306J1
2452   Lower Spring                                       409474001
2453   Locknut                                              J2010C0
2454   Lock Washer                                          J3010C0
2455   O ring                                               A20175A
2456   O ring                                               A20170A
2457   Bearing Cover (1)                                  248219001
2458   Bearing Cap                                        409271001
2459   O ring                                               A10045A
2460   Bearing Sleeve                                     367970001
2461   Bearing Case (1)                                   373313001
2462   Key                                                C106025A2
2463   Spring Case                                         451201001
2464   Spring Retainer (1)                                409270001
2465   Flat Spring                                        368227001
2466   O ring                                               A10125A
2467   Spacer                                     not sure of what PN to encode
2468   Retainer                                           421649001
2469   Bearing Case (2)                                   367969001
2470   Key                                                C106020A2
2471   Bearing Case (3)                                   367968001
2472   Pin                                                B3006015A
2473   Spring Seat                                        451206001
2474   Steel Ball                                            J1016J0
2475   Bearing Cover (2)                                  420648001
2476   Collar                                             420650001
2477   Operating Water Disc                               367870001
2478   Socket Cap Screw                                   F3008015B
2479   Operating Water Nozzle                             367869001
2480   Socket Cap Screw                                   F3006020B
2481   Packing                                            408243001
2482   Operating Water Chamber                            367867001
2483   Bolt                                               F1004007B
2484   Tongued Washer                                      H5004B2
2485   Chamber Cover                                      367868001
2486   Socket Set Screw                                  E400608G6
2487   O ring                                             407748001
2488   O ring                                             408242001
       L.O. PURIFIER HORIZONTAL SHAFT AND BRAKE ASSY.
2489   Horizontal Shaft                                   257432001
2490   Bearing Housing (3)                                149012001
2491   Spiral Gear (60hZ)                                 248249001
2492   Bearing Housing (4)                                248250001
2493   Friction Pulley                                    248008001
2494   Friction Block                                     385079105
2495   Friction Boss                                      257674001
2496   Ball Bearing (1)                                     I16307J1
2497   Locknut                                              J2009C0
2498   Lock Washer                                          J3009C0
2499   Lock Nut                                             J2007C0
2500   Lock Washer                                          J3007C0
2501   Key                                                C114040A2
2502   Key                                                C110050A1
2503   Tongued Washer                                       H5016C2
2504   Socket Set Screw                                   E400622A6

                          Page 58
2505   Oil Seal                                           K1628512A
2506   O ring                                              A20290A
2507   O ring                                              A20145A
2508   Gear Boss                                          257431001
2509   Bolt                                               F1010040C
2510   Spring Washer                                       H1010D1
2511   Collar                                             409313001
2512   Bearing Retainer                                   404462001
2513   Pin                                                B3006015A
2514   Pulley Washer                                      407681001
2515   Socket Set Screw                                   E401214A7
2516   Brake Boss                                         247735001
2517   Brake Rod                                          367191001
2518   Set Screw (2)                                       E100512I1
2519   Spring Pin                                         B4005016D
2520   Brake Lining                                       387306102
2521   Brake Handle                                       343982002
2522   Brake Spring                                       409413001
2523   Brake Pin                                          423382001
2524   Split Pin                                          B1003012C
2525   Brake Washer                                       403811001
2526   Nut                                                G1010C110
       L.O.PURIFIER GEAR PUMP ASSY.
2527   Pump Housing                                       143129001
2528   Safety Joint                                       408257001
2529   O ring                                              A20110A
2530   Oil Seal                                           K2305011F
2531   Retaining Ring ( C )                                D1050F1
2532   Valve Case                                         248604001
2533   Drive Gear                                         370501001
2534   Driven Gear                                        370502001
2535   Bush (1)                                           410952001
2536   Bush (2)                                           410952001
2537   Socket Cap Screw                                   F3010025G
2538   Socket Cap Screw                                   F3010025G
2539   O ring                                              A10032A
2540   Valve Stem                                         409635001
2541   Adjusting Screw                                    409636001
2542   Nut                                                G1010C120
2543   Nipple                                             409637001
2544   Valve Spring                                       368519001
2545   Cap Nut                                            409638001
2546   O ring                                              A10032A
2547   Connecting Tube (2)                                368986106
2548   Gasket                                             L04403515
2549   Gasket                                             L05504815
       Gear Pump Assy
          Model: GP30; Serial no. A-0539
                 1800KW; Head: 24M; Feed: 4,400 ltrs/hr
       L.O. PURIFIER WATER FLOW RELAY
2550   Body                                               0FDC40604
2551   Body Cover                                         0FDC40605
2552   Sight Glass Retainer                               0FDC40606
2553   Adjusting Spindle                                  0FDC40607
2554   Terminal Box                                       0FDC40608

                              Page 59
2555   Sight Glass                                                     0FDC40602
2556   Rubber Packing                                                  0FDC40603
2557   O ring                                                          0FDC40609
2558   Rubber Packing                                                  0FDC40610
2559   Float                                                           0FDC40611
2560   Guide Bar (A)                                                   0FDC40612
2561   Guide Bar (A)                                                   0FDC40613
2562   Micro Switch                                                    0FDC40601
2563   Adjusting Cock                                                  0FDC40614
2564   Connecting Pipe                                                 0FDC40701
       Water Flow Relay                                                 OFDC407

       L.O. PURIFIER SLUDGE DISCHARGE SWITCH
2565   Damper Casing                                                   368977102
2566   Oil Seal                                                        K2102507A
2567   Damper Cover                                                    368978001
2568   Cable Gland                                                     368978003
2569   Shaft                                                            410714001
2570   Sliding Bearing                                                 410714008
2571   Sliding Bearing                                                 410714009
2572   Spring                                                          419904002
2573   Lever                                                           419968001
2574   Cam                                                             419969001
2575   Micro Switch                                                      V01001
2576   Terminal                                                        410716006
2577   Lever                                                            410717102
2578   Socket Cap Screw                                                F3008020G
2579   INDUCTION MOTOR
           Brand: TAIYO
            460VAC;60HZ;4P; 11KW; 3 PHASE
            Type: TIF 160M
       Totally enclosed fan cooled; Flange type induction motor
2580   HEATER, OIL
            70 KW; Use rod as heating element
       CONTROL PANEL
2581   Circuit Breaker, 50A, 460V;Mitsubishi                             NF60-CS
2582   Circuit Breaker, 100A, 460V; Mitsubishi                          NF100-CS
2583   Electromagnetic Contactor, 460V,70kw;Fuji                          SC-1N
2584   Electromagnetic Contactor,460V, 15kw;Fuji                          SC-2N
2585   Timing Relay; Tateishi                                             H3BA
2586   Auxilliary Relay; Fuji                                             HH54P
2587   Push Button Switch; (Black) Maruyasu                             XP-2510B
2588   Push Button Switch; (Red) Maruyasu                               XP-2502R
2589   Signal Lamp;(White) Maruyasu                                    Type:PL-100
                                                                     E-12 T13 18V 2W
2590   Signal Lamp;(Red) Maruyasu                                      Type:PL-100
                                                                     E-12 T13 18V 2W
2591   Fuse Cellolite; Utsonomiya                                      NC 2 and NC 1
2592   Ammeter, with red pointer;Mitsubishi                             Type: YS-8
2593   Transformer; Yamanaka Denko                                60VA 220V, 1.5K-2.2KW
                                                                    100VA 460V, 11KW
2594   Change over switch; Maruyasu                                   Type: XS-2510B

2595   DO SUPPLY PUMP AND MOTOR ASSY                                    ALGT-50
        Brand: NANIWA;

                                Page 60
           Suction bore: 80mm; Del bore: 65mm;
           Cap: 10 cu.m /hr; Horizontal Gear type
           1150 rpm; 7.5 KW; 6P; 460V; 60Hz

2596   HO SUPPLY PUMP AND MOTOR ASSY                   ALGT-50
       Brand: NANIWA;
          Suction bore: 80mm; Del bore: 65mm;
          Cap: 10 cu.m /hr; Horizontal Gear type
          1150 rpm; 7.5 KW; 6P; 460V; 60Hz

2597   HO LINE HEATER
       Electric Capacity: AC 460V, 3P, 70KW

2598   NOZZLE COOLING OIL COOLER                         ISC
        Cooling area: 7.3 sq.m. L1=1201mm
        L2=782mm; L3=562mm

2599   DO FLOW METER                                 FRO0438-02X
        Model: RO11AB-1-A4; Nominal size: 40mm
        10 litrs/rev; max temp: 50C

2600   STRAINER FOR DO FLOW METER
        Duplex Oil Strainer; H Type                 JIS 10K-32-125A

2601   SOLENOID VALVE FOR BY PASS                   M30C-DE66-BF51
       OF DO FLOW METER
        Two way solenoid valve

2602   DO SUCTION FILTER                                S-80US
        Fukutetsu Suction Filter

2603   HO FLOWMETER                                  FRO0541-02X
        Model: RO12-1-A4; Nominal size: 50mm
        10,100 liters/rev.; Max Temp.: 100C

2604   STRAINER FOR HO FLOW METER
        Duplex Oil Strainer; H Type                 JIS 10K-32-125A

2605   SOLENOID VALVE FOR BY PASS                   M30C-DE66-BF51
       OF HO FLOW METER
        Two way solenoid valve

2606   HO SUCTION FILTER                              S-100-80US
       Fukutetsu Suction Filter

2607   NOZZLE COOLING OIL NO. 1 FILTER                  S-80US
        Fukutetsu Suction Filter

2608   AUTOMATIC DO/HO CHANGEOVER                   S-K 800ST-DM-H
       VALVE (RETURN & INLET)
        Manufacturer: Sankyo Seisakusho Co., Ltd
        Size: 40'-100'

2609   LIMIT SWITCH (FOR DO/HO CHANGE-                  1LS9-J
       OVER VALVE)

                                   Page 61
        Brand: Yamatake

2610   THREE WAY SOLENOID VALVE FOR                    MVW1D-1AW-TB1
       DO/HO CHANGE OVER
        Brand: KONAN
        3 way, 2 pos; normally closed; 110VDC
        Port size: 1/4 (8A); Optng Press: 0-15kg/cm2

2611   FO SECONDARY FILTER                               S-150-80US
        Fukutetsu Duplex Filter

2612   LOCAL PRESSURE GAUGE FOR DO
       FILTER INLET & OUTLET (FOR DO
       SUCTION FILTER & NOZZLE COOLING
       OIL NO. 1 FILTER)
        Compound Gauge; -76cmHg-10kg/cm2
        Face dia.: 88.6mm; PF: 3/8"

2613   LOCAL DIFFERENTIAL PRESSURE                      9VW0810045Z
       SWITCH FOR DO SUCTION FILTER
        "on" over 0.5kg/cm2
         Type: CAS 155/060-3130

2614   LOCAL PRESSURE GAUGE FOR HO
       FILTER INLET & OUTLET (FOR HO
       SUCTION FILTER)
        Compound Gauge; -76cmHg-10kg/cm2
        Face dia.: 88.6mm; PF: 3/8"

2615   LOCAL PRESSURE GAUGE FOR HO
       FILTER INLET & OUTLET (FOR FO
       SECONDARY FILTER)
        Range: 0-10kg/cm2; Face dia.: 88.6mm
        PF: 3/8"

2616   LOCAL DIFFERENTIAL PRESSURE                      9VW0810045Z
       SWITCH FOR HO FILTERS (FOR HO
       SUCTION FILTER & FO SECONDARY
       FILTER)
         "on" over 0.5kg/cm2
          Type: CAS 155/060-3130

2617   LOCAL PRESSURE GAUGES FOR DO
       SUPPLY LINE
         Range: 0-10kg/cm2; Face Dia.: 88.6mm
         PF: 3/8'

2618   LOCAL PRESSURE SWITCH FOR DO                     9VW0810044Z
       SUPPLY LINE
        " on" below 4.0 kg/cm2
          Type: KPS 43/060-3120

2619   LOCAL PRESSURE GAUGES FOR HO
       SUPPLY LINE
         Range: 0-10kg/cm2; Face Dia.: 88.6mm

                                Page 62
         PF: 3/8'

2620   LOCAL PRESSURE SWITCH FOR DO           9VW0810044Z
       SUPPLY LINE
        " on" below 4.0 kg/cm2
          Type: KPS 43/060-3120

2621   LOCAL PRESSURE GAUGES FOR
       DO FLOWMETER
        Compound Gauge; -76cmHg-10kg/cm2
        Face dia.: 88.6mm; PF: 3/8"

2622   LOCAL PRESSURE DIFERENTIAL SWITCH      9VW0810045Z
       FOR DO FLOWMETER
        "on" over 0.5kg/cm2
         Type: CAS 155/060-3130

       LOCAL PRESSURE GAUGES FOR
2623   HO FLOWMETER
        Compound Gauge; -76cmHg-10kg/cm2
        Face dia.: 88.6mm; PF: 3/8"

2624   LOCAL PRESSURE DIFERENTIAL SWITCH      9VW0810045Z
       FOR HO FLOWMETER
        "on" over 0.3kg/cm2
         Type: CAS 155/060-3130

2625   LOCAL TEMP SWITCH FOR "HO TEMP.        9VW0810046Z
       ESTABLISH"
        Manufacturer: SAGINOMIYA SEISAKUSHO
                     INC.
        " ON" at 115C; Type: TNS-C1120W

2626   LOCAL TEMP SWITCH FOR "HO LOW          9VW0810046Z
       TEMP. ALARM"
        Manufacturer: SAGINOMIYA SEISAKUSHO
                     INC.
        " ON" at 110 C; Type: TNS-C1120W

2627   LO PRIMING PUMP AND MOTOR ASSY
        Manufacturer: NANIWA PUMP MFG. CO.
                    LTD.
        Type: ALG-65
        Suction Bore: 100mm
        Del    Bore: 80mm
        Cap.: 20 cu.m/h
        1150rpm,7.5KW, 60hz,460V

2628   LUBE OIL COOLER
        Manufacturer: HISAKA WORKS,LTD
       Model no.: UX-226-HP-175
       Mfg no.: 76-8302

2629   LO TEMP CONTROL VALVE
        Type : PTV-100

                           Page 63
       Control Temp: 50 C

2630   LOCAL PRESSURE GAUGES FOR LO
       FILTERS INLET AND OUTLET
        Range: 0-10 kg/cm2
        Face dia.: 88.6mm; PF: 3/8"

2631   LOCAL DIFFERENTIAL PRESSURE
       SWITCH FOR DUPLEX FILTER FOR
       BEARING
        "on" over 0.9 kg/cm2
         Type: CAS 155/060-3130

2632   FRESH WATER COOLER
        Manufacturer: HISAKA Works , LTD
        Model no.: LX-226-P-32
        Mfg no.: 76-6746

2633   JACKET WATER TEMP. CONTROL VALVE
        Type: PTV 50
        Control Temp.: 75 C

2634   FLEXIBLE JOINT FOR JACKET WATER
       INLET
        Manufacturer: Toyo Tire & Rubber Co., Ltd.
        Pressure: 3-5 kg/cm2; Fluid: Sea Water
        Temp.: 80-100deg C, Outlet dia.: 100mm

2635   FLEXIBLE JOINT FOR JACKET WATER
       OUTLET
        Manufacturer: Toyo Tire & Rubber Co., Ltd.
        Pressure: 3-5 kg/cm2; Fluid: Sea Water
        Temp.: 80-100deg C, Outlet dia.: 150mm

2636   Y TYPE STRAINER FOR JACKET WATER
        Rating: 65A-300A; Pipe dia: 150mm
        Type: 10K-15-300A
        Screen: Stainless

2637   SEA WATER COOLING PUMP AND
       MOTOR ASSY
        Manufacturer: NANIWA PUMP MFG., CO.
                    LTD
        Type: FEWV-250D; Vertical Centrifugal
        Suction bore: 250mm
        Delivery bore: 250mm
        Capacity: 560 cu.m/hr.; Head: 30M
        1750 rpm,460V, 60Hz, 65KW

2638   FLEXIBLE JOINT FOR CHARGE AIR
       INLET & OUTLET
        Manufacturer: Toyo Tire & Rubber Co., Ltd.
        Pressure: 3-5 kg/cm2; Fluid: Sea Water
        Temp.: 80-100deg C, Outlet dia.: 150mm


                               Page 64
                 2639   LOCAL NO FLOW SWITCH FOR SEA
                        WATER LINE
                         Sensor: STR34ZBB
                         Monitor: VSO 100/VZ31

AIR COMPRESSOR          BRAND: HASEGAWA                      MODEL: HC 85M

                 2640   COMPRESSOR
                          Water Cooled,2 stage compression
                 2641   MOTOR
                          Type: TEFC
                          7.5KW, 6P, 460V, 60Hz, 1200 rpm
                 2642   Crank Case
                 2643   Bearing
                 2644   Bearing Cover
                 2645   Crank Shaft
                 2646   Crank Pin Metal
                 2647   Oil Ring
                 2648   H.P. Piston Ring
                 2649   H.P. Valve Stopper Bolt & Cap
                 2650   H.P. Suction Valve Stopper
                 2651   H.P Suction Valve Seat
                 2652   H.P Suction Valve Plate
                 2653   H.P Suction Valve Receiver
                 2654   Cylinder
                 2655   Piston Pin Metal
                 2656   Cylinder Head
                 2657   Connecting Rod
                 2658   H.P Valve Cover
                 2659   H.P Delivery Valve Stopper
                 2660   H.P Delivery Valve Receiver
                 2661   H.P Delivery Valve Plate
                 2662   H.P Delivery Valve Seat
                 2663   L.P Piston Ring
                 2664   Oil Level Gauge
                 2665   Crank Pin Bolt
                 2666   Piston Pin
                 2667   Piston
                 2668   L.P Suction Valve Receiver
                 2669   L.P Suction Valve Plate
                 2670   L.P Suction Valve Seat
                 2671   L.P Suction Valve Stopper
                 2672   Inter After Cooler
                 2673   L.P Delivery Valve Seat
                 2674   L.P Delivery Valve Plate
                 2675   L.P Delivery Valve Receiver
                 2676   L.P Delivery Valve Stopper
                 2677   L.P Delivery Valve Cover
                 2678   L.P Gauge

                 2679   EXHAUST GAS SILENCER ASSY
                         Size: 700A

                 2680   EXPANSION JOINT FOR T/C
                        PROTECTION

                                               Page 65
       Size: 450A
       Normal Length: 185mm; Type: PS,DS

2681   VALVE,PRESSURE REGULATING
        Brand: TACO
        Model no.: NRV-303K16
        Serial No.: ID; Port: 3/8 NPT
        Medium: Air; Press.: 30 kg/cm2
        Optng press: 10 kg/cm2

2682   VALVE,SOLENOID FOR SHUTDOWN
       Voltage: 110VDC; Optng Press: 0-9 kg/cm2
        Normally closed, 3 way 2 pos
        Port size: 1/4 (8A); Base mount;
        Medium:Air; Brand: SMC Model: VT317E

2683   VALVE, SOLENOID FOR PURIFIERS
       Voltage: 110VDC; Optng Press: 0-6 kg/cm2
        Normally closed, 2 way 2 pos
        Prooftest press: 15 kg/cm2
        Medium:Water ; Brand: KEIHIN
        Model: JDSPE3-15WLMF

2684   FILTER REGULATOR,AIR (FR)
        Pressure: 30 kg/cm2; Optng Press: 10 kg/cm2
        Port: 3/8 RC

2685   VALVE,SOLENOID (PURIFIER)
        Voltage: 110VDC; 3 way 2 pos
        Port: 1/4RC; Medium: Air
        Brand: KURODA Model:AS 2306

2686   VALVE,PRESSURE REGULATING
       Pressure: 30kg/cm2; Optng press: 10 kg/cm2
       Port: 1/2 NPT; Medium: Air
       Brand: NIPPON Model: SRH 22MH

2687   FILTER REGULATOR LUBRICATOR, AIR
       (FRL)
        Pressure: 30 kg/cm2; Optng Press: 10 kg/cm2
        Port: 1/2 NPT

2688   SEA WATER SERVICE PUMP AND
       MOTOR ASSY
        Manufacturer: NANIWA MFG. CO.,
                   LTD.
        Suction Bore: 65mm
        Del Bore : 50mm
        Head: 30M; Cap.: 30 cu.m /hr
        1750rpm, 440VAC,60hz

2689   FIRE AND GENERAL SERVICE PUMP
       AND MOTOR ASSY
        Manufacturer: NANIWA MFG. CO.,
                  LTD.

                               Page 66
        Type: FEV-80D
        Suction and Delivery Bore: 80mm
        Head: 40M, Cap.: 35 cu.m/hr
        Vertical centrifugal,self priming pump
       3500 rpm,7.5KW, 460VAC, 60Hz

2690   CIRCUIT BREAKER,VOLTAGE
        Brand: Fuji
        Type: HS2015Y-06MF-N
        Rated Voltage: 15KV
        Rated Normal Current: 630A
        Rated Supply Voltage of Closing Device: 110V
        Rated Supply Voltage of Opening Device: 110V
        Rated Supply Voltage of Operating Motor:
        110V




                                Page 67
aning to be purchased as set/assy/kit

    STANDARD NUMBER                     ITEM DWNG   Please add any parts not included in the list
       QTY   Of UNITS U/M               INDICATOR                            REMARKS



          1                 pc             A1
          2                 pcs            A3
         24                 pcs            A4
          2                 pcs            A5
          2                 pcs            A6
         16                 pcs            A8
         16                 pcs            A9
         26                 pcs           A501
          2                 pcs           A502
          2                 pcs           A503
          2                 pcs           A504
          2                 pcs           A505
          2                 pcs           A506
         16                 pcs           A508
          2                 pcs           A510
          2                 pcs            A511
          8                 pcs            A512
         12                 pcs            A514
          1                 pc              B1
          1                 pc             B8
          7                 pcs            B9
         10                 pcs            B11
         12                 pcs            B12
         72                 pcs            B14
          2                 pcs            B15
         14                 pcs            B16
         14                 pcs            B17
         30                 pcs            B18
         16                 pcs            B19
         14                 pcs            B20
          2                 pcs            B21
          1                 pc             B23
          4                 pcs            B24
          2                 pcs            B26
         72                 pcs            B29
         10                 pcs            B31
         12                 pcs            B32
          1                 pc             B33
          3                 pcs            B34
         48                 pcs            B36

                                                                 Page 68
2     pcs   B500
2     pcs   B501
8     pcs   B502
48    pcs   B505
90    pcs   B507
72    pcs   B509
2     pcs   B512
2     pcs   B513
10    pcs   B514
32    pcs   B517
48    pcs   B520
2     pcs   B522
48    pcs   B526
4     pcs   B528
16    pcs   B531
16    pcs   B532
16    pcs   B535
2     pcs   B537
2     pcs   B538
8     pcs   B539
36    pcs   B542
4     pcs   B544
4     pcs   B545
2     pcs   B548
2     pcs   B549
2     pcs    C1
6     pcs    C3
6     pcs   C4
12    pcs    C7
 1    pc    C8
12    pcs   C11
12    pcs   C15
2     pcs   C17
12    pcs   C19
 1    pc    C20
48    pcs   C23
24    pcs   C501
28    pcs   C503
4     pcs   C504
144   pcs   C506
24    pcs   C507
6     pcs   C509
2     pcs   C510
18    pcs   C514
18    pcs   C515
2     pcs   C517
2     pcs   C518
8     pcs    D1
2     pcs   D5

                   Page 69
4    pcs     D501
12   pcs      E1
12   pcs     E2
12   pcs     E9
12   pcs     E10
72   pcs     E505
24   pcs     E506
96   pcs     E507
12   pcs     E510



1    assy.
1    pc       1
1    pc       3
1    pc       6
1    pc       8
1    pc       9
1    pc       17
3    pcs     502
3    pcs     505
1    pc      508
1    pc      509
1    pc      510


1    pc      A4
1    pc       A5
1    pc      A10
2    pcs     A500
2    pcs     A501
2    pcs     A504
2    pcs     A505
2    pcs     A506
2    pcs     A508
2    pcs     A509
2    pcs     A510
18   pcs     A514
18   pcs     A515
10   pcs     A517
10   pcs     A518
2    pcs     A521
4    pcs     A522
2    pcs     B3
2    pcs      B5
2    pcs     B6
2    pcs     B8
2    pcs     B10
2    pcs     B11
2    pcs     B13
2    pcs     B14

                    Page 70
16   pcs   B15
2    pcs   B17
2    pcs   B501
2    pcs   B503
2    pcs   B505
2    pcs   B507
2    pcs   B509
8    pcs   B510
2    pcs   B511


1    pc     2
1    pc     5
1    pc     10
1    pc     11
3    pcs   502
16   pcs   503
18   pcs   504
2    pcs   505
10   pcs   508
12   pcs   509
6    pcs   510
39   pcs   512
2    pcs   515
6    pcs   517
4    pcs   518
1    pc    520
1    pc    521


1    pc     1
1    pc     5
1    pc     9
1    pc     12
1    pc     13
1    pc     18
2    pcs    21
1    pc     22
1    pc     23
4    pcs   501
2    pcs   502
5    pcs   503
1    pc    505
1    pc    506
2    pcs   509
2    pcs   510
1    pc    513
2    pcs   517


1    pc    A2
1    pc    A4

                  Page 71
1    pc     A5
2    pcs   A6
2    pcs    A7
24   pcs   A9
12   pcs   A10
1    pc    A12
2    pcs   A505
1    pc    A508
24   pcs   B2
12   pcs    B5
1    pc    B503


1    pc     4
32   pcs    8
6    pcs    10
2    pcs    11
1    pc     14
16   pcs    21
16   pcs   501
1    pc    503
2    pcs   505


1    pc    A3
1    pc    A6
4    pcs   A9
1    pc    A10
1    pc    A13
2    pcs   A15
4    pcs   A16
4    pcs   A501
2    pcs   A506
1    pc    B3
1    pc     B7
1    pc    B12
1    pc    B14
1    pc    B16
1    pc    B18
1    pc    B19
2    pcs   B23
1    pc     C1
1    pc     C3
2    pcs   C6
2    pcs    C7
2    pcs   C9
1    pc    C11
1    pc    C501
1    pc    C503
2    pcs   C507
1    pc     D1

                  Page 72
 1    pc    D4
2     pcs   D8
 1    pc    D9
2     pcs   D504
 1    pc    D511


2     pcs    A3
 1    pc    A4
 1    pc     A5
6     pcs   A6
6     pcs    A7
 1    pc    A8
 1    pc    A10
 1    pc    A11
 1    pc    A12
 1    pc    A13
 1    pc    A14
 1    pc    A15
 1    pc    A17
 1    pc    A18
 1    pc    A20
 1    pc    A21
 1    pc    A22
 1    pc    A23
312   pcs   A25
2     pcs   A28
156   pcs   A507
26    pcs   A510
2     pcs    B2
2     pcs    B4
14    pcs    B6
4     pcs    B7
4     pcs    B9
2     pcs   B11
8     pcs   B13
8     pcs   B16
2     pcs   B17
2     pcs   B18
4     pcs   B21
2     pcs   B22
4     pcs   B23
12    pcs   B501
10    pcs   B502
2     pcs   B504
2     pcs   B509
4     pcs   B510


 1    pc     A2
2     pcs    A5

                   Page 73
2   pcs   A6
1   pc     A7
1   pc    A8
5   pcs   A11
2   pcs   A15
2   pcs   A16
6   pcs   A17
2   pcs   A18
6   pcs   A20
4   pcs   A21
5   pcs   A24
1   pc    A26
1   pc    A27
1   pc    A28
2   pcs   A30
1   pc    A32
4   pcs   A34
1   pc    A37
1   pc    A38
2   pcs   A39
2   pcs   A40
1   pc    A42
1   pc    A43
1   pc    A45
5   pcs   A500
1   pc    A501
2   pcs   A502
2   pcs   A503
1   pc    A504
2   pcs   A505
5   pcs   A507
1   pc    A508
1   pc    A509
2   pcs   A510
2   pcs   A512
1   pc    A513
2   pcs   A514
1   pc    A515
7   pcs   A518
7   pcs   A519
3   pcs   A520
3   pcs   A521
2   pcs   B2
2   pcs   B4
2   pcs   B6
2   pcs   B8
2   pcs   B10
2   pcs   B11
2   pcs   B14

                 Page 74
2    pcs   B15
2    pcs   B201
2    pcs   B202
2    pcs   B203
2    pcs   B204
2    pcs   B205
2    pcs   B206
14   pcs   B207
14   pcs   B208
1    pc     C1
1    pc    C4
4    pcs   C8
4    pcs   C9
1    pc    C10
1    pc    C11
2    pcs   C12
1    pc    C13
1    pc    C14
4    pcs   C17
4    pcs   C500
6    pcs   C502
6    pcs   C505
4    pcs   C508
2    pcs   C510


2    pcs    2
2    pcs    5
8    pcs    7
2    pcs    11
2    pcs    14
2    pcs    15
2    pcs    16
2    pcs    19
2    pcs    22
2    pcs    24
4    pcs    26
8    pcs    29
2    pcs    33
2    pcs    34
2    pcs   201
2    pcs   202
2    pcs   203
14   pcs   204
2    pcs   205
2    pcs   206
14   pcs   207
14   pcs   208
8    pcs   501
2    pcs   502

                  Page 75
2   pcs    504
2   pcs    505
2   pcs    506
4   pcs    509
2   pcs    510


1   pc      1
1   pc      4
1   pc      6
1   pc     8
1   pc     10
1   pc     12
1   pc     14
1   pc     501
1   pc     503
1   pc     505
1   pc     507


1   assy
2   pcs     1
1   pc      3
1   pc      7
1   pc     8
1   pc      9
1   pc     10
1   pc     11
1   pc     12
1   pc     14
1   pc     15
1   pc     17
1   pc     18
1   pc     501
2   pcs    502
1   pc     503
1   pc     507
1   pc     511
3   pcs    512


1   pc      2
1   pc      4
1   pc      5
1   pc      7
1   pc     8
2   pcs    10
1   pc     13
1   pc     14
2   pcs    16
2   pcs    17
2   pcs    18

                 Page 76
2   pcs      21
2   pcs      22
2   pcs      23
2   pcs      25
2   pcs      27
2   pcs      29
2   pcs     501
2   pcs     502
2   pcs     504
2   pcs     505
4   pcs     508
1   pc      509
1   pc      513
2   pcs     516
1   pc      518


2   assy
2   pcs      A1
2   pcs     A4
2   pcs      A7
2   pcs     A8
2   pcs     A10
2   pcs     A11
2   pcs     A15
2   pcs     A20
4   pcs     A503
2   pcs     A506
2   pcs     A511
2   pcs     B4
2   pcs     B8
2   pcs     B14
2   pcs     B16
2   pcs     B19
2   pcs     B20
4   pcs     B502
4   pcs     B505


1   assy.
1   pc       1
1   pc       4
1   pc       7
1   pc       8
1   pc       9
1   pc       10
1   pc       11
1   pc       12
1   pc       13
1   pc       15
1   pc       18

                   Page 77
1   pc     19
1   pc     21
1   pc     22
1   pc     23
1   pc     26
1   pc     27
1   pc     30
1   pc     31
1   pc     32
4   pcs    500
4   pcs    503
1   pc     505
1   pc     507
1   pc     511


2   pcs     2
1   pc      4
1   pc      6
1   pc      7
1   pc      9
1   pc     10
2   pcs    11
1   pc     20
2   pcs    22
1   pc     23
1   pc     24
1   pc     26
1   pc     28
1   pc     36
2   pcs    500
2   pcs    501
2   pcs    502
1   pc     505
1   pc     506
1   pc     507
2   pcs    508
3   pcs    509
1   pc     511
4   pcs    512
2   pcs    514
2   pcs    515
2   pcs    518
2   pcs    519


1   pc      3
1   pc     200
1   assy   205
1   pc     210
1   pc     213

                 Page 78
1   pc     215
1   pc     218
2   pcs    219
6   pcs    220
3   pcs    221
2   pcs    223
1   pc     225
1   pc     226
1   pc     227
1   pc     230
1   pc     231
1   pc     234
1   pc     236
1   pc     238
1   pc     239
1   pc     240
1   pc     243
1   pc     245
1   pc     246
1   pc     250
1   pc     251
1   pc     252
1   pc     255
2   pcs    256


    assy   A
1   assy   B
1   pc     33
1   pc     299
4   pcs    305
1   pc     306
1   pc     307
1   pc     308
1   pc     310
1   pc     311
1   pc     312
1   pc     315
1   pc     319
1   pc     320
1   pc     321
2   pcs    325
2   pcs    326
6   pcs    327
2   pcs    328
2   pcs    550


1   pc      2
1   pc     10
1   pc     12

                 Page 79
1    pc    14
2    pcs   502
2    pcs   504
6    pcs   505
8    pcs   508
1    pc    514


1    pc     1
1    pc     2
1    pc     4
1    pc     5
2    pcs    7
1    pc    8
1    pc    10
4    pcs   11
8    pcs   12
1    pc    13
4    pcs   15
4    pcs   16
1    pc    18
1    pc    19
1    pc    20
1    pc    21
8    pcs   501
6    pcs   502
3    pcs   503
1    pc    506
1    pc    507
1    pc    509


1    pc     2
1    pc     5
1    pc     7
1    pc    8
1    pc    10
1    pc    11
1    pc    12
1    pc    14
2    pcs   500
2    pcs   501
2    pcs   502
6    pcs   503
2    pcs   506
10   pcs   508
1    pc    509
2    pcs   511
4    pcs   512
4    pcs   513


                 Page 80
1    pc     2
1    pc     7
1    pc     9
12   pcs    11
1    pc     15
6    pcs    17
1    pc     19
6    pcs    26
1    pc    503


6    pcs    2
4    pcs    3
1    pc     6
1    pc     7
12   pcs    15
14   pcs    16
12   pcs    17
2    pcs    18
2    pcs    19
12   pcs   20
12   pcs    22
12   pcs    23
12   pcs    24
12   pcs    26
4    pcs   28
4    pcs    29
12   pcs    33
12   pcs   501
8    pcs   502
12   pcs   504
24   pcs   506
26   pcs   507
12   pcs   510
24   pcs   514
12   pcs   515
6    pcs   518
6    pcs   519
6    pcs   521


1    pc    A3
1    pc    A6
1    pc    A10
1    pc    A14
1    pc    A17
1    pc    A18
2    pcs   A20
1    pc    A21
1    pc    A22
4    pcs   A505

                  Page 81
4   pcs   A506
6   pcs   A507
1   pc    A510
1   pc    A512
1   pc    A513
2   pcs   A515
1   pc    A516
1   pc    A519
2   pcs   A521
1   pc    B2
2   pcs    B5
1   pc    B6
1   pc     B7
1   pc    B8
6   pcs   B11
3   pcs   B12
3   pcs   B14
1   pc    B17
1   pc    B20
1   pc    B22
1   pc    B23
1   pc    B24
2   pcs   B26
2   pcs   B28
3   pcs   B31
3   pcs   B32
1   pc    B34
2   pcs   B39
2   pcs   B40
2   pcs   B43
2   pcs   B44
8   pcs   B501
4   pcs   B502
2   pcs   B503
2   pcs   B504
6   pcs   B507
3   pcs   B510
1   pc    B512
1   pc    B513
1   pc    B516
1   pc    B519
1   pc    B520
1   pc    B521
4   pcs   B524
4   pcs   B525
4   pcs   B526
6   pcs   B528
6   pcs   B529
3   pcs   B530

                 Page 82
2   pcs   B533
1   pc     C5
1   pc     C7
1   pc    C10
1   pc    C11
1   pc    C12
1   pc    C14
1   pc    C17
1   pc    C19
1   pc    C20
1   pc    C21
1   pc    C24
1   pc    C25
1   pc    C26
1   pc    C28
1   pc    C501
3   pcs   C504
2   pcs   C506
6   pcs   C509
1   pc    C512
1   pc    C513
1   pc    C515
1   pc    C517
1   pc    C519
1   pc    C520
1   pc    C521
6   pcs   C525
1   pc    C527
1   pc    C528
1   pc    C529
1   pc     D1
1   pc    D3
1   pc    D5
1   pc     D7
1   pc    D9
1   pc    D10
2   pcs   D500
1   pc    D502
2   pcs   D504
1   pc    D506
6   pcs   D508
1   pc    D510
1   pc    D512
2   pcs   D514
1   pc    D516
1   pc    D518
1   pc    D519
1   pc    D520


                 Page 83
12    pcs    2
 1    pc     5
 1    pc     6
 1    pc     7
 1    pc     8
 1    pc     11
14    pcs    13
12    pcs    20
40    pcs    21
4     pcs    22
32    pcs   500
32    pcs   501
72    pcs   502
72    pcs   503
168   pcs   504
168   pcs   505
168   pcs   506
48    pcs   507
48    pcs   508
4     pcs   512
8     pcs   513
4     pcs   514
4     pcs   515
8     pcs   516
4     pcs   517
12    pcs   520
12    pcs   521


20    pcs    A1
20    pcs   A2
 1    pc     A5
 1    pc     A7
 1    pc    A8
 1    pc    A10
 1    pc    A11
2     pcs   A13
2     pcs   A14
4     pcs   A500
4     pcs   A501
8     pcs   A504
8     pcs   A505
16    pcs   A508
16    pcs   A509
16    pcs   A510
8     pcs   A512
8     pcs   A513
2     pcs   A516
2     pcs   A517
2     pcs   A519

                   Page 84
2    pcs   A520
2    pcs   A523
1    pc    B2
1    pc     B5
1    pc    B6
1    pc    B9
1    pc    B11
1    pc    B13
1    pc    B15
14   pcs   B18
12   pcs   B19
6    pcs   B20
6    pcs   B21
22   pcs   B23
22   pcs   B24
2    pcs   B25
16   pcs   B500
8    pcs   B501
8    pcs   B502
8    pcs   B503
14   pcs   B504
56   pcs   B506
12   pcs   B508
6    pcs   B510
8    pcs   B515
16   pcs   B518
8    pcs   B519
56   pcs   B520
2    pcs   B523
2    pcs   B524
2    pcs   B526
2    pcs   B527
1    pc     C1
1    pc     C2
2    pcs    C3
1    pc     C5
1    pc    C6
1    pc    C8
1    pc    C9
1    pc    C11
1    pc    C12
2    pcs   C14
4    pcs   C16
2    pcs   C18
16   pcs   C502
16   pcs   C503
16   pcs   C504
8    pcs   C506
8    pcs   C507

                  Page 85
8    pcs    C508
8    pcs    C509
8    pcs    C512
8    pcs    C513
8    pcs    C514
8    pcs    C515
12   pcs    C518
12   pcs    C519
12   pcs    C520
12   pcs    C521
16   pcs    C524
16   pcs    C525
2    pcs    C530
2    pcs    C531
2    pcs    C532
2    pcs    C533


1    assy
1    pc      1
1    pc      2
1    pc      3
1    pc      4
1    pc      5
1    pc      6
1    pc      7
1    pc      8
1    pc      9
1    pc      10
1    pc      11
1    pc      12
1    pc      13
1    pc      14
1    pc      15
4    pcs     20
2    pcs     21
1    pc      22
1    pc      23
1    pc      24
1    pc      25
2    pcs     26
1    pc      27
1    pc      28
2    pcs     29
1    assy
1    pc      30
1    pc      31
1    pc      32
1    pc      33
1    pc      34

                   Page 86
1   pc    35
1   pc    36
1   pc    37
1   pc    38
1   pc    39
1   pc    40
1   pc    41
1   pc    42
1   pc    43
1   pc    44
1   pc    45
1   pc    46
2   pcs   47
1   pc    48
1   pc    49
1   pc    50
1   pc    51
1   pc    52
1   pc    53
1   pc    54
2   pcs   55
2   pcs   56
2   pcs   57
2   pcs   58
2   pcs   59
2   pcs   60
1   pc    61
2   pcs   62
1   pc    63
1   pc    64
1   pc    65
1   pc    66
2   pcs   67


1   pc
2   pcs   B
1   pc    104
1   pc    112
1   pc    131
1   pc    142
1   pc    150
1   pc    154
2   pcs   156
6   pcs   158
1   pc    160
1   pc    161
1   pc    162
1   pc    176
2   pcs   183

                Page 87
8   pcs    185
8   pcs    186
6   pcs    190
2   pcs    193
2   pcs    197
2   pcs    201
2   pcs    205
2   pcs    209
2   pcs    212
4   pcs    214
2   pcs    217
2   pcs    220
2   pcs    224
2   pcs    226
2   pcs    230
2   pcs    232
4   pcs    244
1   pc     503
2   pcs    513


1   assy
1   assy
1   pc      1
1   pc      2
1   pc      3
1   pc      5
1   pc      6
1   pc     8
1   pc     14
1   pc     16
1   pc     500
1   pc     501
3   pcs    510
1   pc     511


1   assy
1   assy
1   pc     A1
1   pc     A4
1   pc     A5
1   pc     A11
1   pc     A12
3   pc     A13
1   pc     A14
8   pc     A16
4   pc     A18
8   pc     A22
1   pc     A23
1   pc     A25

                 Page 88
1    pc     A27
1    pc     A29
1    pc     A31
6    pc     A33
2    pc     A34
1    pc     A35
6    pc     A501
1    pc     A505
1    pc     A507
2    pc     A509
2    pc     A511
1    pc     A512
2    pc     A514
1    pc     A516
1    pc     B3
1    pc      B7
10   pc     B501


1    assy
1    pc      1
1    pc      4
1    pc      5
2    pcs     8
2    pcs     10
2    pcs     13
1    pc      18
1    pc      19
2    pcs     21
1    pc      24
1    pc      25
8    pcs    501
2    pcs    505
2    pcs    513


1    assy
2    assy    A
1    pc     100
1    pc     101
1    pc     102
4    pcs    103
4    pcs    104
17   pcs    106
17   pcs    107
1    pc     108
1    pc     109
1    pc     110
1    pc     112
4    pcs    113
4    pcs    114

                   Page 89
1    pc     115
1    pc     116
1    pc     118
1    pc     119
1    pc     120
1    pc     121
1    pc     122
1    pc     124
2    pcs    125
4    pcs    126
2    pcs    127
8    pcs    128
8    pcs    130
2    pcs    131
2    pcs    132
2    pcs    133
2    pcs    134
2    pcs    136
6    pcs    137
2    pcs    138
2    pcs    139
2    pcs    140
2    pcs    141
2    pcs    142
2    pcs    143
1    pc     151
1    pc     153
6    pcs    154
1    pc     155
2    pcs    156
1    pc     157
8    pcs    159
8    pcs    160
2    pcs    161
2    pcs    162
16   pcs    163
2    pcs    165
2    pcs    166
16   pcs    167
16   pcs    168
1    pcs    169
2    pcs    172
4    pcs    173
4    pcs    174


1    assy
2    assy   B
2    assy   C
1    pc     125

                  Page 90
1    assy   156
1    pc     166
1    pc     171
1    pc     180
1    pc     187
1    pc     192
1    pc     197
1    pc     202
1    pc     204
1    pc     206
2    pcs    215
2    pcs    235
2    pcs    240
2    pcs    248
2    pcs    253
2    pcs    260
2    pcs    267
2    pcs    282
2    pcs    292
4    pcs    308
4    pcs    315
32   pcs    320
4    pcs    323
2    pcs    326
6    pcs    330
32   pcs    331
4    pcs    332
2    pcs    334
2    pcs    337
2    pcs    339
2    pcs    350
4    pcs    358
4    pcs    359
1    pc     365
2    pcs    369
2    pcs    382
2    pcs    392


1    assy
1    assy
1    pc     A1
1    pc     A4
1    pc     A7
1    pc     A8
1    pc     A10
1    pc     A11
1    pc     A16
3    pcs    A17
1    pc     A28

                  Page 91
4    pcs    A502
1    pc     A504
1    pc     A509
2    pcs    A511
1    pc     A514
1    pc     A516
1    pc     A518
1    pc     A521
1    pc     A525
1    pc     A528
1    pc     B4
1    pc     B8
4    pcs    B504


1    assy
1    assy    1
1    assy    2
2    pcs     3
2    pcs     4
2    pcs     5
1    pc      6
1    assy    7
1    pc      8
4    pcs     9
4    pcs     10
4    pcs     11
1    pc      12
1    pc      13
1    pc      14


1    pc      8
1    pc      9
2    pcs     10
2    pcs     11
1    pc      13
1    pc      19
1    pc      20
1    pc      30
1    pc      33
1    pc      38
1    pc      43
1    pc      49
1    pc      54
2    pcs     60
6    pcs    501
2    pcs    502
10   pcs    503
2    pcs    504
26   pcs    507

                   Page 92
1   pc     510
1   pc     516
1   pc     517
1   pc     522
1   pc     523


1   assy
1   pc      1
1   pc      2
1   pc      3
1   pc      5
1   pc      6
1   pc      10
1   pc      16
1   pc     500
1   pc     501
3   pcs    510
1   pc     511


1   assy
1   assy
1   pc      A1
1   pc     A4
1   pc     A8
3   pcs    A9
1   pc     A12
1   pc     A13
1   pc     A18
1   pc     A19
1   pc     A20
1   pc     A21
1   pc     A24
1   pc     A27
8   pcs    A502
8   pcs    A504
4   pcs    A505
1   pc     A506
1   pc     A507
1   pc     A510
1   pc     A511
1   pc     A513
1   pc     A515
1   pc     A517
1   pc     A519
1   pc     A520
1   pc     A521
1   pc     A522
1   pc     A524
1   pc     A525

                  Page 93
3    pcs    A526
1    pc     A528
1    pc     B2
4    pcs    B503
1    pc     B504
1    pc     B507
1    pc     B510


1    assy
1    pc      1
1    pc      2
2    pcs     3
2    pcs     4
2    pcs     5
1    pc      6
1    pc      7
1    pc      8
4    pcs     9
4    pcs     10
4    pcs     11
1    pc      12
1    pc      13
1    pc      14


1    pc
1    pc      1
1    pc      2
1    pc      3
1    pc      5
1    pc      6
1    pc      10
1    pc      16
1    pc     500
1    pc     501
3    pcs    510
1    pc     511


     assy
1    pc      1
1    pc      2
1    pc      3
1    pc      12
1    pc      16
1    pc     507
1    pc     510
2    pcs    511


2    pcs    A2
10   pcs    A3

                   Page 94
1    pc     A7
4    pcs   A15
2    pcs   A16
5    pcs   A20
5    pcs   A21
1    pc    A25
1    pc    A26
2    pcs   A500
2    pcs   A501
8    pcs   A502
5    pcs   A504
4    pcs   A506
8    pcs   A507
4    pcs   A508
10   pcs   A511
2    pcs   A515
2    pcs   A516
20   pcs   A518
3    pcs   A520
3    pcs   A521
1    pc     B1
3    pcs   B2
1    pcs   B3
2    pcs   B4
1    pc    B8
1    pc    B9
1    pc    B10
10   pcs   B13
2    pcs   B14
10   pcs   B15
1    pc    B34
1    pc    B26
1    pc    B27
1    pc    B28
1    pc    B29
1    pc    B30
1    pc    B31
2    pcs   B32
1    pc    B33
30   pcs   B503
20   pcs   B505
12   pcs   B507
1    pc     C1
1    pc    C8
1    pc    C15
4    pcs   C501
4    pcs   C503
2    pcs   C507


                  Page 95
     assy
     assy
1    pc      A5
1    pc      A7
1    pc      A8
1    pc      A11
1    pc      A13
1    pc      A14
1    pc     A20-1
1    pc     A20-2
2    pcs    A23
1    pc     A25-1
1    pc     A25-2
1    pc     A28-1
1    pc     A28-2
1    pc     A33-1
1    pc     A33-2
1    pc     A36
1    pc     A37
1    pc     A38-1
1    pc     A38-2
2    pcs    A42
1    pc     A43
1    pc     A46-1
1    pc     A46-2
1    pc     A49
1    pc     A50
1    pc     A54
1    pc     A55
4    pcs    A501
4    pcs    A502
12   pcs    A504
12   pcs    A505
24   pcs    A506
8    pcs    A509
1    pc     A511
2    pcs    A514
1    pc     A516
1    pc     A517
1    pc     A519
3    pcs    A526
3    pcs    A527
2    pcs    A528
3    pcs    A531
1    pc     A532
2    pcs    A533
1    pc     A536
1    pc     A539
1    pc     A541

                    Page 96
1   pc     A542
2   pcs    A543
1   pc     B2
1   pc     B10


6   sets
6   pcs     A5
6   pcs    A15
6   pcs    A16
6   pcs    A17
6   pcs    A18
6   pcs    A20
6   pcs    A21
6   pcs    A507
6   pcs    A508
6   pcs    A509
6   pcs    A510
1   pc     B4
1   pc     B6
6   pcs     B7
7   pcs    B9
7   pcs    B10
1   pc     B19
1   pc     B20
1   pc     B500


2   sets
2   pcs     A1
2   pcs    A2
2   pcs    A3
2   pcs    A4
2   pcs     A5
2   pcs    A6
2   pcs     A7
2   pcs    A501
2   pcs    A502
2   pcs    A504
2   pcs    A505
1   pc     B4
1   pc     B6
2   pcs     B7
3   pcs    B9
3   pcs    B10
1   pc     B17


2   sets
2   pcs     A7
2   pcs    A25
2   pcs    A26

                  Page 97
2    pcs    A29
2    pcs    A30
2    pcs    A29
2    pcs    A27
2    pcs    A28
2    pcs    A31
2    pcs    A512
2    pcs    A513
2    pcs    A514
2    pcs    A516
1    pc     B4
1    pc     B6
2    pcs    B7
3    pcs    B9
3    pcs    B10
1    pc     B17


2    sets
2    pcs    A7
2    pcs    A25
2    pcs    A26
2    pcs    A27
2    pcs    A28
2    pcs    A29
2    pcs    A30
2    pcs    A31
2    pcs    A512
2    pcs    A513
2    pcs    A514
2    pcs    A516
1    pc     B4
1    pc     B6
2    pcs    B7
3    pcs    B9
3    pcs    B10
1    pc     B17


1    set
1    pc     A2
1    pc     A3
1    pc     A4
1    pc     A6
1    pc     A9
1    pc     A10
1    pc     A11
1    pc     A13
12   pcs    A14
2    pcs    A18
2    pcs    A19

                   Page 98
2   pcs    A23
2   pcs    A24
2   pcs    A25
4   pcs    A26
1   pc     A38
2   pcs    A40
1   pc     A41
2   pcs    A43
2   pcs    A44
2   pcs    A502
2   pcs    A504
2   pcs    A507
4   pcs    A510
2   pcs    A511
2   pcs    A514
1   pc     A520
1   pc     A521
1   pc     A522
2   pcs    A523
1   pc     B3
2   pcs    B6
4   pcs    B9
4   pcs    B10


    assy    A
    assy    B
    assy    C
            3
            10
            11
            14
            16
            17
            20
            22
            24
            26
            27
            28
            29
            30
            31
            33
            34
            35
            36
            37
            38
            41

                  Page 99
42
43
44
45
46


A
B
C
D
4
5
18
19
21
23
24
25
34
35
40
41
42
43
49
50
51
52


A
B
C
D
E
G
F
H
I
13
14
15
23
25
27
30
31
32
33
35

     Page 100
36
37
38
39
41
42
44
45
47
49
50
52
53
54
55
57
58
60
61
62
64
65
67
68


A
B
C
D
6
8
9
10
11
12
14
15
16
18
19
20
21
22
25
26
27
28
30
31

     Page 101
37
38
41
49
50
51
52
53
55
56
57
58


5
9
10
14
17
18
30
31
33
34
38
39
41
42
43
44
46
47
49
50
52
53
54
56
57
58
63
64
67
69
70
73
74


7
8

     Page 102
12
16
17
20
21


A
B
C
D
E
F
G
12
13
14
15
16
18
19
20
21
22
23
25
26
27
28
30
31
32
33
34
35
37
38
40
41
43
44
46
47


A
B
C
D
E
F

     Page 103
G
H
3
4
5
7
8
9
16
17
20
22
23
25
27
29
30
31
33
34
36
37
38


A
B
C
D
E
F
G
H
J
K
11
12
13
14
18
19
20
21
23
25
26
27
28
30
31

     Page 104
             33
             34
             35
             36
             38
             39
             41


             2
             3
             4
             5
             6
             7
             10
             12
             13


            A2
            A3
            A4
            A8
            A9
            A505
            A506
             B1
            B2
            B3
            B501
1    assy
1    assy
1    assy




12   pcs


2    pcs




                   Page 105
Page 106
Page 107
Page 108
Page 109
Page 110
1   pc   1

             Page 111
 2   pcs    2
 3   pcs    3
 2   pcs    4
 2   pcs    5
 2   pcs    6
 1   pc     7
 1   pc     8
 1   pc     9
 1   pc    10
 1   pc    11
 1   pc    12
 3   pcs   13
 1   pc    14
 1   pc    15
 1   pc    16
 1   pc    17
 1   pc    18
 1   pc    19
12   pcs   20
 1   pc    21
 2   pcs   22
 1   pc    23
 1   pc    24
 1   pc    25
 1   pc    26
 1   pc    27
 1   pc    28
 1   pc    29
 1   pc    30
 1   pc    31
 1   pc    32
 1   pc    33
 1   pc    34
 1   pc    35
 1   pc    36
 1   pc    37
 1   pc    38
 1   pc    39
 1   pc    40
 1   pc    41
 2   pcs   42
 2   pcs   43
 1   pc    44
 1   pc    45
 1   pc    46
 1   pc    47
 1   pc    48
 2   pcs   49
 2   pcs   50
 1   pc    51
 1   pc    52
 2   pcs   53

1    pc    71
3    pcs   72

                Page 112
1    pc     73
1    pc     74
1    pc     75
1    pc     76
1    pc     77
1    pc     78
1    pc     79
1    pc     80
1    pc     81
2    pcs    82
1    pc     83
4    pcs    84
2    pcs    85
4    pcs    86
1    pc     87
1    pc     88
1    assy   89
1    pc     90

 1   pc     101
 4   pcs    102
 2   pcs    103
 4   pcs    104
 1   pc     105
 1   pc     106
 1   pc     107
 1   pc     108
13   pcs    109
13   pcs    110
 1   pc     111
 1   pc     112
 1   pc     113
 1   pc     114
 1   pc     115
 3   pcs    116
 1   pc     117
 1   pc     118
 1   pc     119
 1   pc     120
 1   pc     121
 1   pc     121
 1   pc     123
 1   pc     124
 1   pc     125
AR          126

1    pc     151
1    pc     152
1    pc     153
1    pc     154
1    pc     155
1    pc     156
1    pc     157
4    pcs    158
2    pcs    159

                  Page 113
 1   pc     160
 1   pc     161
 1   pc     162
 1   pc     163
 2   pcs    164
 1   pc     165
 1   pc     166
 1   pc     167
 1   pc     168
 1   pc     169
 1   pc     170
 1   pc     171
 4   pcs    172
 3   pcs    173
 4   pcs    174
 3   pcs    175
 1   pc     176
 1   pc     177
 1   pc     178
 1   pcs    179
 1   pc     180
10   pcs    181
 1   pc     182
 1   pc     183
 2   pcs    184
 1   pc     185
 1   pc     186
 1   pc     187
 1   pc     188
 1   pc     189
 1   pc     190
 1   pc     191
 1   pc     192
 1   pc    192-A
 1   pc    192-B
 1   pc     193
10   pcs    194
10   pcs    195
 2   pcs    196
 1   pc     197
 1   pc     198
 1   pc     199
 1   pc     200
 1   pc     201
 1   pc     202
 1   pc     203
 1   pc     204
 1   pc     205
 2   pcs    206
 2   pcs    207
 1   pc     208
 2   pcs    209
 1   pc     210
 2   pcs    211
 1   pc     212

                   Page 114
1    pc     226
2    pcs    227
2    pcs    228
1    pc     229
1    pc     230
1    pc     231
1    pc     232
1    pc     233
1    pc     234
1    pc     235
2    pcs    236
1    pc     237
2    pcs    238
1    pc     239
1    pc     240
1    pc     241
1    pc     242
1    pc     243
1    pc     244
1    pc     245
1    pc     246
1    pc     247
1    pc     248
1    pc     249
1    pc     250
1    pc     251
1    pc     252
1    pc     253
1    pc     254
1    pc     255
1    pc     256
1    pc     257

 1   assy   276
 1   pc     277
 1   pc     278
 4   pcs    279
 4   pcs    280
 4   pcs    281
 8   pcs    282
 8   pcs    283
 1   pc     284
 1   pc     285
 1   pc     286
 1   pc     287
 1   pc     288
 1   pc     289
 1   pc     290
AR          291

1    pc     301
1    pc     302
1    pc     303
8    pcs    304

                  Page 115
8   pcs    305
1   pc     306
1   pc     307
1   pc     308
1   pc     309
1   pc     310
1   pc     311
1   pc     312
1   pc    312-A
2   pcs    313
2   pcs    314
2   pcs    315
2   pcs    316
2   pcs    317
1   pc     318
1   pc     319
1   pc     320
1   pc     321
2   pcs    322
1   pc     323
1   pc    323-A
1   pc     324
1   pc     325
1   pc     326
1   pc     327
1   pc     328
1   pc     329
1   pc     330
1   pc     331
1   pc     332
4   pcs    333
1   pc     334
1   pc     335
1   pc     336
1   pc     337
1   pc     338
1   pc     339
1   pc     340
1   pc     341
1   pc     342
1   pc     343
1   pc    343-A
1   pc     344
1   pc     345
1   pc     346
2   pcs    347
1   pc     348
1   pc     349
1   pc     350
1   pc     351
1   pc     352
3   pcs    353
1   pc     354
1   pc     355
1   pc     356

                  Page 116
 1   pc    357
 1   pc    358
 1   pc    359
 1   pc    360
 1   pc    361
 1   pc    362
 1   pc    363
 2   pcs   364
 1   pc    365
 1   pc    366
 1   pc    367
 1   pc    368
 1   pc    369
 1   pc    370
 1   pc    371
 1   pc    372
 1   pc    373
 1   pc    374
 1   pc    375
 1   pc    376
 1   pc    377
 1   pc    378
12   pcs   379
 1   pc    380
 1   pc    381
 2   pcs   382
4    pcs   383
 2   pcs   384
 2   pcs   385
 2   pcs   386




1    pc     C1
1    pc    C2
1    pc    C3
1    pc    C4
1    pc     C5
1    pc    C6
4    pcs   C8
1    pc    C9
1    pc    C10
4    pcs   C11
1    pc    C12
1    pc    C13
1    pc    C14
1    pc    C15
1    pc    C16
1    pc    C17
1    pc    C18
1    pc    C19
1    pc    C20
2    pcs   C21
2    pcs   C22

                 Page 117
 2   pcs   C23
 1   pc    C24
 2   pcs   C25
 2   pcs   C26
 2   pcs   C27
 1   pc    C28
 1   pc    C30
 1   pc    C32
 1   pc    C34
 1   pc    C35
 1   pc    C36
 1   set   C37
 3   pcs   C38
 1   pc    C39
 1   pc    C40
 2   pcs   C41
 2   pcs   C42
 1   pc    C43
 1   pc    C44
 1   pc    C45
 2   pcs   C46
4    pcs   C47
 1   pc    C48
 1   pc    C49
 1   pc    C50
 1   pc     F2
 1   pc     F3
 1   pc     F5
 1   pc     F6
 1   pc     F7
 1   pc    F8
 1   pc     F9
4    pcs   F10
 1   pc    F11
 1   pc    F12
 1   pc    F13
 1   pc    F14
 1   pc    F15
12   pcs   F16
 1   pc    F17
 1   pc    F18
 3   pcs   F19
 3   pcs   F20
 3   pcs   F21
 3   pcs   F22
 1   pc    F23
 1   pc    F27
 2   pcs   F28
 1   pc    F29
 1   pc    F32
 1   pc      2

1    pc    B1
1    pc    B2
1    pc    B3

                 Page 118
 1   set   B4
 1   pc    B5
 1   pc    B6
 1   pc     B7
 1   pc    B8
 1   pc    B8
 2   pcs   B9
 1   set   B10
 1   pc    B11
 1   pc    B12
 1   pc    B13
 1   pc    B14
 1   pc    B15
 1   pc    B16
 1   pc    B17
 1   pc    B18
13   pcs   B19
 1   pc    B20
 1   pc    B21
 1   pc    B22
 1   pc    B23
 1   pc    B24
 1   pc    B25
 1   pc    B26
 1   pc    B27
 1   pc    B28
 2   pcs   B29
 2   pcs   B30
4    pcs   B31
4    pcs   B32
 2   pcs   B33
 2   pcs   B34
 2   pcs   B35
 2   pcs   B36
 2   pcs   B36
 2   pcs   B37
 1   pc    B38

1    pc    V1
1    pc    V2
6    pcs   V3
1    pc    V4
1    pc    V5
1    pc    V6
1    pc    V7
1    pc    V8
1    pc    V9
1    pc    V10
1    pc    V11
1    pc    V12
1    pc    V13
1    pc    V14
1    pc    V15
1    pc    V16
1    pc    V17

                 Page 119
1   pc    V18
6   pcs   V19
6   pcs   V20
1   pc    V21
1   pc    V22
1   set   V23
1   pc    V24
1   pc    V25
1   pc    V26
1   pc    V27
2   pcs   V28
2   pcs   V29
2   pcs   V30
1   pc    V31
1   pc    V32
1   pc    B51
3   pcs   B52
2   pc    B53
3   pcs   B54
1   pc    B55
1   pc    B56
6   pcs   B57
6   pcs   B58
1   pc    B59
1   pc    B60
1   pc    B61
1   pc    B62

1   pc    H1
1   pc    H2
1   pc    H3
1   pc    H4
1   pc    H5
1   set   H6
1   pc    H7
1   pc    H8
1   pc    H10
1   pc    H11
1   pc    H12
1   pc    H13
1   pc    H14
1   pc    H15
1   pc    H16
1   pc    H17
2   pcs   H18
1   pc    H19
1   pc    H20
1   pc    H21
4   pcs   H22
4   pcs   H23
2   pcs   H24
1   pc    H25
1   pc    H26
1   pc    H27
1   pc    H28

                Page 120
1   pc    H31
1   pc    H32
4   pcs   H33
1   pc    H34
1   pc    H35
1   pc    H36
1   pc    H37
1   pc    H38
1   pc    H39
1   pc    H40
4   pcs   H41

1   pc     G1
1   pc    G2
1   pc    G3
1   pc    G4
1   pc    G5
1   pc    G6
1   pc    G7
1   pc    G8
2   pcs   G9
2   pcs   G10
6   pcs   G11
4   pcs   G12
1   pc    G13
1   pc    G14
1   pc    G15
1   pc    G16
1   pc    G17
1   pc    G18
1   pc    G19
1   pc    G20
2   pcs   G21
2   pcs   G22
2   pcs   G23
1   pc




1   pc     1
1   pc     2
1   pc     3
1   set    4
1   set    5
1   pc     6
1   pc     7
1   pc     8
1   pc     9
1   pc    10
1   pc    11
1   pc    12
1   pc    13
1   pc    14
1   pc    15
1   pc

                Page 121
1   pc     1
1   pc     2
1   pc     3
1   pc     4
1   pc     5
1   pc     6
1   pc     7
1   pc     8
1   pc     9
1   pc    10
1   pc    11
1   pc    12
1   pc    13
3   pcs   14
1   pc




1   pc
1   pc
1   pc
1   pc
1   pc    19T
1   pc    88X
1   pc
1   pc
1   pc

1   pc

1   pc
1   pc
1   pc

1   pc




1   pc    C1
1   pc    C2
1   pc    C3
1   pc    C4
1   pc    C5
1   pc    C6
4   pcs   C8
1   pc    C9
1   pc    C10
4   pcs   C11

                Page 122
1   pc    C12
1   pc    C13
1   pc    C14
1   pc    C15
1   pc    C16
1   pc    C17
1   pc    C18
1   pc    C19
1   pc    C20
2   pcs   C21
2   pcs   C22
2   pcs   C23
1   pc    C24
2   pcs   C25
2   pcs   C26
2   pcs   C27
1   pc    C28
1   pc    C30
1   pc    C32
1   pc    C34
1   pc    C35
1   pc    C36
1   set   C37
3   pcs   C38
1   pc    C39
1   pc    C40
2   pcs   C41
2   pcs   C42
1   pc    C43
1   pc    C44
1   pc    C45
2   pcs   C46
4   pcs   C47
1   pc    C48
1   pc    C49
1   pc    C50
1   pc     F2
1   pc     F3
1   pc     F5
1   pc     F6
1   pc     F7
1   pc    F8
1   pc     F9
4   pcs   F10
1   pc    F11
1   pc    F12
1   pc    F13
1   pc    F14
1   pc    F15
6   pcs   F16
1   pc    F17
1   pc    F18
3   pcs   F19
3   pcs   F20
3   pcs   F21

                Page 123
3    pcs   F22
1    pc    F23
1    pc    F27
2    pcs   F28
1    pc    F29
1    pc    F32
1    pc     2

 1   pc     B1
 1   pc    B2
 1   pc    B3
 1   set   B4
 1   pc    B5
 1   pc    B6
 1   pc     B7
 1   pc    B8
 1   pc    B8
 2   pcs   B9
 1   set   B10
 1   pc    B11
 1   pc    B12
 1   pc    B13
 1   pc    B14
 1   pc    B15
 1   pc    B16
 1   pc    B17
 1   pc    B18
13   pcs   B19
 1   pc    B20
 1   pc    B21
 1   pc    B22
 1   pc    B23
 1   pc    B24
 1   pc    B25
 1   pc    B26
 1   pc    B27
 1   pc    B28
 2   pcs   B29
 2   pcs   B30
4    pcs   B31
4    pcs   B32
 2   pcs   B33
 2   pcs   B34
 2   pcs   B35
 2   pcs   B36
 2   pcs   B36
 2   pcs   B37
 1   pc    B38

1    pc    V1
1    pc    V2
6    pcs   V3
1    pc    V4
1    pc    V5
1    pc    V6

                 Page 124
1   pc     V7
1   pc    V8
1   pc    V9
1   pc    V10
1   pc    V11
1   pc    V12
1   pc    V13
1   pc    V14
1   pc    V15
1   pc    V16
1   pc    V17
1   pc    V18
6   pcs   V19
6   pcs   V20
1   pc    V21
1   pc    V22
1   set   V23
1   pc    V24
1   pc    V25
1   pc    V26
1   pc    V27
2   pcs   V28
2   pcs   V29
2   pcs   V30
1   pc    V31
1   pc    V32
1   pc    B51
3   pcs   B52
1   pc    B53
3   pcs   B54
1   pc    B55
1   pc    B56
6   pcs   B57
6   pcs   B58
1   pc    B59
1   pc    B60
1   pc    B61
1   pc    B62

1   pc    H1
1   pc    H2
1   pc    H3
1   pc    H4
1   pc    H5
1   set   H6
1   pc    H7
2   pcs   H8
1   pc    H10
1   pc    H11
1   pc    H12
1   pc    H13
1   pc    H14
1   pc    H15
1   pc    H16
1   pc    H17

                Page 125
2   pcs   H18
1   pc    H19
1   pc    H20
1   pc    H21
4   pcs   H22
4   pcs   H23
2   pcs   H24
1   pc    H25
1   pc    H26
1   pc    H27
1   pc    H28
1   pc    H31
1   pc    H32
4   pcs   H33
1   pc    H34
1   pc    H35
1   pc    H36
1   pc    H37
1   pc    H38
1   pc    H39
1   pc    H40
4   pcs   H41

1   pc     G1
1   pc    G2
1   pc    G3
1   pc    G4
1   pc    G5
1   pc    G6
1   pc    G7
1   pc    G8
2   pcs   G9
2   pcs   G10
6   pcs   G11
4   pcs   G12
1   pc    G13
1   pc    G14
1   pc    G15
1   pc    G16
1   pc    G17
1   pc    G18
1   pc    G19
1   pc    G20
2   pcs   G21
2   pcs   G22
2   pcs   G23
1   pc




1   pc     1
1   pc     2
1   pc     3
1   set    4
1   set    5

                Page 126
1   pc      6
1   pc      7
1   pc      8
1   pc      9
1   pc     10
1   pc     11
1   pc     12
1   pc     13
1   pc     14
1   pc     15
1   pc



1   pc      1
1   pc      2
1   pc      3
1   pc      4
1   pc      5
1   pc      6
1   pc      7
1   pc      8
1   pc      9
1   pc     10
1   pc     11
1   pc     12
1   pc     13
3   pcs    14
1   pc




1   pc



1   pc
1   pc
1   pc
1   pc
1   pc     19T
1   pc     88X
1   pc
1   pc
1   pc

1   pc

1   pc
1   pc
1   pc

1   pc

2   assy


                 Page 127
2   assy




3   assy



1   assy




1   assy




1   assy

1   assy




1   assy



1   assy




1   assy

1   assy




1   assy



1   assy



2   assy




4   pcs


           Page 128
2   pcs




4   pcs




4   pcs




4   pcs




1   pc




1   pc




1   PC




          Page 129
1   pc




2   pcs




1   pc




2   pcs




1   pc




1   pc




1   pc




4   assy




4   assy




4   assy


           Page 130
16   pcs




4    PCS




4    assy




4    pcs




4    pcs




4    pcs




2    assy




8    pcs




            Page 131
1   pc




2   assy

2   assy



1   pc      1
2   pcs     2
2   pcs     3
1   pc      4
1   pc      5
1   pc      6
3   pcs     7
2   pcs     8
1   pc      9
1   pc     10
1   pc     11
1   pc     12
1   pc     13
1   pc     14
1   pc     15
1   pc     16
2   pcs    17
1   pc     18
1   pc     19
1   pc     20
1   pc     21
3   pcs    22
1   pc     23
1   pc     24
1   pc     25
1   pc     26
1   pc     27
1   pc     28
1   pc     29
1   pc     30
1   pc     31
1   pc     32
1   pc     33
1   pc     34
1   pc     35
1   pc     36
1   pc     37

4   assy



8   assy


                Page 132
4   pcs




4   pcs




6   pcs




2   pcs




2   pcs




2   set




2   set




1   assy




1   assy




           Page 133
5   assy




           Page 134

				
DOCUMENT INFO
Shared By:
Categories:
Tags:
Stats:
views:17
posted:8/13/2012
language:
pages:134